N ISEKTEUROPES A
Sierrebeekstraat 172 D4
B-1930 Zaventem - Belgium







HOW TO USE THIS PARTS CATALOGUE

CATALOGUE CONSTRUCTION :

A,

B,

C.

D.

E,

Ref, No. . Parts No. | Description - | Q'ty Remarks
A B... | ¢ D E
Ref. No. Easy location of items from illustration,
Parts No. Every part'has its own‘l?,i-digit code number which is
for computer-controlled.
 Parts with prefix "V" are hardware parts or standard
local vendor parts. '
Description : Names, sizes, functions and other meanings of parts
~are found in this column. _
"LH'" and "RH'" of parts describe left or right side,
from driver seat facing forward. o .
Break-down of an assembled part (ASSY or SET) are
with a black dotted mark before each description. -
(ExamPlé)
JOINT, A ASSY
- YOKE, A SPLINE
JOINT, CROSS Brealk-down of
YOKE, B SPLINE ———  JOINT, A ASSY.
RING, SNAP/C 20 :
Abbreviations which are used in this column are
explained in Table page 2.
Q'ty This column specifies the quantity of a part required
for one tractor. "AR' is the abbreviation of ""AS
REQUIRED', '
Remarks Additional notices are indicafed here if any. Like |

engine No. and Chassis No. where parts are appli- -

< cable,

Explanation of symbols:

% shows parts made to order.

/\ shows parts noit sold as break down.

® interchangeable with old and new type.(New=E=01d)

® new type can be used on old type.{New—0OId)
old type cannot be used on new type.

© not interchangeable.(New><0ld)

@ abotished




REQUESTS ON ORDERING PARTS :

Model, Ref. No., Parts No., Description, and Quantity should be typed

clearly and correctly on your order sheet without fail.

Especially wrong parts numbers may re sult in wrong delivery of parts.

ABBRE VIATIONS
ﬁ?FoRNEéVL ORIGINAL WORDS ﬁ?foRNE;VI“ ORIGINAL WORDS
ACCEL ACCELERATOR MIN MINIMUM
ADJ ADJUST, ADJUSTING NO NUMBER
ASSY ASSEMBLY " NR NEEDLE ROLLER
CONN CONNEC TING oS OVER SIZE
CR CYLINDRICAL ROLLER PRESS PRESSURE
CRANK CRANKSHAFT PTO POWER TAKE OFF
CYL CYLINDER R. REAR
DEL DELIVERY RB RADIAL BALL
DIFF DIFFERENTIAL RH RIGHT HAND
EXH EXHAUST SP SPRING
F. FRONT ST STRAIGHT
HI HIGH STD STANDARD
HYD HYDRAULIC T TEETH
INJ INTEC TION TB THRUST BALL,
L LEFT HAND UsS UNDER SIZE
Lw LOWER UP UPPER
MAX MAXIMUM 3P THREE POINT




ENGINE
Fig. -1
Fig. 2
Fig., 3
Fig. 4
Fig. 5
Fig. 6
Fig. 7
Fig. 8
Fig. 9
Fig., 10
Fig. 11
Fig. 12
Fig. 13
Fig. 14
Fig. 15
Fig. 16
Fig. 17
Fig. 18
Fig. 19
Fig. 20

CONTENTS

CYLINDER HEAD AND OTHER PARTS ...............

CYLINDER BLOCK AND OTHER PARTS ........... ‘.

TIMING GEAR CASE AND OTHER PARTS ............

OIL PAN, CRANK CASE AND OTHER PARTS .........

OIL, PUMP AND FIXING PARTS

--------------------

CRANK SHAFT, PISTON, COCNN ROD AND FLYWHEEL

VALVE MECHANISM ....

--------------------

CIL FILTER, FUEL FILTER AND FIXING PARTS.....

OlL PIPE AND OTHER PARTS

. .

--------------------

COOLING SYSTEM (FAN, WATER) ... vieviiiierann.

AIR INTAKE AND EXHAUST SYSTEM ........ ..o,

FUEL SYSTEM .......

ENGINE FOOT, HANGER AND FIXING PARTS ........

INJECTION PUMP AND OTHER PARTS .......... Ve

ELECTRICAL PARTS
ENGINE ACCESSORY PARTS ...

INJECTION PUMP; PROPER

--------------------

--------------------

GOVERNOR (MECHANICAL); INJECTION PUMP.......

FEED PUMP; INJECTION PUMP

STARTER ....

GENERATOR

-------

--------------------

--------------------

11

13

17

19

21

23

25

27

29

30

31

35

39

41

43




CHASSIS

Fig. 22
Fig. 23

Fig. 24

Fig. 25

Fig., 26
Fig., 27
Fig. 28
Irig. 29
Fig. 30
Fig. 31
Fig. 32
Fig. 33
Fig. 34
Fig. 35
Fig. 36
Fig. 37
Fig. 38
Fig. 39
Fig. 40
Fig., 41
Fig., 42
Fig. 43

Fig. 44

‘ Page
RADIATOR + v v eteee ettt i, e T 47
INTAKE SYSTEM «vvvvtnrnraneirnes S 49
EXHAUST AND INTAKE SYSTEM +rvveonervenennns .51
BONNET + v e ettt e et et ia e S 53
FRAME AND FAN COVER +vvrvrnerrrninrnns e 55

AXLE BRACKET AND BALANCE WEIGHT (2ZWD TYPE) 59

AXLE BRACKET AND BALANCE WEIGHT (4WD TYPE) 60

FRONT AXLE (2WD TYPE) «evrvvnrnn. e 61
_FRONT WHEEL (2WD TYPE) %t vaveneneneenne. ciees 65
AXLE HOUSING AND BEVEIL CASE (4WD TYPE) ...... 67

FINAL CASE AND KNUCKLE ARM SYSTEM (4WD TYPE) 69

DIFFERENTIAL CASE SYSTEM (4WD TYPE) ......... 71
FRONT WHEEL DRIVING SYSTEM (4WD TYPE)....... 73
STEERING WHEEL (MECHANICAL TYPE) .. w0 ve.r..n. 75

(FOR §,D,SG,DA TYPE)
STEERING WHEEL (POWER TYPE) v ot viivvrrnnn. e, 7T
(FOR DU, DUG, 4WD TYPE)
METER PANEL 4t tr et einnnonnenenns e 79
CLUTCH HOUSING (2ZWD TYPE) + vttt ennrnneans. 81

CLUTCH HOUSING (FOR F-U,F-UG,F~DU, P-DUG TYPE) 85

CLUTCH HOUSING (4WD, CREEP TYPE) «v-v.vtuivnn -89
(FOR LF-DU,LF-DUG TYPE)

CLUTCH HOUSING GEAR (4WD, CREEP TYPE)....... 93
(FOR LF-DU, LF-DUG TYPE)

CHANGE GEAR SYSTEM (4WD TYPE) ....vivvinnnnn 97

DRIVE SHAFT SYSTEM (4WD TYPE) .. .0oivvivnivians. 99

CLUTCH PEDAL (FOR 8,F-U,SG,F-UG,D,DU,.vvvses 101

F-DU,DG, DUG, P-DUG TYPE)
CLUTCH PEDAL (4WD, CREEP TYPE) ......... veve. 103

(FOR LF-DU,LF-DUG TYPE)




Big.

46

47

48

49

30

56

57

58

59

60

61

62

63

65

66

67

68

69

70

FURT, TANK seeaveosa h et e e st st
THROTTLE SYSTEM s+sesevenersan T S
TRANSMISSION CASE ssrsassnvens Cter s s e EEREEE
TRANSMISSION GEAR te e re s e e R R
POWER TAKE OPFF  voernsssessees be s e st rean e
GRAR SHITFT ceerareraaees Cr i s ae s taes st e e
RMAR AXLE HOUSING  sesas e e et e e ‘oo
DIFFERENTIAL GHEAR rrree s serrrares R R RN
STEP AND BRAKE SYSTLEM reer e e L
BRAICEE s essetonneonsronsrsocasscaassnns Teesses e

CYLINDER CASE (IFOR S,D,DU,F-U,P-DU,LI*-DU TYPE) -

CYLINDER CASE (FOR 8G,DGE,DUG, I UG, F-DUG, +»»-

LI-DUd TYPR)

LIET ARM AND CYLINDER seesvvoess T

(FOR S,D,DU,F-U,F-DU,LF-DU TYPE)

LIPT ABRM and CYLINDER (FOR SG,DG,DUG, esrece-

F-UG, ¥-DUG, LKF-DUG TYPE)

DRAFT and POSITION LEVER (FOR SG,DG,DUG, -«

F-UG, I'-DUG, LI'-DUG TYPE)

SPRING CASE (FOR SG,DG,DUG, F-UG,T-DUG, ecere--

LF-DUG TYPE)

HYDRAULIC PIPING (I'OR S,D TYPE) srereervnrerans

HYDRAULIC PIPING (FOR DU,1-U,¥-DU,LF-DUG .-

TYPE)

HYDRAULIC PIPING (FOR SG,DG TYPE) =vecerrresss

HYDRAULIC PIPING (FOR DUG, F-UG,1*-DUG, «seeees

LF-DUG TYPE)

FENDIR  tseeseatseeescasosansossas i bee s b asen o s
REAR WHETL, ssvesssssrsonserass e s e sty
ELECTRICAL SYSTEM (1) ssessseceens br e s e e eaaren
BLECTRICAL SYSTEM () +eererecececanconananans

ELECTRICAL SYSTEM (8) reerreverraeevcraens veeses

119
121
123
125
127
129
131

133

137
139
143
145

149




71

72

73

74

76

77

78

79

80

81

82

83

WIRING DIAGRAM  seeeessseoeees

BATTERY . SYS
THREE POiNT
ACCESSORIES
WETIGHT  »eee

STEERING GE

STEERING GEAR

CONTROL VAL

TEM L R A O NI R I

SYST]"H\"_[ PR R I I B R 3

AR

VE

RETURN CHECK VALVE seceseres.

CONTROL VALVE (G-type) =+«e-

SUB CONTROL

SUB CONTROL

MARK SYSTHEM

VALVE (OPTION)

(¥OR 8G,DG,DUG, I'-UG, F- DUG'LF DUG-TYPL)
VALVE (OPTION) -

----- . L)
LR S I ) LI
L N
. (IR R N LY
LR B A ] LR

BOX (MECHANICAL TYPE) -

BOX (POWER TYPE) seeeseen

P R R R R B

L I R I Y )

{ *OR S,D,DU,F-U,-DU,LI™-DU TYPE) --

(FOR SG,DG,DUG, F-UG, I-DUG, LF- DUG—TYPP)

Page
164

165

167

169

171

173

179

181

183

185

187

189




3ABIB-05









CYLINDER HEAD AND OTHER PARTS

1




Ref.No.

Parts No.

Description

Remarks

[
—

—
1
o« =3 o~ W o

1.21
1-22
1-29
1-30
1-31

5681-111-0099-1
5691-112-9006-0
5691-112-9081-0
5691-112-9082-0
5691-112-9083-0

5690-986-0522-0
5690-920-2008-0
5690-992-0843-0
5691-171-5054-0
5691-171-1066-0

5691-172-1113-0
5691-172-1159-0
5690-966-4034-0
5681-256-9004-0
5691-115-0604-0

5691-114-5624-0
5690-980-2514-0
5681-117-0142-1
5691-175-0602-0
5691-117-9105-0

5691-117-9030-0
5690-983-0212-0
5691-117-5011-0
5691-117-3137-0

HEAD, CYL. ASSY
CAP, SEALING/44.5
CAP, SEALING/16
CAP, SEALING/18
CAP, SEALING/12

PLUG, PLATE

PLUG, SCREW

PACKING, PLUG

INSERT, VALVE SEAT IN
INSERT, VALVE SEAT EXH

GUIDE, INLET VALVE
GUIDE, EXH VALVE
PLUG

SEAL, VALVE

PLUG, HOT AS5Y

GASKET, CYL HEAD
BOLT

COVER, CYL HEAD ASSY
CAP, OIL FILLER ASSY
WASHER

PACKING, HEAD COVER NUT
STUD, HEAD COVER
NUT, HEAD COVER

- PACKING, HEAD COVER

w O W

15

™D N e

W O N W

15

NN

511110-0991
911129-0060
911129-0810
911129-0820
911129-0830

909860-5220
909207-0080
909920-8430
911715-0540
911711-0660

911721-1130
911721-1590
909664-0340
512569-0040
911150-6040

G11145-6240
90980G2-5140
511170-1421
911750-6020
911£79-1050

911179-0300
909830-2120
911175-0110
911173-1370




Fig, 2 CYLINDER BLOCK AND OTHER PARTS

841 86




Ref.No.| Parts No. Description . A Remarks
z- 1 5691-121-7616-3 | BODY, CYL ASSY 1| 1| 911217-6163
2- 2 5690-980-2594-0 | BOLT, BEARING CAP 8| 8| 909802-5910
2- 6 5691-121-9195-0 | CAP, SEALING/36 1| 1] 911219-1950
2- 6-1] 5691-121-9005-0 | CAP, SEALING/38. } 1] 1| 911219-0050
2. 6-21 5691-121-9006-0 | CAP, SEALING/3L.75 31 3| 911219-0060
2- 6-3] 5691-112-9006-0 | CAP, SEALING/45 2] 2} 9:1129-0060
z- 8 5690-966-4034-0 | PLUG, TAPPET CHAMBER 3] 3| 909664-0340
2- 9 5690-920-1318-0 | PLUG, OIL GALLERY 2] 2| 909201-3180
2-10 5690-920-1328-0 | PLUG, TAPPET GHAMBER 2| 2| 909201-3280
2-10-1| 5690-920-1345-0 | PLUG, TAPPET CHAMBER 3| 3| 909201-3450
2-11 5680-960-5019-0 | PLUG, OIL GALLERY 2] 2| 509605-0190
2-12 5690-920-1356-0 | PLUG, CAM BEARING 1l 1| 9069201-3560
2-26 5690-922-0605-0 | NIPPLE 1| 1| 909220-6050
2-28 | 5691-131-1806-0 | PLATE, F CYL BODY 1 1] 911311-8060
2-29 5681-131-2011-0 | PACKING, PLATE TO CYL BODY 1| 1] s511312-0110
2-31 5690-§15-1030-0 | PIN, STRAIGHT 2| 2| oos151-0300
2-32 5690-190-0822-0 | BOLT, SEMS 3] 3| 901900-8220
2-33° | 5690-411-0822-0 | STUD, INJ PUMP. 1 1  904110-8220
2436 5690-990-2299-0 | NIPPLE, ROCKER OIL FEED 1| 1] 909902-2990
2-37 5690-816-1032-0 | PIN, STRAIGHT 1{ 1] 908161-0320
2-54 | 5690-960-6535-0 | BOLT, REAMER/L=43 1| 1} 909606-5350
2-76 5690-992-4449-0 | SEAL, CRANK R. 1| 1] 909924-4490
2—78a | 5680-962-5036-0 SEAL, CRANK R. 1 1 908962-5036 @
2-81 | 5691-134-1809-0 | PLATE, R. 1| 1{ 911341-80690
2-84 5690-980-0684-0 | BOLT/L=25 3| 3l 909800-6840
2-84-1| 5690-191-1030-0 | BOLT, SEMS 3] 3] 901911-0300
2-84-2 | 5690-235:1235.0 | BOLT, SEMS 2| 2} 902351-2350
2-86 5690-915-0510-0 | WASHER; SP 3] 3| 90915-05100
2-87 5690-911-0510-0 NUT, RE{AMER BOLT 1 1 909110-5100
2-88 5690-915-0510-0 | WASHER, SP/M10 1 1| o909150-5100
2-93 5681-372-1028-0 | PIPE, WATER DRAIN 1| ¥| 513721-0280

2{ 2| 911258-1080

2-99

5691-125-8108-0

PACKING




Fig. 3 TIMING GEAR CASE AND OTHER PARTS




Ref.No.

Paffs N 0.

Description

Qty

‘ Remarks

3- 1
a-

W
]
Lo W N

3-14
3-16
3-17-1
3-17-2
3-19
3-22
3-23
3-24
3-25
3-61

3-62
3-63

5681-131-1009-0
5691-132-1137-0
5691-132-2066-0
5690-190-0612-0
5690-411-0840-0

5690-411-0820-0.
5691-131-2046-0 |
5690-992-4448-0 |
5680—962-5079—0:
5691-132-7045-0,

5691-131.2803-0"

5690-411-0820-0
5630-903-odi5;o
5690 105-5855-0
5690-915-0508-0

5691-132-2083-0
5690-911-0508-0
5690-105-5875-0

5690-915-0508-0
5691-252-5801-0

5691-253-3801-0
5690-009-0667-0

CASE, TIMING GEAR
COVYER, GEAR CASE
PACKING o
BOLT, SEMS -

STUD TACHOMETER/MB X 40_

"STUD,TACHOMETER/MBXZO

5

PACKING
SEAL, OIL

'ZSEAL ou4

POINTER TIMING GEAR

PAC‘KING :

STUD, OIL PUMP/MB X 20.
BOLT, SEMS

'-_BOLT

WASHER SP/M8

PACKING

NUT

BOLT/M8X 75
WASHER, SP
GEAR, OII. PUMP

SHAFT, GEAR
BEARING, BALL

C i

WDliWD
A
1] 1
1 1
2l 2
1| 1

Y B
1 ﬁ
i o1

ST

I

I

3| 3
7| 7
2| 2
2l 2
1 1
4| 4
1l 1
4l 4
1 1
1 1

511311-0090
911321-1370
911322-0660
901900-6120
904110-8400

904110-8200
911312-0460
909924-4480
9089625079 @
9113270450

911312-8030
904110-8200
509030-0150
901055-8550
909150-5080

911322-0830
909110-5080
901055-8750
909150-5080
912525-8010

‘?12533-8010
" 9000906670




OiL PAN, CRANK CASE AND OTHER PARTS - -

4

CFig. .




Ref.No.| Parts No. Description S Remarks
4- 1 5681-136-0224-0 PAN, OIL ASSY 1 1 511360-2240
4- 3 5690-966-2012-0 . PLUG, OIL DRAIN 1 1 909662-0120
4- 4 5690-992-0651-0 « PACKING, OIL DRAIN 1 1. 909920-6510
4- 5 5690-815-1222-0 PIN, STRAIGHT A 2 908151-2220
4- 6 5681-121-5031-0 CASE, CRANK 1 1 511215-0311
4-17 5691-136-7603-0 PACKING, OIL. PAN 1 1 911367-6030
4-29 5690-191-0616-0 BOLT, SEMS/M6 X 16 27| 27 G01910-6160
4-36 5681-176-0053-1 GAUGE, OIL LEVEL ASSY 1 1 511760-0531
4-37 5690-992-0609-0 PACKING, LEVEL GAUGE 1 1 909920-6090
4-42 5690-106-5845-0 BOLT/MS8 x 45 101 10 GG1065-8450

5690-106-5880-0 BOLT/MR8 X 80 4 4 901065-8800
5690-960-2070-0 BOLT/M& x 138 3 3 909602-0700
5690-960-0082-0 ROLT/M8 <129 1 1 909600-0820
4-43 5690-915-0508-0 WASHER, SP 181 18 909150-5080




OIL PUMP AND FIXING PARTS

5

Fig..




Q'ty

Ref.No.| Parts No. - Description DD Remarks
5- 1 5691-310-0637-0 PUMP, QIL ASSY 1 1 913100-6370
5- 6 5691-312-0601-0 ROTOR SET 1 1 913120-6010
5. 7 569E-312-8079-0 PINION, QIL PUMP DRIVE 1 1 9i3128-0790
5. 8 5690-987-8084-0 PIN 1 1 Q09878-0840
5-.10 5691-311-9609-0 SPACER, OIL PUMP 1 1 G13119-6090
5-.13 5691-311-3086-0 COVER, OIL PUMP 1 1 913113-0860
5-14 5690-104-5875-0 BOLT/M8X 75 2 2 Q01045-8750
5-14-1 5690-104-5850-0 BOLT/MSE x50 2 2 901045-8500
A-15 5630-915-0508-0 WASHER, SP/M8 4 4 909150-5080
5-16 5690-916-4508-0 WASHERIMS F4 2 909164-5080
5-22 5691-314-3603-0 GAUGE, OIL STRAINER 1 1 913143-6030
5-23 5691-314-1604-1 CASE, OIL STRAINER 1 1 913141-6041
5-26 5690-204-0812-0 BCLT 3 1 G02040-8120
5-27 5690-915-0508-0 'WASHER, sr i 1 909150-5080
5-41 5690-197-0825-0 BOLT, SEMS/MSEB x 25 2 2 901970-8250

10




11

Fig.

6

CRANK SHAFT, PISTON, CONN ROD AND FLYWHEEL




Ref.No.

Parts No.

Description

Qty

Remarks

6- 1

6- 2
6- 3

6— 8a

6-10
6-11
6-1la
6-13

6-14
6-17
6-19
6-25
6-27

6-33
6-34
6-36
6-37
6-38

6-60
6-64
6-69

5681-151-0010-0
5681-154-0010-0
5681-156-0010-0
569E-158-1057-0
5681-211-1137-0

5681-211-4137-0
5681-.211-6137-0
5681-212-1010-0
5681-212-4010-0
5681-212-6010-0

5681-221-1009-0
5680-958-7001-0
5681-223-0025-0
5681-223-0039-0
5691-225-1062-0

5681-225-1005-0
5681-223-0035-0
5681-223-5006-0
5681-223-5009-0
5681-227-1005-0

5681-231-0009-2
5690-815-1222-0
5680-980-100L-0
5691-233-0809-1
5691-233-3036-1

5680-900-0018-1
5681-233-6002-0
5690-803-0743-0
5691-252-1042-0
5691-236-2039-0

5691-237-6051-0
5690-980-2606-0
5691-237-9016-0

BEARING KIT, CRANK/STD
BEARING KIT, CRANK/0. 50 US
BEARING KIT, CRANK/1, 00 US
BEARING, THRUST
PISTON/STD

PISTON/0. 5 OS5
PISTON/1.0 QS

RING, PISTON SET/STD
RING, PISTON SET/0,5 05
RING, PISTON SET/1,0 OS5

PIN, PISTON
RING, SNAP

ROD, GONMN ASSY
ROD, GONN ASSY
BUSH, SMALL END

BUSH, SMALL END

NAT

BOLT

BOLT

BEARING, CONN ROD SET

CRANKSHAFT ASSY
PIN

BEARING, BALL
FLYWHEEL ASSY
GEAR, RING

BOLT, FLYWHEEL
WASHER

KEY, FEATHER
GEAR, CRANK

THROWER, OIL

PULLEY, CRANK
BOLT, PULLEY
WASHER, PULLEY

ZWDMWD
1 1
1 i
1 1
2 2
3 3

[S- T PU T U R« ) [P N I e ]
L Y I A ¥ W W W W

[EE I = I~ - A )
LPU = B = A T « LR VN

1
1 1
1 1
1 1
6 &
1 1
1 1
1 1
1 1
1 1
1 1
1 1

511510-0100
511540-0100
511560-0100
11581-0570
512111-1370

512114-1370
512116-1370
512121-0100
512124-0100
512126-0100

512211-0090
509587-0010
512230-0250
512230-0390
912251-0620

5122501005
5122300035
512235-0060
512235-0090
512271-0050

512310-0092
908151.2220
509801-0010
912330-8091
912333-0361

509000-0181
512336-0020
%08030-7430
912521-0420
912362-0390

912373-6051
909802-6060
912379-01460

AWDH339-

AWD#339~
AWD 339 -

AWD #3339~

12




i3

Fig.

7

VALVE MECHANISM -




Ref.No.: Parts No. Description mﬁ;?{m Remarks
7- 1 5481-251-1022-0 | CAMSHAFT 1| 1] sizsit-pzzo
7- 6 5691-252-2801-0 | GEAR, CAM/427 1| i 9lzs22-8010
7- 7 5690-800-0718-0 | KEY, FEATHER 1 L] 9068000-7180
7- 8 5680-900-0069-0 | BOLT 1 1 509000-0690
7- 9 5681-251-9002-1 " WASHER, TIMING WHEEL | 1| 512519-p021
7-11 5()()1—168—1010—0_ [ PLATE, THRUST 1 1 911681-0100
7-12 5690-191-0816-0 CBOLT, SEMS 2| 2| 901910 8160
7.21 | 5691-253-1024-0 | SHAFT, IDLE GEAR 1| 1| 912531.0240
7-22 5691-252-3080-0 | GEAR 1| 1} 912523-0800
7-24 | 5681-253-5005-0 | COLLAR, THRUST 1ot 512535-0050
7-26 5680-900-0084-0 | BOLT, SEMS 2| 2| 509000-0840
7.31 | 5691-255-1802-0 | VALVE, INLET 3| 3| 912551-8020
7-32 5691:255-2801-0 | VALVE, EXH 3| 3| 9lzss2-80l0
7-33 B691-256-1037-0 | SPRING, VALVE 6| 6| 912561-0370
7-36 5681-256-3016-0 | SEAT, SPRING ASSY 6] 6| 512563-0160
7-317 5691-255-9008-0 | RING, SEALING 6[. 6| 912559-0080
7-38 5681-256-5004-0 | COLLAR, SPLIT 12| 12| 512565-0040
7-43 5691-257-1801-0 | TAPPET 6| 6| 9rzs71-8010
7-44 5691-257-5208-0 | ROD, PUSH 6| 6] 912575-2080
7-51 5691-261-1347-0 | ARM, ROCKER ASSY 3| 31 912611-3470
7-51-1] 5691-261-1349-0 | ARM(D), ROCKER ASSY 3| '3 912611-3490
7-53 5691-261-6023-0 | SCREW, ADJ s &1 912616-0230
7-54 | 5690-911-1108-0 | NUT 61 6 909111-1080
7-56 . | 5691-262-1127-0 | SHAFT, ROCKER ARM Ly 1| 9lz2621-1270
7-57 | 5691-262-6005-0 | PLUG 2| 2| 912626-0050
7.58 | 5691-262-8093:0 | BRACKET, ROCKER SHAFT 3| 3| '912628-0930
7459 5690-994-0607-0 | SPRING 272 909940-6070
7-61 5690-918-0019-0 | . RING, SNAP/C 2| 2| 909180-0190
7-64 5690-105-0850-0 | BOLT 4| 4| 901050-8500
7-66 5690-916-4008-0 | WASHER . | 4| 909164-0080
7-67 5690-911-0508-0 | NUT, ROCKER BRACKET 2| 2| 909110-5080
7-68 55\'90-916-4508-0 WASHER 2| 2| 909164-5080

14




13

8 OIL FILTER, FUEL FILTER AND FIXING PARTS

/e
o

""FUEL FILTER

OlL FILTER




Ref.No.; Parts No. Description i Remarks
8- 1 5691-320-1812-1 FILTER, OIL ASSY 1 1 913201-8121
8- 2 5691-324-0804-0 CARTRIDGE 1 1 913240- 8040
8- 6 5691-316-0081-0 COVER ASSY 1 1 913160-0810
8-24 5690-992-0841-0 PACKING, O-RING 1 1 i 909920-8410
8-28 5691-316-0068-0 VALVE, RELIEF ASSY 1 1 913160-0680
8-29 5690-992-0525-0 PACKING, O-RING 1 1 QU9920-5250
B-32 5690-009-7011-0 BALIL, SAFETY VALV, 1 1 900097-0110
8-33 5690-994-0582-0 SFPRING, COIL 1 1 909940 -5820
8-34 5691-326-3011-0 CAP, VALVE 5P 1 1 913263-0110
8-70 5681-320-0016-0 TIL.TER, FPUEL ASSY 1 1 513200-0160
8-T2 5688-781-0037-0 ELEMENT RIT, FUEL FILTER 1 1 587810-0370
B-73 5690-972-0542-0 PACKING, ELIKMENT 2 2 909720-5420
8-74 5691-321-3601-C PACKING ] 1 913213-6010
8-75 5690-972-0541-0 O-RING, CENTER BOLT 1 1 909720-5410
876 5690-992-0255-0 PACRKING, DRAIN P1.UG 1 1 909920-2550
8-77 56490-957-2014-0 PACKING, EYE JOINT A 2 909572-0140
8- 80 5691-321-2804-0 COVER, UP FUEL FIL.TIER 1 ] Ql3212-B8040
8§-81 5681-323-1001-0 BOLT, CENTER 1 1 513231-0010
8-82 5690-965-1068-0 SEAT, SPRING 1 1 909651-0680
8-83 5690-974-2109-0 COII., ELEMENT SIPRING 1 1 909742-1090
8-84 5690-986-2068-0 PLUG, FUEL DRAIN 1 1 909862-0680
8- 86 5691-326-0604-0 VALVE, FURL OVERFLOW ASSY 1 1 G13260-6040
5-G1 5681-975-5011~0 DRACKET, FUEL FILTRER 1 1 519755-0110
8-92 5690-206-0818-0 DOLT/ME = 18 2 2 q02060-8180
8-93 5690-915-0608-0 WASHER, SF/MSA 2 2 GU9150-6080
8-94 5690-916-4508-0 WASHER/MB 2 2 G09164-50G80
8-96 5690-197-1035-0 BOI.T, SIEEMS/MI0 = 35 2 2 90}971—0350.
8-100 5681-321-9023-0 PACKING 1 1 513219-0230
8-101 5690-190-0835-0 BOL.T, SEMS 3 3 901900-8350
8-101-1 569Y0-190-0845-0 BOLT/MEB x 45 1 1 Yo 1900- 8450

16




Fig. 9 OIL PIPE AND OTHER PARTS

;! T 1




Parts No. Description e Remarks
5691-331-2325-0 FIPE, OIL ASSY 13 1 G13312-3250
£691-331-2338-0 PIPE, OIL ASSY 1 1 913312-3380
5690-990-6105-1 BOLT, JOINT 1 1 909906-1051
5690-992-0900-0 PACKING 2 2 909920-9000
5690-205-0814-0 BOLT 1 1 902050~ 8140

5690-915-0508-0 WASHER, SP 1 1 9091505080




19

Fig. 10  COOLING SYSTEM (FAN

. WATER)

54 6159




Ref.No.| Parts No. “Description e Remarks
10- 1 5681-361-0G76-1 PUMP, WATIER ASSY 1 1 513610-0761
10- 6 5681-363-1005-0 BEARING UNIT 1 H 513631-0050
10- 7 5690-981-4014-0 SCREW, S5ET 1 1 909814-0141
10- 8 5690-915-0508-0 WASHER, SP 1 1 909150-5080
10- 9 | 5691-363-900i-0 | THROWER, BEARING UNIT 1l 1! 913639-0010
10-11 5681-362-0003-0 SICAL UNIT ASSY 1 1 513620-0030
10-12 5691-362-1076-0 IMPELLER 1 1 913621-0760
10-13 5691-364-2080-0 CENTIER, FAN i 1 9136420800
10-16 5691-361-2053-0 COVER, WATER PUMP BODY 1 1 913612-0530
10-17 5691-361-3607-0 FPACKING 1 1 913613-6070
10-18 5690-304-0816-0 SCREW, SI.OTTED 1 i 903040-8160
10-31 5691-361-4043-0 PACKING 1 1 913614-0430
10-33-2| 5680-900-0088-0 BOLT 4 4 509000-0880
10-33-3 | 5680-900-0089-0 BOLY 1 1 509000-0890
10-33-41 5690-105-6055-0 | BOLT/MIO * 55 1 ! 9010560550
10-34 5690-915-0510-0 WASIIER, SP/MI0 1 1 90915G-5100
10-+41 5681-367-4040-0 FLATE, I"AN BELT ADJ 1 1 513674 -0400
10-50-1] 5691-364-1125-0 PULLEY, FAN 1 1 913641-1250
10-51 5691-3064-2078-0 SPACIER, FAN 1 1 9136420780
10-54 5681-366-0003-0 FAN, COOLING/TBILADE 1 1 513G60-0030
10-59 56490-105-5650-0 BOLT /M6 > 50 4 4 901055-6500
10-61 5690-915-0506-0 WASHICR, 8P 4 YO9150-5060
10-64-11 569i-367-1808-0 BILLT, COOILING FAN/988 1 1 913671-8080
10-71 5691-371-3064-1 FPIPE, WATER OQUTLET )3 1 913713-0641
10-72 5681-377-0022-1 THERMOSTAT i 1 513770-0221
10-76 | 5680-963-7013-0 | PACKING L1 509637-0130
10-77 5690-191-0828-0 BOLT, SEMS 2 2 901910-8280
10-79 | 5690-966-1005-0 | PLUG 2| 2| 909661-0050
10-81 | 5690-957-1316-0 | PAGKING 2 2] 909571-3160
10-90 5681-371-6028-0 HOUSING, THERMOSTAT 1 1 513716-0280
10-91 5681-374.3021-0 PACKING 1 1 513743-0210
10-92 5690G-190-0820-0 BOLT, SEMS/MSE x 20 A 2 901%00-8200
10-92-1| 5690-190-0822-0 BOLY, SEMS/M8x 22 2 2 90190G-8220
10-93-1 5691-372-1132-1 HOSE, BY-PASS/RUBBER 1 1 913721-1321
10-94 5690-991-5044-1 CLIP, HOSE 2 2 909915-6441

20




21

Fig. 11

AIR INTAKE AND EXHAUST SYSTEM

20




Q'ty

Ref.No.| Parts No. Description SWOIWD Remarks
11 1 5691-411-2655-1 MANIFOLD, INLET 1 3 914112-6551
11- 3 56%0-410-0848-0 STUD 2 4 904100-8480
11-20 5681-414-1006-0 MANIFOLD, EXH 1 1 514141-0060
11-z1 56G0-411-0830-0 STUD, EXH MANIFOLD 4 4 904110-8300
11-46 5691-414-6090-0 GASKET, MANIFOLD 1 1 914146-0900
11-48 56G0-916-4508-C¢ WASHIR 1 1 909164-5080
11-49 5690-915-0508-0 WASHER, 5P 1 1 909150-5080
11-52 5690-196-0835-0 BOLT/M8 x 35 6 6 9019608350
11-52-1 | 5690-104-5895-0 BOLT/MS8 x 95 1 1 901045-8950
11-66 5691-431-0419-1 SHUTTER, INTAKE ASSY 1 i 914310-4191
11-76 5680-963-7015-0 PACKING 4 2 509637-0150
11-77 5690-911-0508-0 NUT 2 2 909110-5080
1:-78 5690-915-0508-0 WASHER, 5P 4 2 909150-5080
11-79 5690-994-2600-0 STPRING, SHUTTER RETURN 1 1 9099426000
11-81 5690-916-4508-0 WASHER 2 2 909164-5080
11-84 56G1-433-4640-0 EYE, SPRING 1 1 9143346400
11-87 5690-915-0506-0 WASHER, 5F 1 1 909150-50060
11-88 5690-204-0610-0 LOLT, SPRING EYE 1 1 902040-6100
11.91 5690-981-2021-0 BOLJ, SLOTTED 1 1 909812-0210
11-92 5681-431-9100-0 CLIP, SHUTTER CABLE 1 1 514319-1000

22




23




Ref.No.

Parts No.

Description

Q’ty

1WD

Remarks

12— &
12- 7
1z- 8
12- 9
12-15

12-16
12-17
12-19

12-21
12-22
12-23
12-24
227

12-31
12-32
12-33
12-306
12-40

12-41
iz2-42
12-43
12-44
12-45

12-46
12-47
12-48
12-49

12-50

12-51
12-52
12-53
t12-54
f2-585

12-56

5691-531-5027-0
5691-531-5026-0
5691-531-5028-0
5691-531-5074-0
5681-541-1443-0

5691-542-1666-0
5691-542-1702-G
5691-541-9072-0
5690-980-2539-0
5690-915-0505-0

5681-541-1058-0
5681-541-1059-0
5690-990-6325-1
5690-957-2031-0
5690-991-3846-0

5681-541-1418-0
5690-990-6314-1
5690-957-1408-0
5681-541-1223-1
5681-533-0003-0

5681-534-1002-0
5681-534-3002-0
5691-533-9601-0
5691-533-2601-0
5681-533-4002-0

5691-533-9056-0
5691-533-9057-0
5691-533-2603-0
5691-535-2005-0
5691-535-1007-0

5681-535-1004-0
5681-534-9001-0
5690-957-1408-0
5691-535-9601-0
5690-957-1408-0

5681-531-1006-0

SHIELD, HEAT
WASHER, NOZZLE HOLDER
WASHER, HEAT SHIELD
WASHER, CORRUGATED
PIPE, INJ ASSY/NO, 1

PIPE, INJ ASSY/NO. 2
PIPE, INJ ASSY/NO. 3
CLIP ASSY

. SCREW

. WASHER, sP

PIPE, FUEL AS5Y
PIPE, FUEL ASSY
BOLT, JOINT
PACKING, BOLT

‘PIPE, ViNYL

PIPE, LEAK OFF FUEL
BCLT, JOINT

PACKING, PIPE JOINT

JOINT, FURL INLET EYkE ASSY

HOLNER, NOZZLF ASSY

ROD, PUSH

SPRING, NOZZLE

SCRICW, ADJUSTING

NUT

NUT, CAP

GASKET
WASHIIR

.

NUT, RETAINING

GASKET

CONNECTOR, INLET

CONNECTOR, INLET

.

BOLT, EYE

GASKET

SCREW, SETTING

.

PACKING, COMET

NOZ 7 LE

bnd [ S I AV V)

Do

W W e W NN

L o W

(=2 FF N o P 1}

3

[ S

[

oW W W W N

W o

(S

3
3
3

915315-0270
915315-0260
915315-0280
915315-0740
515411-4430

915421-6660
915421-7020
915419-0720
S09802-5390
909150-5050

515411-0580
515411-0590
909906-3251
909572-0140
909913-8460

515411-4180
909906-3141
909571-4080
515411-2331
515330-0030

515341-0020

515343-0020

915339-6010
915332-6010
515334-0020

915339-0560
915339-0570
915332-6030
915352-0050
915351-0070

515351-0040
515345-0010
909571-4080
915359-6010
309571-4080

51331 1-0060

24




FOOT, HANGER AND FIXING PARTS .

ENGINE

25



Qty

Ref.No.: Parts No. Description SWBIWD Remarks
13-11 5691-971-1601-0 BRACKET, GENERATOR 1 1 919711-6010
13-13 5690-191-1020-0 BOLT/MI10 X 20 4 4 901911-0200
13-30 5690-915-0512-0 WASHER, SP 2 2 909150-5120
13-31 5690-912-0412-0 NUT/Mli2 2 2 909120-4120
13-33 5690-916-0512-0 WASHER 2 2 909160-5120
13-34 5690-165-6245-0 BOLT/M12 X 45 2 A 301656-2450
13-36 5690-191-0830-0 BOLT/MS8 X 30 2 2 S01910-8300
13-37% 5690-191-0820-0 BOLT/M8X 20 1 1 S01¢10-8200
13-38 5690-216-4708-0 WASHER/MS 3 1 G09164-7080
13-40 5690-911-0508-0 NUT/M8 2 2 %09110-5080
13-41 5681-177-7004-0 HANGER, ENGINE ¥, 1 1 51F777-0040
13-41-1 5691-177-7152-1 HANGER, ENGINE R. I 1 911771-1521
13-42 5690-205-0818-0 BOLT . 2 2 902050-8180
13-43 5690-915-0508-0 WASHRER, SP/MB 2 2 909150-5080
13-51 5681-131-9056-0 PACKING 1 1 511319-0560
13-52 5690-105-5870-0 BOLT 1 i 901055-8700
13-52-1 5690-105-5855-0 BOL'¥ /M8 x 55 1 1 901055-8550
13-52-4 | 5680-903-0015-0 BOLT 3 3 509030-0150
13-53 5690-911-0508-0 NUT 1 1 909110-5080
13-55 5690-915-0508-0 WASHER, SP/MSB 3 3 909150-5080

26




27

.Fig.

14

INJECTION PUMP AND OTHER PARTS

40

49




Q'ty

Ref.No.| Parts No. Description SWBLAD Remarks
14- B 5681-560-1267-0 PUMP, INJECTION ASSY 1 1 515601-2670 See Fig. 17
14-15 568_1-572-0283-0 GOVERNOR 1 1 515720-2830 See Fig., 18
14-20 5'()81‘-:5?5-0004-0 PUMP, FEED 1 1 5156750-0040 See Fig. 19
14-38 5681-975-1003-0 BRACKET, INJ PUMP: k 1 519751-0030 ’
14-40 5690-992-0576-0 PACKING, INJ PUMP : 1 1 909920-5760
14-42 5681-252-4037-0 GEAR, INJ PUMP 1 1 512524-0370
14-49 5681-253-9001-0 ADAPTER, TACI—IOMETER : 1 13 512539-0010
14-50 5688-588-5362-0 MAREK, INJ PUMP CAUTION 1 1 585885-3620

28




‘Fig. 15 ELECTRICAL PARTS

14
23
12
* . Q‘t}’
Ref.No.| Parts No. Description SYBIWD Remarks
15- 1 5698-210-0608-1 STARTER ASSY/12V 1 1 982100-6081 See Fig. 20
15- 2 5688-120-0114-0 GENERATOR ASSY 1 1 581200-1140 See Fig., 21
15- 4 5698-225-3107-0 REGULATOR/12V 1 1 982253-1070
15- 7 5688-241-0012-1 SWITCH, OIL PRESS WARNING 1 1 582410-0121
15.12 6698-251-1978-0 PLUG, GLOW/SHEATHED TYPE 3 3 982511-9780
15-~14 65698-253-0101-0 CONTROL, RESISTANCE 1 1 982530-1010
15-23 5691-973-2075-0 GONNECTOR 1 1 919732-0750

29




Fig. 16 ENGINE ACCESSORY PARTS

Ref.No.| Parts No. Description o 2 A Remarks
16-50 5681-931-0002-0 DRIVE, TACHOMETER ASSY 1 1 519310-0020 -
16-55 5680-962-3003-0 PACKING, TACHOMETER DRIVE 1 1 50‘)6:2:_3-0030
16-68 5690-911-0408-0 NUT 2 2 209110-4080
16-69 5690-915-0508-0 WASHER, SP 2 2 909150-5080

30




Fig. 17 INJECTION PUMP; PROPER

31




Ref.No.| Parts No. Description NI Remarks
17- 1 5681-561-1032.0 HOUSING, PUMP 1 1 515611-0320
17- 2 5698-121-5115-0 sSTUD 3 3 981215-1150
17- 3 5698-123-5017-0 ADAPTER 1 1 981235-0170
17- 4 568k-561-9095-0 PLUG 1 1 515619-0950
17- 5 5641-561-9024-0 BOLT 1 1 115619-0240
17- 6 5641-563-9008-0 GASKET 2 2 115639-0080
F7- 7 5698-121-3206-0 COVER 1 1 981213-2060
17- 8 5698-121-5330-0 SCRIEW FA 2 981215-3300
7-9 5698-121-5138.0 GASKET z 2 981215-1380
17-10 5698-121-1532-0 LEVEL GAUGE 1 1 G81211-5320
17-11 5698-121-5078-0 PLUG 2 2 981215-0780
17-12 5681-572-9002-0 PLUG 1 i 515729-0020
17-13 5690-915-0506-0 SPRING WASHER 3 3 909150-5060
17-14 5641-572-9006-0 NUT 3 3 115729-0060
17-15 5640-962-3013-0 O-RING 1 1 109623-0130
17416 5681-563-1013-0 PLUNGER ASSY 3 3 515631-0130
17-17 5698-124-1103-0 DELIVERY VALVE 3 3 981241-1030
17-18 5698-124-1303-0 SPRING 3 3 981241-3030
17-19 5698.124-5014-0 GASKET 3 3 981245-0140
17-20 5698-124-1406-0 HOLDER, D,V, 3 3 981241-4060
17-21 5681-6562-5001-0 PLATE 2 2 515625-0010
17-22 5641—5.62-200}.-0 TAPPLET 3 3 115622-0010
17-23 5698-122-1210-0 NUT 3 3 981221-2100
17-24 5698-122-1209-0 BOLT, TAPPET 3 3 981221-2090
17-25 5698-122-1220-0 FPIN 3 3 981221-2200
17-26 5641-562-2003-0 ROLLER 3 3 115622-0030
17-27 5641-562-9001-0 BUSH 3 3 115629-0010
17.28 5681-561-9041-0 GUIDE 3 3 515619-0410
17-29 5698-123-1402-0 SPRING, PLUNGER 3 3 9812314020
17-30 5698-123-5015-0 SFPRING SEAT 3 3 981235-0150
17-31 5698-123-5016-0 SPRING SEAT 3 3 981235-0160
17-32 5681-6563-7004-0 CONTROL RACK 1 1 515637-0040
17-33 5641-563—9_{)03-0 SCREW 1 1 115639-0030
17-34 5698-122-5057-0 PINION 3 3 981225-0570
17-35 5698-122-5058-0 CONTROL SLEEVIE 3 3 981i225-0580
17-36 5698-123-5003-0 SCREW 3 3 981235-0030
17-37 5681-562-1011-0 CAMSHAFT 1 i 515621-0110
17-38 5690-009-0066-0 BEARING 1 1 900090-00660
17-39 5690-009-0233.0 BEARING 1 1 200090-2330
I7-40 5698-122-5045-0 RING 1 1 981225-0450
i7-41 5698-122-5059-0 RING 1 1 981225-0590
17-42 5681-562-9015-0 SHIM A/RIA/R!] 515629-0150

EA8LI-B62-9016-0 SHIM ASRIA/RY 515629-0160
5681-562-9017-0 SHIM A/RIASR| 515629-0170
5H81-562-9018-0 SHIM A/RIA/R| 515629-0180

32




Remarks

Ref.No.| Parts No. Description an
5681-562-9019-0 | SHIM A/R|A/R| 515629-0190
5681-562-9020-0 | SHIM A/RIA/R| 515629-0200
5681-561-9038-0 | SHIM A/RIA/R| 515619.0380
5681-562-9021-0 | SHIM A/RIA/R| 515629-0210
5681-561-9039-0 | SHIM A/RIA/R| 515619-0390
5641-561-9090-0 | SHIM A/R|A/R| 115619-0900

17-43 5681-562-9015-0 | SHIM A/R|A/R| 515629.0150
5681-562-9016-0 SHIM A/R|A/R] 515629-0160
5681-562-9017-0 | SHIM A/R|A/R] 515629.0170
5681-562-9018-0 | SHIM A/R|A/R] 515629-0180
5681-562-9019-0 | SHIM A/R|A/R| 515629-0190
5681-562-9020-0 SHIM A/RJA/R] 515629-0200
5681-561-9038-0 | SHIM A/R|A/R| 515619-0380
5681-562-9021-0 | SHIM A/R|A/R| 515629-0210
5681-561-9039-0 | SHIM A/R|A/R| 515619.0390
5641-561-9090-0 | SHIM A/R|A/R| 115619-0900

17-44 5698-122-5041-0 | OIL SEAL 1| 1| 981225-0410

17-45 5698-121-3207-0 | COVER 1| 1| 981213-2070

17-46 5690-190-0614-0 | BOLT 4| 4| 901900-6140

17-47 5681-561-9049-0 | WOODRUFF KEY 11 1| 515619-0490

17-48 5641-561-9082-0 | EYE BOLT 1i 1| 115619-0820

17-49 5641-575-9001-0 | GASKET 2t 2| 115759-0010

1750 5698-121-5064-0 | AIR BREATHER 1| t1 981215-0640

17-51 5641-563-9008-0 | GASKET 1| 1] 115639-0080

17-52 5698-121-5146.0 | EYE BOLT 1| 1| 981215-1460

17-53 5698-139-1507-0 PIPE 1 1 $81391-5070

1754 5681-561-9033-0 | GASKET 2| 2| 515619-0330

17-56 5681-975-1003-0 | BRACKET 1] 1| 519751-0030

17-57 5698-123-5050-0 | O-RING 1] 1] 9812350500

17-58 5690-916-0610-0 | WASHER 4| 41 909160-6100

1759 5690-915.0510-0 | SPRING WASHER 4 909150-5100

17-60 5681-563-9002-0 | NUT 4| 4| 515639-0020

17-61 5681-561-9032-0 | PLUG 1| 1] s15619-0320

17-62 5641-563-9009-0 | GASKET 1| 1] 115639-0090

33




SERVICE MEMO




35

¥ig.

18

GOVERNOR (MECHANICAL); INJECTION PUMP




Ref.No.| Parts No. Description e Remarks

5681-572-0283-0 GOVERNOR ASSY 1 1 515720-2830
18- 1 5681-572-1007-0 HOUSING, GOV, 1 1 5157210070
18- 2 5681-572-9116-0 ADAPTER 1 1 515729-~1160
18- 3 5681-572-9098-0 PLUG 1 1 515729-0980
18- 4 5681-572-9099-0 GASKET 1 1 515729-0990
18- 5 5681-572-9100-0 BREATHER, AIR 1 1 515729- 1000
18- 6 5641-563-9008-0 GASKET 1 1 115639-0080
18- 7 5698-132-6124-0 ADAPTER 1 1 981326-1240
18- 8 5698-131-5065-0 ADAPTER 1 ] 9813150650
18- 9 5690-190-0818-0 BOLT 1 1 901900-8180
18-19 5698-132-5397-0 PLATE 1 1 981325-3970
18-11 5690-190-0614-0 BOLT 6 6 901900-6140
18-12 5641-572-9123-0 SCREW 1 1 515729-1230
1813 5698-132-5237-0 NUT, LOCK 2 2 981325-2370
18-14 5681-572-1008-0 COVER, GOV, 13 1 515721-0080
18-15 5698-132-5182-0 SCREW 1 1 981325-1820
18-16 5698-132-6112-0 NUT 1 13 981326-1120
18-17 5681-572-90563-0 PLUG 2 2 515729-0530
18-18 5681-572-9054-0 BOLT 2 2 515729-0540
18-19 5698-139-1108-0 SCREW 1 1 981391-1080
18-20 5681-572-9033-0 BOLT 4 4 515729-0330
18-21 5698-123-5034-0 CAP i 981235-0340
18-22 5681-572-1025-0 COV ER I 1 515721-0250
18-23 5681-572-9113-0 LEVER GAUGE 1 1 515729-1130
18-~24 5681-572-9063-0 BOLT 2 2 515729-0630
18-25 5641-572-9214-0 BCLT 2 2 115729-2140
18-26 5698-132-1310-0 FLYWEIGHT ASSY 1 1 981321-3190
18-27 5681-561-9049-0 KEY 1 1 515619-0490
18-28 568E-572-9034-0 WASHER, SPR 1 1 515729-0340
18-29 5698-132-50846-0 NUT 13 1 981325-0860
18-30 5641-571-9008-0 SLEEVE 1 1 515719-0080
18-31 5690-009-0229-0 BEARING 1 1 900090-229¢
18-32 5698-132-5088-0 SHIM A/RIA/R 981325-0880

5698-132-5551-0 SHIM A/R|A/E 981325-5510

5698-132-5552-0 SHIM A/RIATH 981325-5520

5698-132-5553.0 SHIM ASRIA/R 981325-5530
18-33 5698-132-2282-0 SPRING, GOV, 1 1 9813222820
18-34 5690-081-2200-0 SPRING 1 1 200812-1200
18-35 5641-572-3020-0 SPRING CAPSULE 1 1 115723-0280
18-36 5698-139-3204-0 NUT 1 1 981393-2040
18-37 5641-563-9008-0 GASKET 2 2 115639-0080
18-38 5641-572-9092-0 NUT, CAP 1 1 115729-0920
18-39 5681-572-3152-0 SPRING CAPSULE 1 i 51571231520
18-40 5690-081-3023-0 NuUT 1 1 Q00813-0230
18-41 5698-132-1721-0 LEVER, SWIVEL 1 1 981321-7210

36




Ref.No.| Parts No. Description ks Remarks
18-42 5698-132-5099-0 BUSH Z 2 981325-0990
18-43 5698-132-1205-0 O-RING 2 2 981321-2050
18-44 5690-918-5415-0 SNAP RING 2 2 909185-4150
18-45 5698-132-1220-0 OIl, SEAL 1 1 981321-2200
18-46 5698-132-5173-0 SHIM 1 1 981325-1730
18-47 5698-132-5097-0 SHIM AJRIAJR  9B1325-0970
18-48 5698-132-5318-0 PLUG 1 1 981325-3180
18-49 5698-132-5030-0 KEY 1 1 981325-0300
18-50 5698-139-1307-0 COLLATR 1 1 981391-3070
18-51% 5698-132-5488-0 WASHER A/R[A/R 981325-4880
18-52 5681-572-5016-0 LEVER ASSY GUIDE 1 1 515725-0160
18-53 5698-132-1705-0 LEVER, FLOATING 1 1 981321-7050
15-54 5698-132-5181-0 SHIM 2 2 981325-1810
18-55 5698-131-5191.0 5PIIT PIN I 1 981315-1910
18-56 5698-132-1713-0 LINK 1 1 981321-7130
18-57 5690-918-5404-0 SNAP RING i3 1 9091854040
18-58 5651-572-5017-0 LEVER, TENSION 1 1 515725-0170
1§-59 5698-132-5062-0 PIMN 1 1 G81325-0620
18-60 5681-572-5048-0 LEVER 1 1 515725-0480
18-61 5681-572-9009-0 OIL SEAL 1 1 515729-0090
18-62 5641-572-9001-0 GASKIELT 1 1 115729-0010
18-63 5641-572-9002-0 GASKET H 1 1157290020
18-64 5698-139-1907-0 O-RING 1 1 981391-9070

37




SERVICE MEMO




FEED PUMP; INJECTION PUMP

19

Fig.

=

b o e

<0

9

(
I
|
|
|

39



Ref.No.| Parts No. Description PR A Remarks

5681-575-0004-0 FEED PUMP ASSY 1 1 515750-0040
19- 5681-575-1013-0 HOUSING 13 1 515751-0130
19- 2 5698-135-1205-0 PISTON 1 1 G81351-2050
19. 3 5698-135-1303-0 SPRING, PISTON 1 1 981351-3030
19 4 5698-135-5023-0 PLUG 1 1 981355-0230
19- 5 5698-135-5035-0 GASKET 1 3 981355-0350
19~ 6 56-81—575-4001—0 TAPPET 1 1 515754-0010
16- 7 5698-135-1403-0 ROLLER 1 1 981351-4030
19- & 5698-135-1410-0 PIN 1 1 981351-4100
19- § 5641-575-9002-0 GUIDE 2 2 1t5759-0020
19-190 5698-135-1602-0 VALVE 2 a 0981351-6020
19-11 5608-135-1702-0 i SPRING 2 2 G81351-7020
19-12 5641-575-9003-0 g ADAPTER 1 : 115759-0030
19-13 5698-135-5031-0 5 GASKET 1 1 981355-0310
19-14 5640-962-3016-0 E C-RING 1 1 109623-0160
19.15 5698-135-5025-0 SNAP RING I 1 981355-0250
19-16 5681-576-1005-0 PUMP‘, PRIMING 1 1 515761-0060
19-17 5690-990-6326-0 BCOLT, EYE 1 1 909906-3260
19-18 5641-561-9082-0 BOLT, EYE 1 1 115619-0820
19-19 5641-575-9001-0 GASKET 2 2 115759-0010
19-20 5641-575-9001-0 GASKET 2 A 1i5759-0010
19-21 5698-135-5035-0 COVER 1 1 981355-0350

40




41

STARTER

y

111

L (TRIT 11

L 'y
ﬂﬁg__\_»s:
“v.._.:‘__‘ \

23




Ref.No.| Parts No. Description s Remarks
20~ 0-1 5698-210-0608-1 STARTER/12V-1, 8KW 1 1 982100-6081
20- 6 56G8-212-3104-0 ARMATURIE 1 1 G82123-1040
20- B 5688-112-8026-0 STOPPER, PII.‘]ION 13 1 581128-0260
20-18 | 5688-112-8028-0 | WASHER, ADJ 2| 2| 581128-0280
20-23 5698-211—1298-0_ COIL, FIELD 1 1 982111.2980
20-24 5688-112-9024-0 SCREW, SET 4 4 581129-0240
20-30 5698-211-46149-9 COVER, IR, ASSY 1 1 GR2116-1490
20-31 5698-211-3901-0 COVER, R 1 1 982113-9010
24-32 5698-211-5433-0 METAL, R 1) 1 982115-4330
20-35 5698-21:-1731-0 SPRING, BRUSH 4 4 982111-7310
20-37 5698-211-1654-0 BRUSE 4 4 982111-6540
20-50 5698-212-6107-0 BRACKET, CENTER ASSY 1 Q821261070
20-52 5698-212-6108-0 METAL, CENTER 1 1 982126-1080
20-55 5698-212-3204-0 CLUTCH, PINION ASSY 1 1 982123-2040
20-65 5698-211-1384-0 CASE, GEAR ASSY 1 1 982111-3840
20-66 5698-211-5433-0 METAL, F 1 1 G82115-4330
20-77 5688-112-9021-0 PIN, SHIFT LEVER 1 1 581129-0210
20-80 5698-215-0503-1 SWITCH, MAGNETIC ASSY 1 1 982150-5031
20-85 5698-211-6120-0 BOLT, THROUGLH 2 2 982116-1200
20-104 56G8-215-5307-0 PACKING 1 1 982155-3070
20-105 5698-211-5362-0 O-RING 1 1 G82115-3620
20-107 5688-112-9022-0 PACKING 4 4 581129-0220
20-111 5688-112-9023-0 O-RING 1 1 581129-0230

42




. GENERATOR

- Fig. 21

43



Ref.No.| Parts No. Description R Remarks
21- 01 5688-120-0114-0 GENERATOR/12V-20A 1 1 581200-1140
z1- 5 5688-122-1030-0 ROTOR ASSY 1 1 5812210300
21-20 E688-121-1024-0 STATOR ASSY 1 I3 581211-0240
21-25 5688-121-4033-0 COVER, R, ASSY 1 3 581214-0330
21-27 5698-223-1619-0 RECTIFIER ASSY 1 i 982231-6190
21-30 5688-121-5008-0 BRUSH & HOLDER ASSY 1 1 581215-0080
21-39 5688-121-8009-0 COVER, RECTITFIER I3 1 581218-0090
21-50 5698-223-1308-0 COVER, F., ASSY i 1 9822313080
21-75 5688-122-2032-0 PULLEY ASS5Y 1 1 581222-0320
21-80 5698-223-5074-0 NUT, PULLEY ASSY 1 1 982235-0740
21-90 5698-223-5072-0 BOLT, THROUGH z 2 982235-0720
21-90-1 5688-122-9042-0 BOLT, THROUGH 13 1 581229-0420

44







CHASSIS









RADIATOR

22

Fig.

47



L Qty

Ref.No.| Parts No. Description FWDND Remarks

22- | £426.152-2100-0 { RADIATOR ASSY oy

22- 2 1431-152-2110-0 | . CAP 1|

22- 3 1424-101-2030-0 | . PLUG IR

22- 4 1424-101-2040-0 | . PACKING Py [ itheut B
22- 5 1424-101-2050-0 | , NET 1|1

22- 6 1422-155-2110-0 + PLATE, GAUTION bl

22- 1 1424-101-0020-0 [ HOSE, RADIATOR LW 1t

22- 8 1424-101-0030-0 { HOSE, RADIATOR UP 1]

22. 9 1424-101-0040-0 | CLIP/45 1 (1

22-10 1424-101-0050-0 CLIF/42 3 3

22-11 7| 1431-152-2500-0 | THERMOMETER ASSY 1 {1

22-12 1426-151-2100~0 RADIATOR ASSY P for E41

48




Fig. 23

INTAKE SYSTEM

49

23 24 21

2524 2|2

18




. o Q‘ty
Ref.No.! Parts No. Description W DITD Remarks
23- 1 1431-152-2600-0 | CLEANER, AIR ASSY 11|
23. 2 1431-152-2800-0 | + ELEMENT ASSY/PAPER IR
23- 3 1422-155-2410-0 | . . PAPER, CAUTION A 1|1
23. 4 1422-155-2420-0 | .+ . PAPER, CAUTION G 1|
23. 5 1416-101-0110-0 | + PACKING ASSY A ENIPN
23. 6 1423-101-0640-0 | + BOLT, WING/MI0 1|
23. 7 1431-151.2900-0 | . PAN, DUST ASSY b|
23- 8 1431°151-3000-0 | . . DIVIDER ASSY 1|t
23- 9 1422-155-2510-0' | . PAPER, CAUTION B L)
23-10 1421-101-0130-0 | BOLT, WING 1|1
23.11 V401-160-0080:0| WASHER, SP/M8 1|1
23-12 1423-602-4001-0 | BRACKET 1|1
23-13 V201.260-8020-0|. BOLT/MS x 20 2.2
2314 V401-160-0080-0 | . WASHER, 5P/M8 272
23-15 V201-260-8020-0 | BOLT/MS x 20 414
23-16 V401.160-0080.0 | - WASHER, SP/M8 4 | 4
23.17 1421-602.0080-0. | CUSHION, C/RUBBER 2 |2
23-18 | 1431-154=2000-0 | . CLEANER, AIR ASSY 1|1
23-19 1431-152-2800-0 | + ELEMENT, PAPER 11
23-20 1422~155-2410-0 | * ++ PAPER, CAUTION A 1|1
23-21 1422-155-2420-0 | ~ ++PAPER, CAUTION C . - 111
23-22 [ 1431-154-2200-0 | +ELEMENT, PAPER, INNER 111 || ®
23-23 | 1442-101-2380-0 | sNUT, WING ' 1| 1 | ®ithout E41
23-24 1416-101-0110-0 +PACKING ASSY 2| 2
23-25 | 1442-101-2390-0. | +NUT - 11
2326 1431-151-2000-0 | +PAN, DUST ASSY aE
23-27 | 1431-151-3000-0 +DIVIDER ASSY ar
J
- -151 - - . D SY

23-28 1431-151-2600-0 _ CLEANER, AIR AS 1 1 for E41

50




EXHAUST AND INTAKE SYSTEM

Fig. 24

51



Ref.No.| Parts No. Description R Remarks
24 - % 1425-101-0010-0 PIRPE, EXH. 1 1
24- 2 1415-101-0180-0 GASKET 1 1
- 3 V303-260-0080-0 NUT/MB 4 4
24- V305-260-0080-0 NUT/M8 4 4
24- 87 1431-151-2200-0 MUFFLER 1 1
24. 6 1421-101-0030-0 PIPE, TAIL 1 i
24. 17 1431-101-0020-0 CLAMP, MUFFLER 2 2
24- 8 V201-261-0070-0 BOLT/MI10 x 70 2 2
24- 4 V413-160-0100-0 WASHER/MIL0D 4 4
24-10 V401-160-0100-0 WASHER, SP/MI10 2 2
24-11 VjUO-&(JO-dlUO-O NUT/MI10 2 2
24-12 1423-101-0030-0 PIPE/RUBBER 1 1
24-13 1415-3101-0400-0 CLIP, C 2 2
24-14 1426-101-1000-0 PIPE, INLET 1 1
2415 1415-101-0100-0 CUSHION, RADIATOR 4 4
24-16 1421-101-0010-0 BOLT/MI0x 42 2 2
24-17 Veai3-160-0120-0 WASIHER/MI12 2 2
24-18 - 1305-241-.0010-0 PIN, HAIR 2 2
24-19 1425-101-0020-0 HGOSE, DRAIN 1 1
24.20 1417-102-0050-0 -BAND, HOSE 2 2
24-21 1422-605-0060-0 SEAL, D 1 H

52




53

ig.

25

BONNET




Q-’ty !

Ref.No.| Parts No. Description SIS Remarks
25- 1 1426-651-2000-1 | BONNET 1] 1
25- 2 1425-601-0010-1 SIDE, BONNET LH 1] 1
25- 3 1425-601-0020-1 | SIDE, BONNET RH 1]
25. 4 1421-601-0030-0 | BOLT, SET 8| 8
25. 5 | V413-150-0080-0; WASHER/MS B | 8
25- Sa | 1421-601-0130-0 WASHER,/9X17% 12+ 8
25- 6 | 1423601-2000-1| PLATE, SIDE LH o 1
25- 1 1423-601-3000-1 | PLATE, SIDE RH L1
25. 8 | V300-260-0080-0| NUT/MB 4| a
25- 9 | :V401-160-0080-0| WASHER, SP/M8 . .
25-10 1326-616-0010-0 |  WASHER i
25-11 | 1423.601-0030-1 [~ MASK, F. T
25-12 1431-651-2001-0 | GR'ILLE ! ] .
25-13 1423.601-0050-0 | BOLT, GRILLE SET 4
25-14 | V401-160-0080-0| WASHER, SP/M8 1t
25-15 1423-601-0040-0 | NET L
25-16 | V201-260-8016-0| BOLT/M8% 16 5l s
25.17 | V401-160-0080-0| WASHER, SP/M8 . 5| s
2518 | V413-160-0080-0| WASHER /M8 4 | 4
25-19 1421-601-0111-0 | ~STAY, LIGHT LH 1|1
25-20 1421-601-0121-0 | STAY, LIGHT RH 11
25-21 | V201-260-8020-0 _BCLT/MB % 20 4] 4
25.22 | V401-160-0080%0| WASHER, SP/MS 4| 4
25-23 | V413-160-0080-0| WASHER/MS sl 4
25.24 | 1421-601-0080-0 | MARKER, SIDE LH .
25-25 | 1421-601-0090-0-| MARKER, SIDE RH 1)1
25-26 V200-260-6012-0| BOLT/M6x 12 4| 4
25-27 | V401.160-0060-0 |. WASHER, SP/M6 4|4
25-28 | 1423-601-0060-0 | SEAL . _ 1|1
25-29 | 1423-601-0080-0°| RUBBER, TENSION B 3 | 3
25-30 |- 1426:601-0010-0 | SKEAL, A 2
25-31 142'():'601—00;2_0-0" SFAL, B .. ! 212
25-32 1426-601-003070 | SEAL, G 1
25-33 | 1421-621-2100-0 | MIRROR ASSY 1|1
25.34 1421-621-2200.0 | STAY, MIRROR - 1] 1
25-35 1421-621-0390-0 | BRAGKET, MIRROR 1] 1
25.36 14'21‘-62'1-0410&’ PACKING 1|1
25-37 | v201-261-0050-0] BOLT/MI0X 50 1.
25-38 | v401-160-0100-0| WASHER, SP/MI10 B
25-39 | v300-260-0100-0| NUT/MLO L
2540 | VI11-166-0016-0| SCREW/Mbx 16 4 |4
25-41 V401-160-0060-0 WASHER, SP/M6 4 [ 4
25-42 | V300-260-0060-0 | NUT/Mb 4|4

>4




- Fig. 26 FRAME AND FAN COVER

. \
N . —

\ N \;\;%A\

W \\ NS ‘
NS




Ref.No.| Parts No. Description [2@%?,’{\-{, Remarks
26- | 1431-656-2001-0 FRAME, F,. 1 1
26- 2 1421-602-0010-0 BUSH 2 2
26- 3 VZ01-260-B8016-0 BOLT/MS8 x 16 6 6
26- 4 V401-160-0080-0 WASHER, SP/M8 6 6
26- 5 1431-656-2100-0 FRAME, R. 1 1
26- G 3746-261-2050-0 RPLATE ) é
26- 1 V201-460-8016-0 BOLT/M8 X tb, 3T 4 4
26- 8 V401-160-0080-0 WASHER, SP/M8 4 4
26- 9 V413-160.0080-0 WASHER /M8 4 4
26-10 | 1426-602-1000-0 | STAY, CATCHER 1|
26-11 1421-602-4001-0 HOOK 1 1
26-12 1421-602-0110-0 SUPPORT, SPRING 1 1
26-13 142)-602-0030-0 SPRING, TENSION/65 1 1
26-14 1421-0602-0040-0 SPRING, PRESS/85 1 1
26-15 V500-152-5015-0 PIN, SPLIT/2.5 x 15 2 2
26-16 V201-260-8030-0 BOLT /M8 % 30 1 1
2617 VvZ01-260-8035.0 BOLT/M8 X 35 1 1
26-18 V401-160-0080-0 WASHER, SP/M8 2 2
26-19 Vd413-160-0080-0 WASHER /M8 2 2
26-20 1421-602-0051-0 CUSHICN, B/RUBBER 2 2
26-21 V3i02-260-0080-0 NUT/M8 2 2
26-22 1423-602-0010-0 PLATE, SFAL 1 1
26-23 VE01-260-8016-.0 BOLT/M8 x 16 2 2
26-24 V300-260-0080-0 NUT /M8 2 2
26-25 V401-160-0080-0 WASHER , SP/M8 2 2
26-26 1421-(»0é-8000—0 STOPPER, BONNET 1 §
26-27 1421-602-0070-0 SPRING, ROD 1 1
26-28 V200 -260-6012-0 BOLT/M6 X 12 i 1
26-29 Y 300-260-0060-0 NUT /Mb i 1
26-30 V401-160-0060-0 WASHER, SP/M6 i 1
26-31 V500-152-0018-0 PIN, SPLIT/2 %18 1 1
26-32 1438-604-2001-0 COVER, FAN 1 1
26-33 1431-604-2200-0 STAY, COVER 1 1
26-34 V201-260-8016-0 BOLT/M8 % 16 4 4
26-135 V401-160-00B0-0 WASHER, SP/M8 4 4
26-36 V413-160-0080-0 WASHER /M8 2 2
26-37 1425-604-2001-0 COVER, FAN B 1 1
26-38 1424 -604.4001-0 COVER, FAND 1 1
26-39 V201-260-8016-0 BOLT/MS8 x 16 2 2
26-490 V401-160-0080-0 WASHER, SP/M8 2 2
26-41 V500-152-5015-0 PIN, SPLIT/2.5%x 15 1 1
26-42 V413-160-0080-0 WASHER /M8 2 2
26-43 1424-111-1001-0 BASE, TANK LH 1 1
26~44 1424-111-2001-0 BASE, TANK RH 1 1
26-45 V:?OI-ZE)O—BOIG-O BOLT/M8x 16 3 3

56




Ref.No.| Parts:No. | ... Description-: . S Nter .Remarks -
26.46 | V401-260-0080-0| WASHER, SP/M8 4| 4 '
26-47 v413-560-0080-0 WASHER /MB .2 2_‘

26-48 V201-260-8020-0 BOQLT/MB % 20 .1 1
26-49 1421-602-7000-0 | STAY, BRACKET 2|2
26-50 1424-604.0010-0 COLLAR/9 %14 x 8 1 1
26-51 1425-604-2100-0 | STAY, COVER 1]
26-52 | 1421-602-0090-0 | GUSHION, TANK/RUBBER AR |AR | For adjust
26-53 1425-602-2020-0 | COLLAR/9 x 14 x 12 1|1
2654 1425.602-2030-0 | COLLAR/9 X 14 % 16 1|1
26.55 | V201-260-8016-0| BOLT/M8X 16 2.
26.56 | V201-260-8025-0| BOLT/MS X 25 1|1
26-57 v401-160-0080-0 WASHER., SP/MB -3 3
26-58 V413-160-0080-0 WASHER /M8 3 3
26-59 | V413-160-0100-0 | WASHER/MI0 1|
26-60 1439-601-0030-0 SEAL, UNDER 1 1

57




SERVICE MEMO




27 AXLE BRACKET AND BALANCE WEIGHT (2WD TYPE)

Fig.
. a Q‘ty
Ref.No.! Parts No. Description WL W Remarks
27~ 1 1431.451-2000-0 BRACKET, AXLE )]
27- 2 V201-461-4040-0 BOLT/M14 % 40 4
27- 3 v201-461-4045-0 BOLT/MI4 X 45 2
27- 4 v401-160-0140-0 WASHER, SP/M14 [3
27- 5 1423.401.1000-0 HITCH, F. 1
27T- 6 VvZ201-261-2025-0 BOLT/M12 %25 5
27- 7 V401-160-0120.0 WASHER, SP/M12 5
27- B 1417-401-0010-0 WEIGHT, BALANCE 1
27~ 9 V201-261-0020-0 BOLT/M10 % 20 4
27-10 V401-160-0100.0 WASHER, SB/M10 4
27-11 1415-401-0050.0 WEIGHT, BALANCE B 1
27-12 V201-261-0020-0 BOLT/MI10% 20 4
27-13 V401-160-0100-0 WASHER, SF/M10 4




Fig. 28 AXLE BRACKET AND BALANCE WEIGHT (4WD TYPE)

Ref.No.

Parts No.

Description

28-
28.-

™
@
1

LS I - L S -

28-11
28-12
Z8-13
28-14
28.15

28-16
28.17
28-18
28-19

1431-.455-2000-0
V201-461-4040-0
V201-461-4045-0
V401-160-0140-0
1425-436-2301-0

1425-436-0021-0
V720-103.5050-0
V201.261-6045-0
V401-160-0160-0
V761-400-0000-0

1425-436-2201-0
1425.436-2221-0
V720-105-7080-0
V201-461-6050-0
V401-160.0160-0

¥520-101-0022-0
1423-401-1000-0
V201-261-2025.0
¥401-160-0120-0

BRACKET, AXLE
BOLT/M14 x40 9T
BOLT/M14 X 45 9T
WASHER, SP/M14
METAL, PIVOT F. SET

- BUSH/50 X 55 X 40

. O-RING/P50

BOLT/ML16 %45

WASHER, SP/M16

NIPPLE, GREASE ,A~PT L 8

METAL, PIVOT R. ASSY
« BUSH/80x 85X 36

+ O-RING /P80
BOLT/M16x 50 9T
WASHER, SP/M16

PIN, A/10x 22
HITCH, F.
BOLT/MI12 %25
WASHER, SP/M12

N - T

NN N

60




61

Fig.

29

FRONT AXLE (2WD TYPE)




Ref.No.

‘Parts No.

- Description

Q'ty

RWD|4 WD

."I;EBEHELTlCS‘:-

29. 1
29- 2
29 3
29- 4
29- 5

29-

29-16
29-17
29-18
29-19
29.20

29-21
29-22
29-23
29-24
29-25

29-26
29-26-1
29-27
29-28
29-29

29-30
29-31
29-32
29-33
2G-34

29-35
29.36
29-37
29-38
29-39

29-40
29-41
29-42
29-43
29-44

1431-451-2100-0
1407-402-0010-0
V763-400-0000-0
1415-401-0020-0
V720-103-5030-0

1415-401-0040-0
1415-401-0030-0
V320-26Q—0200-0
Y500-154-0040-0
1425-422-2202-0

1425-422-2302-0
1414-501-0100-0
1426-402-001{-0
1404-401-0170-0
V401-160-0160-0

V300-460-0160-0
V761-400-0000-0
1426-423-00620-0
V744-150-6809-0
V7120-103-5035-0

1426-423-2500-0
1426-423-2301-0
V580-140-8056-0
1426-423-2400-0
1326-708-0050-0

1425-403-2201-0
1426-423-2202-0
1404-401-0179-0
1405-401-0060-0
V330-260-0160-0

1426-423-0010-0
V742-148-6507-0
V744-148-6509-0
1426-423-0030-0
V630-113-2007-0

V630-113-0204-0
V321-260-0200-0
V500-154-0030-0
1431-461-0011-0
1431-461-2000-0

1426-403-0020-0
1432-403-0071-0
V201-461-0065-0
V401-160-0100-0
V300-460-0100-0

AXLE, F
BUSH/30% 34 x40

NIPPLE, GREASE/B-PTL/8
BIVOT, CENTER
Q-RING/P30

COLLAR, FIVOT
WASHER /21 % 42 % 4

NUT, SLOTTED/M20 P=L15
PIN, SPLIT/4 x40
END, AXLE LH SET

END, AXLE RH SET
. BUSH/35 x 40 35
BOLT/M16x 87
WASHER, B/M1é
WASHER, SP/M16

NUT/M16 7T

NiPPLE, GREASE /A-PT L/ 8

BEARING, TB
SEAL, OIL/TCS50689
O-RING /P35

SMNDLE,KNUCKLERH
BOSS, KNUCKLE SPINDLE
PIN, SPRING/W 8%X56
SPINDLE, KNUCKLE LH
KEY

ARM, DRAG
ARM, DRAG
WASHER, B/M16
WASHER /M 16
NUT/M16

COLLAR, OIL SEAL
SEAL, OIL/VC48657

© SEAL, OIL/TC48659

SHIM /t=0.8
BEARING, TR/32007

BEARING, TR/30204

NUT, SLOTTED/M20 P=15
PIN, SPLIT/4 x 30
TUBE, TIE ROD

ROD, TIE

METAL, TIE ROD SET
WASHER
BOLT/ML10 % 65 9T
WASHER, 5P/M10
NUT/MI0 7T

N o~ = N e

LR R

NN N N

—

B NN BN NN

— N

For $,D,8G,DG~type
For DU, DUG-type

62




Ref.No.

- Parts No.

Description

Q'ty

2WD4 W

Remarks

29-45
29-46
29-47
29-48
29.49

29-50
29-51
29-52
29-53
29-54

29-55
29-56
29.-51
29-58
29-58-1

29-59
29.59-1
29-60
29-51

1426-426-0020-0
V333-260-0200-0
1426-426-2100-0
1425-433-2000-0
V767-400-0000-0

1426-426-2120-0
V321.260-0140-0
V500-153-0030-0
1425-433-0310-0
1424-.951.0010-0

[424-951-0020-0
1424-951-0030-0
1424.951-0040-0
1424-951-0090-0
1424-951-0160-0

1424-951-0110-0
1424-951-0170-0
1424-953-0010-0
1424-960-0010-0

NUT, LH THREAD/M20 P=15

S NUT/M20

END, ROD RH RH ASSY
END, ROD LH LH ASSY
. NIPPLE, GREASE /A-M6F

» COVER, DUST

« NUT, SLOTTED/ML14 P=1.5
« PIN, SPLIT/3 =30

SEAL, OIL/0OS35424
COLLAR, THRUST/4.5

COLLAR, THRUST/5
COLLAR, THRUST/5.5
COLLAR, THRUST/6
SHIM, A/t=05

SHIM, D/t=05

" SHIM,; A/ t=10

SHIM, D/t=1¢
SEAL, OIL ,/VC35414

COLLAR, THRUST

P=0.75

[y8]

NN NN

—

* Ok R O *

* * * *

s For center pivot

+ For knuckle spindle

For axle end for S,D-type

See Fig29

63




SERVICE MEMO




Fig. 30 FRONT WHEEL (2WD TYPE)

65



Ref.No.| Parts No. Description EWDLATD Remarks
30- 1 1411-411-0020-0 | CAP, WHEEL 2
30- 2 1411-411-0030-0 | PACKING 2
30- 3 V200-260-6012-0 | BOLT, /Méx12 6
30= 4 V401-160-0060-0 | WASHER, SPMs 6
30~ & 1426-428-0010-0 | BOSS, F. WHEEL 2
30- 6 1489-416-2000-0 | TIRE, F, ASSY 2
30- 7 1488-416-2100-1 | *RIM, F. WHEEL/450EX16 2
30- 8 1489-416-2010~0 | *TIRE600-16 GPR 2 for E6l, For EGO
30- 9 V889-006-0016-0 | *TUBE,6.00-15 2
30-10 V999-300-0010-0 | *CAP, TIRE VALVE/ A 2
30-11 V201-461-2025-0 | BOLT,/Mizxzs 9T 12
30-12 V401-160-0120-0 | WASHER, SP,/Mi12 12
30-13 1488-416-2100-0 | RIM, ¥ WHEEL, 450EX16 for E64
30-14 1431-478~2000-0 | TIRE ASSY
30-15 1425-428-2000-0 | +RIM, F WHEEL 2
30-16 1431-478-2010-0 | *TIRE,/5.00-15 4PR 2 tor Edl
30-17 v889-005-0015-0 | *«TUBE 50015
30-18 V999-300-0010-0 | *CAP, TIRE VALVE/A 2

66




&7

Fig. 31 AXLE HOUSING AND BEVEL CASE (4WD TYPE)




Parts No.

Description

Q'ty

2WD4 WY

Remarks

3l-11
31502
31-13
314
31-15

31-16
31.17
31-18

31-19""

31-20,

31-21
31-22

1424..951-0070-0
1424-951.0080-0

1425-431-0031-0
1425-431-0110-0
1425-431-0120-0
1425-431-0130-0
V201-260-8020-0

V401-160-0080-0
1425-432-2002-0
1425-432.0020-0
1425-432-0030-0
V251-441-0022-0"

V401-160-0100-0 |/

V300-460-0100-0
V781 100-0008-0
1425-432-0010-0
1425 :431-0040-0

V720-103-5040-0
1424-951-0050-0
1424-951-0060-0

1424.951-0140-0
1424-957-0150-0

‘-

GASE, BEVEL
METAL, DIFEF
SHIM, B /t=0.2
SHIM, G /t=0.1
BOLT/M8 x 20

WASHER, SP/M8
HOUSING, AXLE
PACKING, HOUSING
PIN, KNOCK/10 x 22
STUD/MI10 %22 9T

WASHER, SP/M10
NUT/M10 7T
PLUG PT L2
PIPE, BREATHER
COLLAR, THRUST

O-RING/P40
COLLAR, THRUST F/5.5
COLLAR, THRUST F/é

COLLAR, THRUST F/6.5
COLLAR, THRUST FJ7

SHIM, C/t=05
SHIM, C/t=10

AR
AR

10
10

* ¥ %

*

For center pivot

} For bearing cover

68




Fig., 32 FINAL CASE AND KNUCKLE ARM SYSTEM (4WD TYPE)

69




. s Q'ty
Ref.No.| Parts No. Description GWOHWD Remarks

- . - - 7, FINAL A 4

32- 1 1425.433.0011-0 CASE, FIN © #671~
32- 1a 1425-433-0012-0 CASE, FINAL A z
32- 2 1425-433-0041-0 PACKING, CASE 2
32. 3 7963-201-0030-0 PIN, KNOCK 4
32. 4 V201-461-2030-0 BOLT/M12%30 9T 12
32- 5 v401-160-0120-0 [ WASHER, SP/MI12 12
32- 6 1425-433-0081-0 COVER, BEARING 2
12- 7 1425-433-0090-0 PACKING, COVER A 2
32- 8 1425-433.0310-0 SEAL, OLL/0OS35424 2
32- 9 V201-460-8020-0 BOLT/MB %X 20 9T 12
32-10 V40-166-0080-0 WASHER, SP/MS8 12

2-11 426-433- - o I SE

3 1426-433-2201-0 GASE, FINAL B LI SET 1 © #6711~
j2-11a 1425-433-2202-0 CASE, FINAL B LH SET 1
32-12 1425.433-2302- SE., T o 1

0 CASE, FINAL B RH SET © #67 1~
32-12a 1425-433-2303 -0 CASE, FINAL B RH SET 1
32-13 1425-433-0131-0 +BUSH, 55X60X30 2
j2-14 1425-433-0240-0 COVER, WHEEL SHAFT LH 2
32-15 1425-433-0260-0 PACKING, COVER B 2
32-16 V781-100-0008-0 PLUG/PT1/2 4
3z-11 V520-101-0022-0 | PIN, A/10x22 4
32-18 V201-461-0025-0 | BOIT/ML0X 25 9T 28
32-19 V40l-160-0100-0 WASIHER, SP/M10 24
32-20 1425-433.2402-0 | ARM, DRAG SET 1
32-21 1425-433-0151-0 + BUSH/35 X 39 x26 !
3z-22 1425-433-2502-0 METAL, KING PIN SET 1
32-23 1425-433-0151-0 + BUSH/35 % 39 X 26 1
32-24 V761-400-0000-0 | NIPPLE, GREASE /A-PT1/8 Z
32-23 V520-101-0022-0 | PIN, A/l0x 22 2
32-26 V251-441-0025-0 | STUD/MI0% 25 9T 4
32-27 V401-160-0100-0 | WASHER, SP/MI0 8
32.28 V300-460-0100-0 | NUT/MI0 7T 4
32-29 1425-433-0271-0 ARM, KNUCKLE LH 1
32-30 1425.433-0281-0 ARM, KNUCKLE RH 1
32-31 V201-461-0025.0 BOLT /M10% 25 9T 8
32-32 V401-160-0100-0 WASHER, SP/MI10 8
32-33 | 1425.433-0291-0 ROD, TIE 1
32-34 V333-260-0200-0 NUT/MZ20 1
32-135 1426-426-0020-0 NUT, LIl THREAD/M20 P=15 1
32-36 1426-426-2100-0 END, ROD RH RH ASSY i
32-37 1425-433-2000-0 END, ROD LH LLH ASSY 1
32-38 V767-400-0000-0 « NIPPLE, GREASE /A-M6F P=0.75 2
32-39 1426-426-2120-0 « COVER, DUST A
32-40 V321.260-0140-0 « NUT, SLOTTED/M14 P=15 2
12.41 V500-153.0030-0 « PIN, SPLIT/3%X30 2

70




DIFFERENTIAL CASE SYSTEM (4WD TYPE)

33

Fig,

71



Parts No.

Description

Q'ty

2W D WD

Remarks

33-11
33-12
33-13
33-14
33.15

33-16
33-17
33-17a
33-18
33-18a

33-19
33-20
33-21
33-22

33-23
33-24

1425-431-2001-0
V705-140-0620-0
1425-431-0090-0
1425-431-0080-0
1415-205-0160-0

V631-113-2206-0
1425-431-0050-0
V630-113-0206-0
1425-431-0070-0
1425-431-0060-0

Vidd-125-4¢511-0
1425-431-0141-0
1425-431-0160-0
1425-431-0210-0
1425-431-0150-0

1427-301-0050-0
1425-431-0180-0
1488-411-0060-0
1425-431-0190-0

1488-411-0070-0

V520-100-8020-0
1421-361-0120-0
V251-440-8042.0
¥401-160-0080-0

V300-460-0080-0
V600-110.6011-0

PINION, BEVEL F. SET
RING, SNAP/C62
COLLAR, B

SHIM, A/t=02

SHIM, B/t=01

BEARING, TR/32206
COLLAR, A
BEARING, TR/30206
WASHER, LOCK
NUT/M30

SEAL, OIL/TG254511

CASE, DIFF

GEAR, BEVEL/20T

HOLDER, DIFF PINION SHAFT
PINION, DIFF/I11T

COLLAR, PINION THRUST
SHAFT, DIFF PINION A
SHAFT, DIFF PINION A
SHAFT, DIFF PINION B
SHAFT, DIFF PINION B

PIN, A/8 x20

COLLAR, THRUST/43 x58% 1
STUD /M8 x42 oT

WASHER, SP/MS8

NUT/M8 7T
BEARING, RB/6011

1
1
1
AR
AR

.

R SRS

72




Fig. 34 FRONT WHEEL DRIVING SYSTEM (4WD TYPE)

73




Ref.No.| Parts No. Description WL Remarks
34- 0-1 1431-476-2000-0 | TIRE, F. LH ASSY 1
34- 0-2 1431-476-2160-0 | TIRE, F. RIl ASSY 1
34~ 1 1425-438-2001-1 sRIM, F. WHEEL,/ 450EX16 2
34~ 2 1431-476-2010-0 +TIRE,600-16 4PR 2 EOE'G;MLWD #1~10)
34- 3 V889-006-0016-0 +TUBE,”6.006-16 2
34- 4 v999-300-0010-0 +CAP, TIRE VALVE/ A 2
34~ 0-1a | 1490-47G-2000-0 WHEEL, F., LH ASSY 1 J®
34- 0-2a| 1490-476-2100-0 | WHEEL, F. RH ASSY i
34- 5 1447-417-2200-1 *RIM, F. WHEEL 2
3d- 6 1488-417-2110-0 | «TIRE/8-16 4PR 2 E‘l’;ﬁ ;3514“,]3 #11me
34- 7 V889-000-0816-0 +TUBE,”§-16 2
34- 8 v099-~300-0010-0 *CAP, TIRE VALVE/A 2
34- 9 1425-433-0190-0 | SHAFT, WHEEL 2
34-10 V744-155-7812-0 SEAL, OIL//TC557812 2
3d4-11 V142-155-7809-0 SEAL, OIL/VC55789 2
34-12 1425-433-0230-0 | COLLAR, THRUST 2
34-13 V201-461-2025-0 BOLT, M12%25 9T 12
34-14 V401-160-0120-0 | WASHER, SP/Mlz2 12
34-15 V600-110-6309-0 BEARING, RB/630¢ 2
34-16 1425-433-0220-0 | RING, SNAP 2

®
34-1¢a 1425-433-0221-0 | RING, SNAP 4
34-17 1425-433-0210-0 { GEAR, BEVEL,/ 40T 2
34-18 V600-110~6208-0 | BEARING, RB,/ 6208 2
34-1% V§00-110-6306-0 BEARING, RB/6306 2
34-20 V705-140-0720-0 RING, SNAP,/C72 2
3a-21 1425-433-0180-0 CAP, BLANK 72 2
34-22 V744-155-7209-0 SEAL, OIL/TCs55729 2
34-22a 1425-433~0320-0 | SEAL, OIL/TC6Y557212 2
3d4-22b 1506-413-0060-0 | SEAL/QLNGE57411518 2
34-23 1425-433-0060-0 | SHAFT, COUNTER 2
34-24 1425-433-0170-0 GEAR, BEVEL/ 16T 2
3425 V610-115-1107-0 | BEARING, TB/51107 2
34-26 V704-140-0300-¢ [ RING, SNAP/C30 2
34-27 1425-433-0050~0 | GEAR, BEVEL/ 17T 2
34-28 1425-433-0070-0 WASHER,/13X42X9 2
34-29 V201-461-2030-0 { BOLT/Ml2x3o 9T 2
34-30 v401-160-0120-0 WASHER, SP,/Mi2 2
34-31 V600-110-6013-0 BEARING, RB,6013 2
34-32 1425-433-0030-0 SHAFT, FINAL DRIVE 2
34-33. v600-110-6307-0 BEARING, RB,/6307 2
3434, 1425-433-0020-0 GLAR, BEVEL/13T 2
34-35 1447-417-2200-0 | RIM, ¥ WHEEL ;";Ofﬁgég“

KPR B

74




75

Fig.

35

STEERING WHEEL

(MECHANICAL TYPE)
(FOR 8,D,S8G,DG TYPE)




Ref.No.| Parts No. Description et Remarks
35- 1 1426-406-2003-0 BOX, STEERING GEAR ASSY 1 See Fig. 73
35- 2 V413-160-0100-0 | WASHER/MI10 1
35- 3 Vv321.260-0100-0 | NUT, SLOTTED/MI10 P=1,25 1
35- 4 V500-152-0025-0 | PIN, SPLIT/2 %25 1
35- 5 1421-400-0520-0 | WHEEL, STEERING ASSY 1
35. 6 1407-406-0020-0 . CAP, 5STEERING 1
35. 7 1407-406-0040-0 . PACKING, CAP 1
5.8 V520-101-0022-0 | PIN, A/l0x% 22 2
35- 9 V201-461-2030-0 | BOLT/MI12x%309T 4
35-10 V401-160-0120-0 | WASHER, SP/MI12 4
35-4: 1425-406-0010-0 | ROD, DRAG 1
35-12 1421-403-0020-0 | NUT, LH THREAD/MI17 P=15 1
35.13 1421-403-0010-0 | NUT/MIL?7 P=15 1
35-14 1423-400-0520-0 END, ROD RH RH ASSY 1
3515 1421-400-0540-0 END, ROD LH RH ASSY i
35-16 1404-402-0010-0 . COVER, DUST 2
35-17 1421-403-0030-0 | ., NUT, SLOTTED/M12 P=125 2
35-18 V500-153-0020-0 | . PIN, SPLIT/3x 20 2
35.19 1404-402.0050-0 . NIPPLE, GREASE /5-1/1 2
36-20 1426-406-2300-0 BEARING ASSY 2
35-21 £431-952-0010-0 DUMPER, STEERING 1 o
4592 1431-952-2000-0 BRACKET A . }wirhout D-1£d41,DU-E41, DG-E4]
356-23 1431-952-2100-0 BRACKET B 1 # without D-E41,DG-E 1t
35-24 1431-952-0021~0 PIN/ G0 ]
35-25 V413-160-C120-0 WASHER /M12 2
35-26 300-153-0025-0 PIN, SPLIT,/3%25 9 without D-E41,DU-L41,DG-10
35-27 v20i-461-2045-0 BOLT,  /Ml12x45 §T g
35-28 v401-160-0120-0 | wASHER, SP,/Mi2 2
35-29 £490-952-2100-0 BRACKET ] for S,D-LE61,83,64,
S8G,DG-EG), 63,64

76




77

Fig.

36

STEERING WHEEL (POWER TYPE)
{(FOR DU, DUG, 4WD TYPE)




Ref.No.| Parts No. Description A Remarks
36- 1 1426-426-2002-0 | BOX, STEERING GEAR ASSY 1|1 See Fig, 17
36- 2 Y¥413.160-0100-0 | WASHER/M10 1 |1
16- 3 V321-260-0100-0 | NUT, SLOTTED/MI10 1|1
36~ 4 V500-152-0025-0 | PIN, SPLIT/2 %25 1|1
36- 5 1421-400-0520-0 | WHEEL, STEERING ASSY 1|1
36- 6 1407-406-0020-0 | + CAP, STEERING 1 {1
36- 7 1407-406-0040-0 | . PACKING, CAP 1]
36- 8 V520-101-0020-0 | PIN, A/10x% 22 z |2
36- 9 V251-441-2030-0 | STUD/ML2Z %30 9T z |2
16.10 V401.160-0120-0 | WASHER, SP/M)12 2 |2
36-11 V300-460-0120-0 | NUT/MI12 7T 2 |z
36-12 V201.461-2035-0 | BOLT/MI12x35 9T 2 |2
36-13 V401-160-0120-0 | WASHER, SP/MI2 2 |z
36- 14 1426-426-0011-0 | ROD, DRAG 1 For PU,DUG
36-14-1.] 1425-437-0010.0 | ROD, DRAG 1°{ For F-DUE41,F-DUGE41
36-14- 2] 1490-437-0010-0 | ROD, DRAG 1 For witheut F-DUE41.
36-15 1426-426-0020-¢ | NUT, LH THREAD/M20 P=15 T F-DUGEAL 411~
36-16 V333.260-0200-0 | NUT/MZ0 bl
36-17 1426-426-2100-0 | END, ROD RH RH ASSY 1
36-18 1426-426-2200-0 | END, ROD LH RH ASSY 1 |1
36-19 1426-426-2120-0 | « GOVER, DUST 2 |2
36-20 ¥321-260-0140-0 | . NUT, SLOTTED/M14 P=L5 2 |2
36-21 V500-153-0030-0 « PIN, SPLIT/3 % 30 2 |2
36-22 V167-400-0000-0 | . NIPPLE, GREASE /A-MSF P=0.75 2 |2
36-23 1431-952-0010-0 | DUMPER, STEERING 1 |1
36-24 1431-952.2000-0 | BRACKET A [
3625 1431-952-2100-0 | BRACKET B 1 |
36-26 1431-952-0021-0 | PIN/60 2 |2
36-27 V413-160.0120-0 | WASHER/MI12 z (2
36-28 V600-153-0025-0 [ BIN, SPLIT /3%X25 2 |z
36-29 V201-461-2045.0 | BOLT/MI2x45 9T 2 |2
34-30 V401-160-0120-0 | WASHER, SP/M12 2 |2

78




METER PANEL

Fig., 37

4y



Ref.No.| Parts No. Description At Remarks
37- 1 1431-661-2001-0 | PANEL, METER 1]
37- 2 V201-260-8020-0 BOLT/MSB x 20 2|2
M- 3 V401-160-0080-0{ WASHER, SP/M8 z |2
37- 4 3560-201-0150-0 | WASHER z |2
37- 5 1421-603-0010-¢ | BUSH, STEERING 1]
374 8 1421-603-0040-0 | BUSH, LEVER 1|
37- 7 1423-603.0010-0 | STAY, METER 1§ 1
37- 8 1423-603-0020-0 | SHIELD, END 1|1
37- 9 V200-260-6016-0 | BOLT/M6 X 16 2 |z
37-10 | V300-260-0060-0 | NUT/MS6 2 |2
37-11 V401-160-0060-0 | WASHER, SP/M6 2|2
37-12 V413-160-0060-0 | WASHER /M6 2|z

80




81

Fig.

38

CLUTCH HOUSING (2WD TYPE)




Q'ty

‘Ref.No.| Parts No. Description : FWHLAWD Remarks
38- 1 1424-120-0012-0 | HOUSING, CLUTCH 1
38~ 2 V303-460-0140-0 | NUT,/Mi4 7T 2
38- 3 | V4DI-16050140-0 | WASHER, SP/M14 2
38- 4 V251-441-2032-0 | STUD,M12X32 8T 3
38- 5 V201-461-2035-0 | BOLT,/Mi2x3s oT 5
38- 6 V401-160-0120-0 | WASHER, SP,/M1g2 10,
38- 7 V303-460-0120-0 | NUT, M1z 77T
38- 8 V201-461-2035~0 | BOLT,/M:2x35 oT for D-E41,DG-E41
38- 9 1404-120-0090-0 | wASHER, LOCK,/M12 3 ’ '
38-10 1427-317-0040-0 1 CcAP, BLANK, M\ 4 20
3g-11 1326-706-0020-0 | PLUG, DRAIN/PT 18 Z
38-12 V763-400-0000~0 | NIPPL), GREASE “B-PT 1,8 2
38-13 ¥520-101-0022-0 | PIN, A/ 10%22 1
38-14 1416-120-0020-0 | COVER, INSPECTION 1
38-15 1416-120-0030-0 |- PACKING 1
38-16 v201-260-8016-0 | BOLT,MBX16
38-17 V401-160-0080-0 | WASHER, SP,Ms -4 _
38-18 1415-~120-0030-0¢ | GUIDE, SLEEVE 1 for D,DU,DG,DUG
38-19 1401-211-0100-0 | BOLT, /M8x25 3 :
38-20 V401-160-0080~0 | WASHER, SP,M8 3
38-21 WIRE,0.9%X200 1
38-22 V600-150-6207-0 | BEARING, RB,62075S 1
38-23 1415-120-0050-0 | SLEEVE 1 foer D,DU,DG,DUG
38-24 1415-120-0040-0 | BEARING, RELEASE i
38-25 1415-120-0060~0 | SPRING, TENSION, 86 2
38-26 1417-120-0021-0 | SHAFT, [NPUT 1
38-27 V705-140-0170-0 | RING, SNAP/C17 1
38-28 1415-120-0080-0 | COUPLING, SPLINE/20X75 1
38-29 1417-120-1002-0 SHAFT, INPUT B 1
38-30 1426-120-2002-0 | CLUTCH, DUAL ASSY, 225 1
38-31 1426-120-2100-0 | «p1SC, F,/ 2256 1
38-32 1415-120~0160-0 | «BOLT 3
38-33 1415-120-0170-0 | «NUT 3
38-34 1426-120-2202-¢ | +DiSC, P/225 1
38-35 1415-120-0100-0 | «COVER, CLUTCH B i for D,DU,DG,DUG, S, SG
38-36 1415+120-0230-0 | «PIPE, - KNOCK 4
38-37 1415-120-0220-0 |. «BOLT s
38-38 1415-120-0240-0 | +wASHER, $P/Ms 6
38-39 1415-120-0250-0 |- <WASHER M8 5
38-40 1415-120-3000~0 | «ROD, RELEASE 3
38-41 1415-120-2000-0 | +LEVER, RELEASE 3
38-42 1415-120-0200-0 { +PIN, RELEASE ROD 3
38-43 1415-120-0180-0 | «PIN, LEVER A 3
38-44 1415-120-0210-0 | «WASHER 3
38-45 V530-151-2015-0 | +PIN; SPLIT,12X15 3

82




_Q'ty

Ref.No.| Parts No. Description - EWDIAWD Remarks
38-46 1415-120-0190-0 | sPIN, LEVER B 3
38-47 1415-120-0140-0 | «SCREW, LEVER AD]J 3
38-48 1415-120-0160-0 | +NUT 3 for D,DU,DG,DUG,S, 8G
38-49 1415-120-0260-0 | *WASHER, LOCK 3
38-50 1500-201-0010-0 | PLUG, DRALN |
38-51 V500-153-0025-0 | PIN, SPLIT/3x25 1
38-52 1415-121-0040-0 | SHAFT, INPUT 1 |
38-53 1415-121-005¢-0 COUPLING, SPLINE 1
38-54 1415-121-0060-0 | WASHER, LOCK 1
38-55 V201-461-0040-¢ | BOLT,/Mi0x40 9T 2
38-56 1415-121-0010-0 | GUIDE, SLEEVE 1
38-57 1416-120-0040-0 | BEARING, CLUTCH RELEASE 1 » for 5,8G
38-58 1417-121-0021-0 | SLEEVE 1
38-59 1415-121-0090-0 | BOLT, REAMER/M3x25 2
38-60 v201-260-8025-0 BOLT,/MEX25 4
38-61 V401-260-0080-0 | WASHER, SP /M8 6
38-62 1417-100-0521-0 | CLUTCH ASSY /225 1
38-63 1415-121-2000-0 +DISC, CLUTCH/ 225 1
3864 1417-121-1001-0 | *PLATE, PRESS 1

83




SERVICE MEMO




/

85




‘Parts No.

Description ©

Ref.No. LT Remarks
39- 1 1425-132-0013-0 | HOUSING, CLUTCH 1
30- 2 V40L-160-0140-0 | WASHER, SP//MI4 2
49- 3 V303-460-0140-0 | NUT,/M14 7T 2
39- 4 V251-441-2032-0 | STUDM12x32 oT 3
39~ 5 V201-461-2035-0 ROLT ~M12X35 9T 5
® F-U,F-UG
39~ 5a V201-461-2035-0 | BOLT,M12x35 97T V-u,F-UG,F-DU, F-DUG
39- 6 V401-160-0120-0 | WASHER, SP/MI12 10
39- 7 V303-460-0120-0 | NUT, Mi2 7T
39-'8 £404-120-0090-0 | WASHER, LOCK/M1z 3
39- 9 1427-317-0040-0 § CAP, BLANK,M14 1d
39-10 V781-100-0008-0 PLUG,/PT1,2 1
39-11 V763-400-0000-0 | NIpPLE, GREASE/B-PT1/38 2
39-12 V520-101-0022-0 PIN, A/ 10X22 1
39-13 1416-120-0020-0 | COVER, INSPECTION 1
39-14 1416-120~0030-0 | PACKING 1
39-15 V201-260-8016-0 | BOLT, M8X1s 4
39-16 V401-160-0080-0 | WASHER, SP,/Ms 4
39-17 1415-120-0030-0 GUIDE, SLEEVE 1 for F-DU,F-DUG
30-18 1401-211-0100-0 BOLT, /MBX25 3
39-19 V401-160-0080-0 | WASHLER, SP/Ms 3
36-20 WIRE,/0.9%200 1
39-21 VB00-150-6207-0 | BEARING, RB,/62075S 1
39-22 1415-120-0050-0 | SLEEVE 1
39-23 1415-120-0040-0 | BEARING, RELEASE/CT55 BLI1 1
39-24 1415-120-0060-0 | SPRING, TENSION,/86 2
39-25 1417-120-0021-0 | SHAFT, INPUT A 1 }® #7121
39-25a 1417-120-0022-0 | SHATT, INPUT A 1
39-26 v705-140-0170-C | RING, SNAP/C 17 1
39-27 1415-120-0080-0 | COUPLING, SPLINE/20X75 1
39-28 1417-120-1002-0 | SHAFT, INPUT B 1
® #721~
39-28a 1417-120-1003-0 | SHAFT, INPUT B 1
39-29 1426-120-2002-0 | CLUTCH, DUAL ASSY, 225 1
39-30 1426-120~2100-C +DISC, F/ 225 1
39-31 1415-120-0160-0 s BOLT 3
39-32 1415-120-0170-0 fNUT 3
39-33 1426-120-2202-0 »D1SC, P/225 L
39-34 1415-120-0100-0 +COVER, CLUTCH B 1
39-35 14§5-120-0230-0 | *PIPE, KNOCK 4
3936 1415-120-0220-0 | *BOLT g | Ter ¥-DU,r-DUG, ¥-U, F-UG
39-37 1415-120-0240-0 «WASHER, SP /M8 6
3938 1415-120-0250-0 | +WASHER, M8 2
39-39 1415-120-3000-0 +ROD, RELEASE 3
38-40 1415-120-2000-0 *LEVER, RELEASE 3
39-41 1415-120-0020-0 «PIN, RELEASE ROD 3
39-42 1415-120-0180-0 | «PIN, LEVER A 3

86




Ref.No.| Parts No. Description BT Remarks
39-43 1415-120-0210-0 | sWASHER 3 |]

39-44 V500-151-2015-0 | sPIN, SPLIT/12X15 3

39-45 1415-120-0190-0 | +PIN, LEVER B 3

39-46 1415-120-0140-0 | «SCREW, LEVER ADJ 3 |y fer F-DU,F-DUG,F-U,F-UG
39-47 1415-120-0150~0 | ¢NUT 3

39-48 1415-120-0260-0 | *WASHER, LOCK 3

39-49 1425-139-0040-0 | METAL, SHIFT 1 J®#7=21~
39-49a 1425-139-0041-0 ! METAL, SHIFT 1

39-50 1425-139-0050-0 | PACKING 1

39-51 v520-101-0022-0 | PIN, A 10xz2 2

39-52 v201-461-0105-0 | BOLT,Mi10x105 9F 4

39-53 V201-461-0095-0 | BOLT  Miox9s aT 2

39-54 v401-160-0100-0 | WASHER, SP/M10 6

39-55 V740-142-6512-0 | SEAL, OlL//SC42651z2 1

35-56 V705-140-0170-0 | RING, SNAPSC 17 1

3957 1425-132-0021-0 | GEAR, DRIVE/17T 1

39-58 V600-110-6206-0 | BEARING, RB,/6206 1

39-59 1326-706-0020-0 | PLUG, DRAIN 2

39-59a 1326-706-0020-0 | PLUG, DRAIN 1

39-60 V781-100-0006-0 | PLUG,PT 3,3 |

39-61 1500-201-00106-0 | PLUG, DRAIN 1

39-62 v500-153-0025-0 | PIN, SPLIT,/3%25 1

39-63 1415-121-0040-0¢ | SHAFT, INPUT 1)

39-64 1415-121-0050-¢ | COUPLING, SPLINE 1

39-65 1415-121-0060-0 | WASHER, LOCK 1 (@ #721~
39-66 v201-461-0040-0 | BOLT, M1ox40 9T 2

39-67 1415-121-0010-0 | GUIDE, SLEEVE 1

30-68 1416-120-0040-0 | BEARING, CLUTCH RELEASE 1)

39-69 §417-121-0021-0 | SLEEVE 1 for F-U,F-UG
39-70 1415-121-0080-0 | BOLT, REAMER//M8x25 2

39-71 V201-260-8025-0 BOLT,/M8X25 4

39-72 V401 -160-0080-0 | WASHER, SP/Ms 6 [|B® #1721~
39-73 $1417-100-0521-0 ; CLUTCH ASSY,/ 225 1

39-74 1415-121-2000-0 { +DISC, CLUTCH/ 225 i

39-75 1417-121-1001-0 | +PLATLE, PRESS 1

87




SERVICE MEMO




Fig. 40  CLUTCH HOUSING (4WD, CREEP TYPE)
(FOR -LF-DU, LF-DUG TYPE)

63 62
64
31 65 S,@
| /g@ )

89




Ref.No.|:Parts No. Description Ty Remarks
40- 1 1425-134-0010-C | HOUSING, CLUTCH 1
40~ 2 V251-441-2032-0 | STUDM12x32 9T 3
40- 3 v201-461-2035-0 | BOLT /Miz2xX3s5 97T 5 }@ #7121~
40- 3a Vv201-461-2035-0 | BOLT,M12x35 97T 3 ’
40- 4 V401-160-0120-0 ;| WASHER, SPM12 10
40- 5 V303-460-0120-0 | NUT,M12 77T 3
40- 6 V303-460-0120-0 NUT,M12 7T 4
40- 7 1404-120-0090-0 i WASHER, LOCK/M12 3
40- 8 V303-460-0140-0 NUT,/M14 77T 2
40- 9 V401-160-0140-0 | WASHER, SP,/M14
40-10 1427-317-0040-0 CAP, BLANK,M14 14
40-11 V781-100-0008-0 | PLUG/PT /2 1
40-12 V763-400-0000-0 | NI1PPLE, GREASE/B-PT1/8 2
40-13 V5E20-101-0022-0 | PIN, A/ 10X22 1
40-14 1416-120-0020-0 COVER, INSPECTION 1
410-15 1416-120-0030-0 PACKING 1
40-16 V201-260-8016-0 BOLT, /M8X 16 4
40-17 V401-160-0080-0 | WASHER, sSP,/M8 4
40-18 1427-252-0020-0 | CAP, BLANK 1
40-19 1326-706-0020-0¢ | PLUG, DRAIN 2 V@
#721~
40-18a 1326-706-0020-0 | PLUG, DRAIN 1
40-20 1425-135-0010-0 | METAL, SLEEVE 1
40-21 1425-134-0030-0 | PACKING, SLEEVE METAL I
40-22 V520-100~6016-0 | PIN, A/6X16 2
40-23 1401-211-0100-0 | BOLT,M8x25 4
40-24 1415-125-0240-0 | BOLT,/M8X45 4
40-25 v401-160-0080-0 | WASHER, sp /M3 8
40-26 WIRE,/0.9%700 1
40-27 V740-235-5007-0 | SEAL, OIL,SC35507 1
4028 1415-120-0050-0 | SLEEVE 1
40-29 1415-120-0040-0 | BEARING, CLUTCH RELEASE 1
40-30 1415-125-0250-0 | SPRING, TENSION,/ 41 2
40-31 1415-126-0320-0 | COUPLING, 20X95 1
40-32 1426-120-2002-0 | CLUTCH, DUAL ASSY,/ 225 1
40-33 1426-120-2100-0 +DISK, ¥ 225 1
40-34 1415-120-0160-0 [ +BOLT 3
40-35 1415-120-0170-0 | *NUT 3
4036 1426-120-2202-0 | -DISC, P/ 225 1
40-37 1415-120-0100-0 | «COVER, CLUTCH B 1
40-38 1415-120~0230-0 | +PIPE, KNOCK 4
40-39 1415-120-0220-0 | +BOLT 6
40-40 £415-120-0240-0 | +WASIIER, SP/M3 6
40-41 1415-120-0250-0 *WASHER, M8 2
40-42 1415-120-3000-0 | <ROD RELEASE 3
10-43 1415-120-2000-0 | «LEVER, RELEASE 3

90




Ref.No.| Parts No. Description e Remarks
40~44 1415-120-0200-0 | +PIN, RELEASE ROD 3
40-45 1415-120-0180-0 | *PIN, LEVER A 3
4046 1415-120-0210-0 | *WASHER 3
40-47 V500-15§-2015-0 | +PIN, SPLIT,/12x15 3
40-48 1415-120-0190-0 | +PIN, LEVER B 3
40-49 1415-120-0140-0 | +SCREW, LEVER AD]J 3
40-50 1415-120-¢150~0 | *NUT 3
40-51 1415-120-0260-0 | *WASHER, LOCK 3
40-52 1425-134-0070-¢ | COVER, BOTTOM 1
40-53 1425-134~0080-0 | PACKING, COVER i
40-54 V201-260-8020-0 | BOLT/MBX20 4
40-55 V401-160~0080-0 | WASHER, S$P,/M3 4
40-56 1425-139-0040-0 | METAL, SHIFT 1
40-56a 1425-139-0041-0 | METAL, SHIFT 1
40-57 1425-139-0050-0 | PACKING 1
40-58 V520-101-0022-0 | PIN, AS10x22 2
40-59 V201-461-0105-0 | BOLT,/MLOX105 8T 4
40-60 Vo01-461-0095-0¢ | BOLT,M10x95 9T 2
40-61 VA01-160-0100-0 | WASHER, SP/M10 G
40-62 V740-142-6512-0 | SEAL, OIL,/Sc426512 1
40-63 V705-140-0170-0 | RING, SNAP/C 17 1
40-G4 1425-132-0021-0 | GEAR, DRIVE/17T i
40-65 V600-110-6206~0 | BEARING, RB,/ 6206 i
40-G6 V781-100-0006-0 | PLUG/PT 38 1
40-G7 1500-201-0010-0 | PLUG, DRAIN 1

@ #721~
40-68 Y500-153-0025-0 | PIN, SPLIT,/3x25 1

g1




vi ‘ SERVICE MEMO




3

41

CLUTCH HOUSING GEAR (4WD, CREEP TYPE}
~ (FOR LI'-DU,LIF-DUG TYPE)




Ref.No.

Parts No.

Description

Qty

ZWDH WD

Remarks

41- 1
41- 2
4l- 3
41- 4

41-16
41-17
41-18
41-19
41-20

41-21
41-22
4]1-23
41-24
41.25

41-26
41-27
S 41-28
41-29
41-30

41-3}
41-32
41-33
41-34
41-35

41-36
41-37
41-38
41-39
41 -40

41-41
41-42
4]1-43
41-44

4]1-45

1415-125.005]1 -0
1415-125-0064-0
1415-125-0260-0
1425-134-0060-0
V520-100-6016-0

Vi40-230-5007-0
V140-235-5007-0
V600-110-6007-0
Vi05-140-0620-0
V251 -440-6012-0

V200-460-6050-0
V401 -160-0060-0
V300.4560-0060-06
1415-125-0350.0
V600-110-6206-0

v704-140-0300-0
VEB3-420-2620-0
1415-125-0310-0
1426-125-0030-0
V600-110-6205-0

V704-140-0250-0
1417-125-0020-0
V740-225-4409-0
Vi05-140-0520-0
Y600-110-6012-0

Vi05-140-0950.-0
V704-140-0600-0
1415-125-0130-0
1415-125-0271 -0
1426-125-0021 -0

1415-125-0360-0
1415-125-0080-0
V600-110-6304-0
1426-125-0050-0
VI20-102-4011-0

1426-125-0040-0
1415-216-0060-0

V680-200-0013-0
1415-210-0020-0

1415-125-0160-0
1424-125-0030-0
1415-125-0171-0
1415-216-0060-0

GEAR, INPUT/}3T
GEAR, INPUT/24T
PIPE, INPUT
METAL, BEARING
PIN, A/6 X 16

SEAL, OIL/5C30507
SkAL, OIL/SC35507
BEARING, RE/6007
RING, SNAP/62

STUD/Mb6x 12 9T

BOLT/M6 x50 9T
WASHER, SP/Mb
NUT/Mb6 7T
WASHER, LOCK/MG6
BEARING, RB/6206

RING, SNAP/C 30
BEARING, NR/TLAZ020
SHAFT, OUTPUT
GEAR, SHIFT/35T
BEARING, RB/6205

RING, SNAP/C 25
GEAR, QUTPUT/24T
SEAL, OIL/SC25449
RING, SNAP/C 52
BEARING, RB/6012

RING, SNAP/C 95

RING, SNAP/C 60

SEAL, OIL/SC609512
SHAY'T, COUNTER
GEAR, COUNTER/39-17T

BEARING, NR/KT283313
GEAR, COUNTER/28T
BEARING, RB/6304
STAY, CREEP SHIFTER
O-RING/PL1

SHIFTER, CREEP
BOLT/MS8 x 16
WIRE/D,9 x 100
BALL, STEEL/13/32
SPRING, SHIFTER

WASHER/13% 25 % 2
BOLT/MI12 % 12
RBOSS, SHIFT
BOLT/M8 % 16
WIRE/0,9 % 100

94




Ref.No.

Parts No.

Description

Remarks

41 -46
41-47
41-48
4} -49
41-49a

41-50
41-51
41-52
41-53
41 -54

41-556
41-56
4]1-57
41-58
41-59

41-60

4l-61
4162

1415-125-2001-0
v720-102-4012-0
1426-125-2000-0
4106-805-3030-0
2101-230-0010-0

V580-140-6028-0
1426-125-0060-0
1415.125-0190-0
V201-2690-8020-0
V401-160-0080-0

7954-205-1000-0
V744-240-5508-0
1415-125-0290-0
V600-116-6008-0

1425-134-0090-0
v200-260-60:2-0
V401-160-0060-0

ARM, SHIFT
O-RING /P12
LEVER, SHIFT
GRIP

GRIP

PIN, SPRING/W 6x 28
COVER, HOUSING
PACKING, COVER
BOLT/M8x 20
WASHER, SP/M8

CAP, OIL/30

SEAL, OIL /TC40558
GEAR, COUNTER/28T
BEARING, RB/6008
WIRE/0,9 x 150

STOPPER, OIL

BOLT/Mb x 12
WASHER, SP/Mb

935




SERVICE MEMO




Fig., 42

CHANGE GEAR SYSTEM (4WD TYPE)

Fig.39-49

97



Ref.No.

Parts No.

Description

42- 1
42- 2
4Z2- 3
4Z-~ 4
42- 5

42-16
42-17
42-18
42-19
42-20

472-21
42-22
42-23
42-24
47 -25

42-26
A2-26a
42-28
42 -29
42-30

42-31

V600-110-6205-0
1425-132-0080-0
1425-132-0070-0
¥705-140-0520-0
V740-225-5208-0

1425-132-0091-0
V680-200.0010-0
1302-225-0030-0
v500-153-0025-0
1425-132.0110-0

V720-101-9010-0
1416-216-0040-0

V401-160-0080-0
V2¢1-260-8012-0
1425-132-2000-0_

V740-116-2607.0
1425-132-2100-0
V580-140-6032-0

1425-132-0130-0

Y500-152-0018-0
1425.132-2200-0
1425-132-0120-0
V401-160.0140-0
V704-140-0160-0

4106-105-3030-0
2101-232-0010-0
1425-13%9-0020-0
1425-139-0010.0
1425-139-0030-0

Y704-140-0200-0

BEARING, RB/6205
GEAR, SHIFT/24T
SHAFT, SHIFT
RING, SNAP/C52
SEAL, OIL/8C25528

SHIFTER
BALL, STEEL/5/16"
SPRING, SHIFTER
PIN, SPLIT/3%25

STAY, SHIFTER

O-RING/P10

STOPPER, SHIFTER STAY
WASHER, SP/MS8
BOLT/M8x 12

ARM, SHIFT

SEAL, OIL/SCL6267
BOSS, SHIFT

PIN, SPRING/W6x 32
WIRE/0, 9 x 150
ROD/235

PIN, SPLIT/2 %18
LEVER, SHIFT

PIN, COUNTER SHIFT
WASHER, SP/M14
RING, SNAP/C 16

GRIP
GRIP

PIN, COUNTER
GEAR, COUNTER/27T
COLLAR

RING, SNAP/C 20

Remarks




99



| Q'ty

Ref.No.[ Parts No. Description WO Remarks
431 1425-132-0160-0 COVER, METAL 1
43- 2 1425-132-0170-0 PACKING, GOVER 1
43- 3 V201-260-8020-0 BOLT/MB % 20 4
43- 4 v401-160-0080-0] WASHER, SP/MS8 4
43~ 5 V721-103-1040-0] O-RING/Q40 1
43- 6 1425-132-0150-0 COUPLING 2
43- 7 V704-140-0250.0 RING, SNAP/C 25 2
43- 8 1425-132-2300-0 COVER, SHAFT i
"43- 9 1425-132-0141-0| SHAFT, DRIVE 1

100




Fig. 44 CLUTCH PEDAL (FOR §,¥F-U,SG,F-UG,D,DU
- F-DU, DG, DUG, F-DUG TYPE)

101




Ref.No.| Parts No. Description PATENRa Remarks
44- 1 1426-128-2000-0 | PEDAL, CLUTCH 111 {%’E&”ﬁ%ﬁ%g%uc o DUG
d4- ta 1424-122-1000-0 | PEDAL, CLUYCH 1| s r-v,se,Eoue
44- 2 V763-400-0000-0 | NIPPLE, GREASE/B-I'T1,/8 1o
44- 3 1424-122-2000-0 | ROD, CLUTCH 1] 1
44- 4 1415-312-5000-0 | YOKE, LH THREAD 1| 1
44- 5 1401-122-0050-0 | NUT, LH THREAD/M8 1] 1
4= 6 1415-312-6000-0 | YOKE, RH THREAD il
44- 7 V302-260-0080-0 | NUT, M8 1 1
44- 8 1404-312-0060-0 | PIN, YOKE A 2| 2
44- 9 V413-160-0080-0 | WASHER,M8 2 2
44-10 v600-152-0015-¢ | PIN, SPLIT, 2X15 2| 2
44-11 1403-312-0030-0 | SPRING, PARKING BRAKE 17 1
44-12 1417-012-2000-0 | SHAFT, CLUTCH SET 1| 1
44-13 W201-260-8040-0 | BOLT,M8X40 S=40 i 1
4d-14 v302-260-0080-0 | NUT, M8 11
44-15 1415-122-0010-0 | O-RING 2| 2
44-16 ¥i67-400-0000-0 NIPPLE, GREASE i 1
44-16a V760-400-0000-0 | NIPPLE, GREASE A-M6F i
44-37 1404-101-0010-0 [ PIN, TAPER 2l 2
44-18 WIRE,1.2X200 2 2
44-19 1415-122-0020-0 | CAP, SLEAL 2| 2
44-19a (415-122-0020~0 | CAT, SEAL i
44-20 1417-012-2100-0 SHATFT, THROUGHOQUT SET 1 1
44-21 1415-122-0040-0 | +YOKE 11
44-22 1404-101-0010-0 | PIN, TAPER 1 t
44-23 WIRE,/1.8X200 1 1
44-24 1424-122-0020-0 { BOSS, NIPPLE 1] 1
44-25 1432-406-2120-0 | NIPPLE, GREASE/B-M6F P=L0 1 1
44-26 1424-122-2100-0 | STAY, CLUTCH 1] 1
44-27 3737-235-0080-0 | PIN 2 2
44-27a 1404-312-0060-0 | PIN, YOKE A 2
44-28 V413-160-0080-0 | WASHER /M8 2
44-29 V500-152-0015-0 PIN, SPLIT, 2X15 2| =2
44-30 V767-400-0000-0 | NIPPLE, GREASE/ A-M§F P=075 1
44-30a V760-400-0000-0 | NIPPLE, GREASE A-M6F i
44-31 1424-122-0011-0 | ARM, CUT OFF 1] 1
44-32 V201-260-8020-0 | BOLT,/Msx20 1| 1
44-33 V300-260-0080-0 | NUT, M8 1 1
44-34 1414-312-0020-0 SPRING, TENS1ON,/53 i 1

102




Fig. 45 CLUTCH PEDAL (4WD, CREEP TYPE)
: ~ (FOR LF-DU,LF-DUG TYPE)

103




Ref.No.| Parts No. Description TR Remarks
45- 1 1426-128-2000-0 | PEDAL, CLUTCH 1
45- 2 V763-400-0000-0 | NIPPLE, GREASE/B-PTL/% i
45- 3 1424-122-2000-¢ | ROD, CLUTCH 1
45- 4 1415-312-5000-0 | YOKE, LH THREAD 1
45~ 6 1401-122-0050-0 | NUT, LH THREAD//M8 1
45- 6 1415-312~6000-0 YOKE, RH THREAD 1
45- 7 v302-260-0080-0 | NUT, M8 1
45~ 8 1404-312-0060-0 | PIN, YOKE a 2
45- 9 Vd13-160-0080-0 | WASHER, M8 P
45-10 V500-152-0015-0 PIN, SPLIT/2X15 2
45-11 1403-312-0030-0 SPRING, PARKING BRAKE 1
45-12 1426-012-3000~0 SHAFT, CLUTCH SET 1
45-13 W201-260-8040-0 | BOLT,/M8X40 S=40 1
45-14 V302-260-0080-0 | NUT, M8 1
45-15 1415-122-0010-0 | O-RING 1
45-16 V767-400-0000-0 | NIPPLE, GREASE  A-M6F 1
45-17 1415-122-0020-0 | CAP, SEAL )
45-17a 1415-122-0020-0 | CAP, SEAL 1
45-18 1426-012-3100-0 | SHAFT, THROUGIOQUT SET 1
45-19 1415-122-0040-0 | +YOKE 1
45-20 1404-101-0010-0 | PIN, TAPER 2
45-21 WIRE, 1.2X200 2
" 45-22 1426-128-2400-0 | STAY, CLUTCH
45-23 3737-235-0080-0 | PIN 2
45~24 V413-160-0080-0 | WASHER, M8 2
4525 V500-152-0015-0 PIN, SPLIT./2X15 2
45-26 1415-122-0010-0 ! O-RING 1
45-27 1404-101-0010-0 | PIN, TAPER I
45-28 WIRE, 1.2X206 1
45-29 V767-400-0000-0 NIPPLE, GREASE,/A-MG6F P=0.75 1
45-30 1424-122-0020-0 | BOSS, NIPPLE 1
45-31 1432-406-2120-0 | NIPPLE, GREASE,/B-M6F P=1.0 1
45-32 1424-122-0011-0 | ARM, CUT OFF 1
45-33 v201-260-8020-0 BOLT, M8gxz0 1
45-34 ¥300-260-0080-0 §| NUT, M8 1
45-36 1414-312-0020~0 | SPRING, TENSION,/ 53 1

104




I'ig, 46 FUBEL TANK

105




{ oo /

Ref.No.| Parts No. Description WO D Remarks
46- 1 1424-111-3000-0 | TANK, FUEL I
46- 2 1407-111-0010-0 WASHER/BXIZXZ 1 1
46~ 3 V200-260-8012-0 BOLT/MSx12 1|1
46- 4 1425-102-0010-0 | DPIPE, FUEL /10X15X475 1|k FILTER-TANK
46- 5 1421-111-2100-0 | CAP ASSY 1|1
46- 6 1417-100-0510.0 | FILTER, FUEL ASSY V|1 | AudY - Ao - 05440 /ﬂ‘}.-J” Bl bt )
a6~ 7 1417-102-0090-0 « ELEMENT 1|2
16- 8 V720-102-4010-0| . O-RING,/T10A L
16- 9 1415-162-0090-0 | . CUP L1 | Ao gt nte e ) #1°37)
46-10 1415-102-0100-0 . NUT, RING 1|1
46-11 V720-103-5044.0| « O-RING 1
46-12 1415-102-0120-0 . PLUG 2 |2
46-13 (415-102-0:30-0 . PACKING 2z
46-14 V20l-260-8020-0 | BOLT/MSx 20 2|z
46-15 V401-160-0080-0 | WASHER, SP/MS8 rA
16-16 i424-102-0020-0 | PIPE, FUEL A _/10X1{5X445 1|1 FILTER ~ PUMP
46-17 1424-102-0030-0 | PIPE, FUEL B ~10X15X[§0 1|1 TANK~ FILTER
46-18 1417-102-0050-0 | BAND, HOSE 6] 6
16-19 140462102700 | CLAMP, HARNESS B 1t
46-20 1415-111-2000-0 | BAND, TANK A 1|1
46-21 1417-111-2000-0.| DBAND, TANK 1|1
4622 1415-111-0010-0 | STOPPER, BAND 11!
46-23 1415-111-0020-0 | COLLAR/9 x 14 x 30 1|1
46-24 V300-260-0080-0 | NUT/MS 1)1
46-25 V302-260-0080-0 | NUT/MS 1 |1
46-26 1416-600-0550-0 SWITCH, FUEL ASS5Y 1 i
46-27 L416-621-D370-0 « PACKING/RUBBER 1}
46-28 V200-260-5010-0 | BOLT/M5 %10 P=0,8 5 |5
46-29 1417-100-0511-0 FILTER, FUEL ASSY L]t
16-30 V720-102-4010~0 *O-RING/F10A 1 1
46-31 £440-103-2010-0 «cur L)1
46-32 1415-102-0100~0 *NUT, RING i ®
16-33 V720-103-5044-0 “0O-RING,/ P44 11
46-34 1415-102-0120-0 +PLUG, AIR BREATHER 202
46-356 1415-102-0130-0 « PACKING 2| 2
16-36 1417*102*0090—0- + ELEMENT 1 H

106




THROTTLE SYSTEM

47

ig.

I

107



Ref.No.

Parts No.

Description

Remarks

47- 1
47 -
47-
47-
47-

wmooRe W N

47-
47-
47-

- -

47 -
47-9-1

47-10
47-11
47-12
47-13
47-14

47-15
47-16
47-17
4718
47-19

47-20
47-21
47-22
47-23
47-24

47-25
47-26
47-27

1424-116-1000-0
1416-120-0060-0
Vv500-152-5018-0
1415-116-0071-0
1421-116-0010-0

1421-116-0020-0
V300-260-0060-0C
Vv500-152-0018-0
1421-116-0030.0
1421-116-2000-0

1416-116-0040-0
V401-260-0080-0
V413-160-0100-0
V¥500-152-0018-0
1425.116-0010-0

V500-152-0018-0
1424-117-1000-0
1414-117-0040-0
1414-117-0050-0
1407-117-0070-0

1404-117-0080-0
V413-160-0120-0
V320-160-.0120-0
¥500-153-0025-0
1423-117-0010-0

V201-260-8016-0
V401 -260-0080-0
V3i00-260-0080-0

PEDAL, ACCEL
SPRING, TENSION/65
PIN, SPLIT/2,5%18
CONNECTOR, ACCEL A
CONNECTOR, ACCEL

TURNBUCKLE/M6
NUT/M6

PIN, SPLIT/2 x18
ARM, ACCEL
ARM, ACCEL

PIN, ARM
WASHER, SP/MS8
WASHER/ML0
PIN, SPLIT/2 %18
ROD, ACCEL

PIN, SPLIT/2 x18
LEVER, THROTTLE
KNOB, LEVER/30
LINING/13x 50 % 3
WASHER/13 X 32 % 1"

SPRING, PRESS/22
WASHER/MI2

NUT, SLOTTED/MI2 P=125
PIN, SPLIT/3%25

HOLDER, THROTTLE

BOLT/MS8 x 16
WASHER, SP/M8
NUT/M8

Q'ty
WD WD
1
1|1
1}
1|
V[l
11
1|1
22
111
111
1|
1|1
1|1
1)1
1|
2 |2
IS
1|
1|1
1|1
p |
1|1
111
111
1
2 2
2 iz
2 |2

108




Fig. 48 TRANSMISSION CASE

109




Ref.No.

Parts- No,

Description’

- Remarks -

18- 1
48. 2
18- 3
18- 4
48- 5

4B- 6
18- 7
48~ 8
48- 9
48-10

48-11
48-12
48-12-1
48-13
48-14

48-14-1
48-15
48-16
4817
46-18

48-19
48-20
48-21
48-22
48-23

48-23-1
48-24
48-25
48-26
48-27

48-28
48-29
48-30
48-31
48-32

48-33
48-34
48-135
48-36
48.37

48-38
4B-39
48-40
48-41
48-42

1431-.254-0011-0
V251 -441-4028-0
VZ5)1-441-0028-0
V251-441-2032-0
V251-260-8025-0

VZ5)-44}-2040-0
Y251-441-0035~0
V251-440-8025-0
V520-101-0028-0
V181-100-0006-0C

1427-317-0040-0
1424-201-0020-0
1424-202-0010-0

1415-201-0030-0
V201-260-8025-0

V201i-260-8020-0
V401 -160-0080.0
1417-201-0020-0
1415-201-0050-0
1415-201-0060-0

1415-201-0070-0
1403-201-0060-0
v4031-160-0080-0
V303-460-0080-0
1415-201-0080-0

1425-231-0010-0
1415-201-0090-0
V200-460-6016-0
V401-160-0060-0
1424-201-0010-0

1417-201-0050-0
V200-260-6020-0
¥40]1-160-0060-0
1417-201-0080-2
1415-201-0190-0

Vv303-260-0080-0
v401-160-0080-0
141t -716-0040-0
1426-207-0011-0
1415-207-0061-0

1415-207-007L-0
V510-100-4016-0
V201-260.8020-0
v401-160-0080-0
V520G-101-0022-0

CASE, T-MISSION
sTOn/M14xzs9T
STUD/MILO% 28 9T
STUD/MI12 % 32 97T
STUD/MB x 25

STUD/MI2 %40 9T
STUD/MLOX 35 9T
STUD/M8%25 9T
PIN, A/10x 28

PT3,/8

PI1.UG

CAP, BLANK/M!4

METAL, INPUT GEAR
METAL, INPUT GEAR
PACKING, INPUT GEAR METAL
BOLT/M8 % 25

BOLT,/M8X20

WASHER, sSP/M8
METAL, DRIVE PINION
SHIM, A/t=0198

SHIM, B/t=0.1

SHIM, G/t=005

O-RING

WASHER, SP/M8
NUT/M8 7T

COVER, PINION METAL

COVER, PINION METAL
PACKING, METAL COVER
BOLT/Mé&x16 9T
WASHER, SP/Mé

METAL, DRIVE SHAFT

PACKING, METAL
BOLT/Méb x 20
WASHER, SP/Mb
METAL, PTO SHAFT
PACKING

NUT/MB8

WASHER, SP/M8

SEAL/42
METAL, BACK GEAR
PACKING, BDACK METAL A

PACKING, BACK METAL B
PIN, TAPER/4 %16
BOLT/MS x 20

WASHER, SP/M8

- PIN, Af10x22

Q'ty
PWDILWD
E|a
6 | 6
55
3|3
4 | 4
7|7
K0 |ko
4 | 4
2|2
2|2
8|8
1]}

1
I
4 |4

4
4 4
1|1

AR |AR

AR [AR

AR [AR
1]
4 14
41 4
1

1
1|1
4 | 4
4 | 4
141
1|1
4 | 4
4 | 4
1|1
1)
4 | 4
6 | 6
1|
1|1
1|1
2 |2
i
4 | 4
4 | 4
2 |z

for D,DU,DG,PUG, F-DU,LF-DU,
F-DUG,LF-DUG
for §,5G,F-U, F-UG

for D,DU,DG,DUG,F-DU,LF-DU,
F-DUG,LF-pUG

for §,8G,F-U, F-UG

110




Ref.No.| Parts No. Description '.@?})‘ﬁ’{‘.n Remarks
48-43 Y201-260-8025-0 BOLT/M8 % 25 2| 2
48-44 V251.441-4035-0 STUD/MI4 x 35 9T 2] 2
48-45 1424-201-0030-0 STUD 2 | 2 | Fer Repair

|}




SERVICE MEMO




Fig 49 TRANSMISSION GEAR

i13 47




Q’ty

Ref.No.| Parts No. Description swolwnl - Remarks

49~ 1 "1417-203-0011-0 | GEAR, INPUT/16T 1 i| for p,DU,F-DU,DG,DUG,F-RUG
49- 1-1 1417-223-0011-0 | GEAR, INPUT 167 1] fer LF-DU,LF-DUG

49~ 1-2 | 1417-204~0010-0 | GEAR, INPUT,/ 16T 1] 1| for §,8G,F-U,F-UG

49- 2 1415-203-0020-0 | BEARING, NRNA4907 1 1

49- 3 V705-140-0550-0 | RING, SNAP,C 35 1 1

49- 4 1415-203-0030-0 COLLAR, /36X43%27 1 1 for D,DU,DG,DUG,F-DU,LF-DU,
49- 5 V600-110-6007-0 | BEARING, RB,/6007 1 F-DUG, LF-DUG

49- 6 V704-140-0350-0 | RING, SNAP/C 35 1] 1

49- 7 V705-140-0620-0 | RING, SNAP/C 62 3 3

49- 7-1 V705-140-0620-0 | RING, SNAP,C 62 2| 2| for 8,5G,F-U,F-UG

49~ 8 V744-135-6210-0 | SEAL, OIL,/TC356120 1| 1] fer fﬁ’?ﬂﬁ‘fﬁg’i‘%ﬁgﬁ‘””’F‘D”G'
49~ 9 1415-203-0040-0 | SEAL, OIL/VC22287 1 1

: ‘ } ter b,vU,F-DU, DG, DUG, F-DUG

49-10 V653-422-2820-0 | BEARING, NR/TLA2220 1 1 : .

49-11 V704-140-0300-0 | RING, SNAP/C 30 1 1| fer fﬁ?gﬁfig‘;‘ﬁgg-DUG,F‘DUG,
49-12 V705-140-0620-0 | RING, SNAP/C 62 1 1| for F-DU,LF-DU,F-DUG,LF~DUG
49-13 £426-204-0050-0 | BEARING, RB, 6206 1] 1

49-14 1417-203-0020-0 | GEAR, INPUT, 15T 1| 1| fer b,DU,F-DU,DG,DUG,F-DUG
49-14-1 1417-223-0020-0 | GEAR, INPUT/157 1| for LF-DY,LF~-DUG

49-14-2 14§5-204-0010-0 | GEAR, INPUT,15T 1| 1| for $,F-U,S5G,F-UG

49-15 1426-204-0080-0 BEARING, NR/BM2220 1 1

49-16 1426-204-0040-0 | SHAFT, SHIFT 1] 1

49-17 1426-204-0011-0 | GEAR, SHIFT, 19-15T 1) 1

49-18 1426-204-0031-0 | GEAR, SHIFT 3857 1 1

49-19 1426-204-0022-0¢ | GEAR, SHIFT,/2%-24T 1] 1

49-20 V600-110-6305-0 | BEARING, RB,/6305 1 1

49-21 1426-261-0030-0 | GEAR, COUNTER,/23-27T 1 1 ]© AWD 3493~ N1 e
49-21a 1426-261-0031-0 GEAR, COUNTER,23-27T 1 7 o g 4he - i
49-22 V7(4-140-0250-0 | RING, SNAP/C 25 1 1

49-23 1424-205-0010~0 BEARING, CR,/NH2207R 1 1

19-24 1426-261~0020-0 | GEAR, COUNTER,/33-36T 1] 1

49-285 1426-205-0060-0 | GEAR, COUNTER,/37-17T 11

49-26 1415-205-0080-0 | BEARING, NR/KT283327 2| 2

49-27 1426-261-0040-0 | GEAR, PTO COUNTER,/ 36T 1 1

49-27a 1426-261-0041-0 | GEAR, PTO COUNTER, 36T 1

49-28 1415-205-0110-0 | BEARING, NR,KT283313 1| 1

49-29 1415-2056-0120-0 COLLAR, 28%33X%5 1 i

49-30 1415-205~0080-0 BEARING, NR KT283327 1 1

49-31 1415-205-0130-0 COLLAR, /25X 42X4 1 1

49-32 1426-261-0050-0 { BEARING, TR,/ 32305 1] 1

49-33 1415-205-0150-0 | SHIM, A/ t=0.05 AR | AR

40-34 1415-205-0160-0 | STIM, B/ t=0.1 AR | AR

49-35 V671-400-0050-0 | WASHER, ADAPTER, AW0S5 1] 1

49-36 V670-200-0050-0 | NUT, ADAPTER, ANOS 14 1

49-37 VGGT-110-6305-0 | BEARING, RB,/6305NR 1 1

49-38 V704-140-0260-0¢ | RING, SNAPC 25 1 1

14




Q'ty .

Ref.No.|. Parts No, Description WDl Remarks

49-39" 1424-212-1000-6 | SHAFT, PTO DRIVE 1] o1} fer Eﬁ?gél"‘igybgg,DUG.F-DUG,
49-39-1 | 1424-211-1000-0 | SHAFT, PTO DRIVE 1| 1l for s,r-u,s6,F-UG

49-40 1417-212-2000-0 | RING, OIL 1| 1 } tor D,DU,DG,DUG, F-DU,LF-DU,
49-41 V742-130-6206-0 | SEAL, OIL/VC30625 1| 1 F-DUG, LF-DUG

19-42 1415-207-0043-0 | PIN, BACK GEAR 1| 1

49-43 1426-207-0021-0 | GEAR, BACK/25T a1

49-44 1415-207-0090-0 | BEARING, NR/NAG4901 2i 2

49-45 V704-140-0120-0 | RING, SNAP/C 12 2| 2

49-46 1412-204-0030-0 | RING, SNAF 21 2| 2

49-47 1417-211-0010-0 | GEAR, PTO DRIVE/ 21T 1 1

49-48 ¥740-145-6209-0 | SEAL, OIL/SC45620 p| 1} fer D,DU,DG,DUG,F-DU,LF-DU,
49-49 V708-140-0620-0 RING: SNAI(/C 62 1] 1 fopuG, LE-DUe

49-50 | 1424-952-0040-0 | SHIM, COUNTER GEAR AR | AR

49-51 V600-110-6305-0 | BEARING, RB/6305 1] 1

49-52 V704-140-0250-0 | RING, SNAP/C 235 1] 1

for §,5G6,F-U,F-UG
49-53 v740-125-4508-0 | SEAL, OIL,//SC25458 il 1 . _
49-54 1496-261-0060-0 | COLLAR/28X32% 3 R 7 P

i g ool

P

115




SERVICE MEMO




POWER TAKE OFF

Fig. 50

117



Ref.No.

-Parts No.

Description

Remarks

50-
50-
50~
50-
50-

Mo W N e

50- &
50- 7
50- 8

50- 9
50- 9a

50-10
wu-11
50-12
50-13
50-14

50-15
50-15a
50-16
50-17
50-18

50-19
50.20
50-21
50-22
50-23

50-24
50-25
50-26
50-27
50-28

50-29
50-30
50-31
50-32
50-33

50-34
50-35

50-36
50-37
50-38

50-39
50-40
50-41
50-42

1431-280-0010-0
v607-110-6305-0
v600-110-6207-0
1415-213-0010-0
1431-283-0010-0

1426-213-0010-0
V600-110-6207-0
V744-135-5508-0

1421 -212-0040-0
1444-314-0090-0

1417-216-2000-0
1415-216-0060-0

V720-102-4021-0

1431-286-2000-0

4106-105-3030-0
2101-230-0010-0
1431.286.0021-0
V201.260-8016-0
V401-160;ooéo-0

1417+216-0040-0
V500-152-5018.0

- 1431-286-0010-0

V720-101-9010-0
1424-216-0010-0

V680-100-0010-0
1302-225-0030-0
V500-153-0025-0
1416-216-0040-0
V201-260-80167d

V401-160-0080-0
1424-303-2000+0
V720-102-4016-0
1407-303-0020-0
1407:303-0030-0

1407-303-0010-0
1407 -303-0040-0
V413-160-0180-0
V500-154-0030-0

V200-260-6012-0
V401 -160-0060-0
1424-303-0010-0
V704.140-0120-0

GEAR, PTQ COUNTER/14.21T
BEARING, RB/6305NR
BEARING, RB/6207

SHAFT, PTO

GEAR, PTO SHIFT/36-43T

BEARING, RB/6205NR

BEARING, RB/6207
SEAL, OIL/TC35558

CAP, PTO SHATT
CAP, PTO SHAFT

ARM, LOW SHIFT
BOLT/M8 x 16
WIRE/0.9 x 150
O-RING/P21
LEVER, PTO SHIFT

' KNOB, LEVER

GRIP
GUIDE, PTO SHIFT LEVER
BOLT/M8 X 16

WASHER, SP/MS$§

BAR, PTO LOW SHIFT
PIN, SPLIT/2,5%18
STAY, PTO SHIFTER
O-RING/P10-
SHIFTER, PTO LOW

BALL, STEEL /5,16
SPRING, SHIFTER

JPIN, SPLIT /3 %25
" 'STOPPER, SHIFTER STAY

BOLT/M8 % 16

WASHER, SP/MS8
SHAFT, DIFF-LOCK
O-RING/Plé

CAM, DIFF-LOCK
BOLT/ML0 %20

WIRE/1, 2 x 220
SHIFTER, DIFF-LOCK
SPRING, PRESS/40
WASHER/M18

PIN, SPLIT/4 %3¢

BOLT/Mé x 12 .
WASHER, SP/Mé6
WASHER/21 x40 %3
RING, SNAP/C 12

Q'ty
2W DI WD
111
I
11
1|1
1] 1
1] 1
1 (1
1] 1

111 ]QD
1
Pl
1|1
171
IS !
1|1
1|1

e
141
2| 2
2| 2
Pl
2|2
B
1|1
1|1
1491
111
111
11
11
1|1
11
1{1
Pl
IS
I
I
1l
1|1
1] 1
2| 2
2| 2
IS
1|1

118




Fig. 51 . GEAR SHIFT

119



Ref.No.

Parts No.

Description

Q'ty

Remarks

51. 1
51- 2
51- 3

51-

51-11
S51-t2
51-13
51-14
51-15

51-16
51-17
51-18
5119
51-20

5]1-20-1
51.2)
51-22
51.23
51-24

51-25
51-26
51-27
51-28
51-29

51-30
51-31
5i-32
51-33
51-34

51-35
51-36
51-37
51-38
51-39

51 -40
51-4]
5] -42
51-43
51-44
51-45

‘V401-160-0060-0

1431-273-0010-0
1415-208-0020-0
1421-207-0050.0
V20! -260-8045-90
V201-260-8060-0

v401-160-0080-0
7956-205-0160-0
1426-208-0022-0
1416-207-0040-0
1421-207-0040-0

1407 -207-0050-0
1426-208-0032-0
1402-501-0170-0
V401-160-0060-0

1403-207-0010-0
2132-211-0040-0
14]15-209-4000-0
V720-102-4012-0
1421-208-100k-0

1426-214-2001-0
V580-140-6028-0
4106-105-3030-0
1415-210-0030-0
1401 -201-0160-0

V401-160-0060-0

1426-210-0060-0
1415-210-0020-0
V680-400-0013-0

1426-210-0031-0
1401-201-0160-0
V401-160-0060-0
V704-140-0150-0
1426-210-0022-0

1426-210-0012-0
1415-210-0020.0
V680-100-0013-0
1426-210-0050-0
1401-201-0160-0

1426-210-0042-0
1415-210-0020-0
V680-100-0013-0

V201-260-8050-0

COVER, SHIFT
PACKING, SHIFTER COVER
PIN, A/6% 16
BOLT/MS x 45
BOLT/M8 % 60

WASHER, SP/M8
CAP, OIL/30
LEVER, SHIFT
SPRING, CONICAL/63
SEAT, SPRING

RING, SNAP

GUIDE, SHIFT LEVER
BOLT/Mb % }2
WASHER, SP/Mé
WIRE/0.9 % 350

BOOT, SHIFT LEVER
KNOB, LEVER/48-14
ARM, SUB SHIFT
C-RING/Pl2

LEVER, SUB SHIFT

LEVER, SUB SHIFT
PIN, SPRING/Wéx 28
GRIP, SHAFT

STAY, LOW SHIFTER
BOLT/M6 % 16 9T

WASHER, SP/Mb
WIRE/0, 9 % 400
SHIFTER, LOW
SPRING, SHIFTER
BALL, STEEL

STAY, THIRD SHIFTER
BOLT/Méx16 ¢ T
WASHER, SP/Mé6

RING, SNAP/C 15
SHIFTER, SUB

SHIF TER, THIRD
SPRING, SHIFTER
BALL, STEEL

STAY, BACK SHIFTER
BOLT /M6 x 16 9T

WASHER, SP/Mb
SHIFTER, BACK
SPRING, SHIFTER
BALL, STEEL /13/32
WIRE/0,9 x 90
BOLT/M8x50

—

[ SR ¥ ]

NN

—_

2WDH WD
i)
i
1|1
5|5
2|2
8 | s
1 1
1|1
1|1
1l
1]
1|1
4 {4
4 | 4
1|1

—_

[aS I At

{

ddog - 230 -plp- 0 ﬁ

For $,D,SG,DG

For DU,F-U,F-DU,LF-DU,
DUG, F-UG, F~DUG,LF-DUG

120




'~ Fig 52  RBAR AXLE HOUSING




Ref.No.| Parts No. Description et Remarks
52- | 1417-306-0010-0 HOUSING, R. AXLE LH 1|1
52. 2 1417-306-0020-0 HOUSING, R. AXLE RH 111
52- 3 Vv251-261.2035.0| STUDR/MI2 X35 6| 6
52- 4 1415-306-0070-0 PACKING, R, AXLE HOUSING 2|2
52- & 1417-306-0030-0 O-RING 2|2
52- & V201-461-0030-0 BOLT/MI0X30 9T 8] 8
52. 7 Vv300-460-0100-0| NUT/ML0 7T 10 |10
52- 8 V401-160-0100-0[ WASHER, SP/MLO 18 |18
52- 9 V580-140-8025-0 PIN, SPRING/W 8x25 2|2
52-10 Vv300-460-0120-0| NUT/MI12 7T 6| 6
5211 V401.260-0120-0| WASHER, SP/ML2 6] 6
52-12 1326-706-0020-0 PLUG, DRAIN /PTL8 212
52-13 V607-110-6311-0 BEARING, RB/631INR 2| 2
52-14 1415-307-0020-0 COLLAR/5% %70 x4 2|2
52-15 V600-110-6212-07 BEARING, RB/6212 22
52-16 1415-306-0030-2 METAL, OIL SEAL 2 |2
52.17 1415-306-0040-0 PACKING, METAL 22
52-18 1415-306-0060-0 | SEAL/AQ3Z50E 2|2
52-19 V201-260-8020-0| BOLT/MB x20 8|8
52-20 V401-160-0080-0( WASHER, SP/MS8 8 |8
52.21 143]1-355-0010-0 SHAFT, WHEEIL 2|2 for Ed4l
52-21 -1 1426-355-0010-0 | SHAFT, WHEEL 2 |2 4WD # 11~ vii_thsSut E41
52-22 V671-400-0100-0 | WASHER, ADAPTER/AWI0 M50 22 '
52-23 V670-200-0100-¢ | NUT, ADAPTER/AN1¢ M50 P=15 2|2
52.24 V201 -461-6030-0| BOLT/Mlé6x30 9T 12 |12 for Edl
52-24-1| 1426-317-0021-0 BOLT, HUB 12 12 4WD # 11~ without 41
52-2% V401-160-0160-0 WASHER, SP/MIé 12 |12 ©® ~#10 for Ed1
52.26 1426-317-0030-0 NUT 12 |12 4WD # li~ without Ed1

122




Iig. 53 DIFFERENTIAL GEAR

AN 7 ’ - L.
‘ /"Q/"/L%Fig.die-l

123




Ref.No.! Parts No. Description li%%ﬁ Remarks
53- 1 1426.020-2002-0 | PINION, DRIVE 8§ SET 1
53- 1-1| 1431-009-2300-0 | PINION, DRIVE 8 SET 1
53- 2 V600-110-6211-0 | BEARING, RB/6211 1|1
53. 3 1431-301-0050-0 | COLLAR, THRUST/45x 66X 1 1|
53- 4 1431-301.0060-0 | GEAR, DIFF-SIDE A/20T 1|1
53- 5 1431-30£-0090-0 | PINION, DIFF/I2T 4 |4
53- & 1431-301-0020-0 | SHAFT, DIFF-PINION A 1|1
53- 7 1431-301-0030-0 | SHAFT, DIFF-PINION B 2 |2
53- 8 1431-301-0040-0 | HOLDER, PINION SHAFT 1|
53- 9 1431-301-0110-0 | GEAR, DIFF-LOCK 1|1
53-10 v600-110-6251-0 | BEARING, RB/6211 1|1
53-11 1404.301-0100-0 BOLT, DIFF 8 |8
53-12 1404-201 -0090-0 WASHER, DIFF-BOLT 4 |4
53-13 V303-460-0080-0 | NuT/M8 7T 8 |8
53-14 1426-301-0050-0 PINION, WHEEL LH/10T (I
53-15 v§00-110-6309-0 | BEARING, RB/6309 1l
53-16 1426-202-0010-0 | METAL, DIFF-CASE LH 1|1
53-17 V721-103-1115-0 | O-RING/G115 I
53-18 1426-301-0070-0 | CLUTGH, DIFF-LOGK 1]
53-19 1426-301-0060-0 | PINION, WHEEL RH/10T 1|1
53-20 1426-202-0021-0 | METAL, DIFF-CASE RH I
53-2] 1415-201-0140-0 | SHIM, A/t=0198 AR |AR
53-22 1415-201-0150-0 | SHIM, B/t=0.1 AR | AR
53-23 1415-201-0160-0 | SHIM, C/t=0¢5 AR [AR
53.24 ¥721-103-1115-0 | O-RING/G115 1|1
53-25 V201-260-8025-0 | BOLT/M8x 25 12 |12
53-26 V401-160-0080-0 | WASHER, SP/Ma8 12 |12
53-27 V600-110-6309-0 | BEARING, RB/6309 1 |1
53-28 V705-140-1000-0 [ RING, SNAP/C 100 z |2
53.29 1417-201-2000-0 | SEAL 2 |2
53-30 1417-307-0010-0 GEAR, WHEEL/50T 2 |2 for E41
53-30.1 | 1426-307-0020-0 | GEAR, WHEFL/50T 2 (B) 4WD # 11~ without E41
53-31 1431-301-0010-0 CASE, DIFF LH 1 {1
53.32 1431-301-0070-0 | GEAR, DIFF-SIDE B/20T IS
53-33 1431-301-0080-0 | COLLAR, PINION THRUST 4 |4

124




125




Ref.No.

Parts No.

Description

Q'ty

Remarks

54-
54 -
54 -

[ L

54-16
54-17
54-18
54-19
54-20

54-21
54-22
54.23
54-24
54-25

54 .26
54-27
54 .28
54-29
54-30

54-30-1
54-31
54-32
54-33
54-34

54-35
54-36
54-37
54-38
54.39

54 -40
54-41
54-42

1423-031-2000-0
1423-312-0010-0
1421-312-0020-0
V720-103-5025.0
V511-160-8050-0

1415-312-3000-0
V763-400-0000-0
V704-140-0250-0
1415-312-6000-0
1404-312-0050-0

V413-160-0080-0
V500-152-0018-0
1415-312-4001-0

V302-260-0080-0

1401-122-0050-0

1415-312-5000-0
1404-312-0060-0
V413-160-0080-0
V500-152-0018-0
1403-312-0030-0C

1416-303-2000-0
1415-303-0010-0
v500-152.0018-0
1427-301-0210-0
Vv20l-261-2035-0

V300-260-0120-0
i415-312-0021-0
1415-312-003}-0
1424-312-2000-0
V201-260-8025-0

V201-260-8020-0
V300-260-0080-0
1414-312-0020-0
V201-260-8016-0
1426-616-2000-0

1426-616-2102-0
1414-616-0010-0
V413-160-0080-0
V500-152-0015-0
1426-616-2200-0

1426-616-2302-0
VZ201-261-0020-0
v401-160-0100-0

PEDAL, BRAKE LH SET
COLLAR/28Xx34 %15
WASHER/26 % 35x 1
O-RING/P25

PIN, TAPER/8 x 50

PEDAL, BRAKE RH
NIPPLE, GREASE /B~PT1,8
RING, SNAP/C 25

YOKE, RH

PIN, YOKE B

WASHER /M8

PIN, SPLIT/Z x18
ROD, BRAKE
NUT/M8

NUT, LH THREAD/MS

YOKE, LH
PIN, YOKE A
WASHER/M8

PIN, SPLIT/2x18
SPRING, PARKING -BRAKE

PEDAL, DIFF-LOCK
ROD, DIFF-LOCK
PIN, SPLIT/2x 18
SPRING, TENSION/121
BOLT/MI2 % 38

NUT/M12

LEVER, PARKING
HOLDER, LEVER
STOPPER, PARKING
BOLT/MS8 % 25

BOLT/M8 % 20
NUT/M8

SPRING, TENSION/53
BOLT/MS % 16 '
STEP, LH

STEP, RH
CUSHION/RUBRER
WASHER/MS8

PIN, SPLIT/2 X 15
FRAME, STEP LH

FRAME, STEP RH
BOLT/MI0OX 20
WASHER, SP/MI10

2WDH WD,

1 i
1 1
2 2
2 2
1 !
1 1
1 1
1 1
2 4
2 2
2 2
2 2
2 2
2 2
2 2
4 2
2 2
2 2
2 2
2 2
1 1
1 i
2 2
1 1
1 1
1 1
i 1
1 1
1 1
1

1
2 2
1 i
1 1
1 1
3 1
8 8
8 8
8 8
1 1
1 1
4 4
4 4

126




BRAKE

127



Ref.No.| Parts No. Description et Remarks
565- 1 l417-310-0010-0 DRUM, BRAKE 4 Z
55- 2 1419-310-0020-0 WASHER, DRUM 2 2
55- 3 V201 -461-2025-0 BOLT/MIZ>(Z5 9T 2 2
55- 4 V401-160-0120-0 WASHER, SP/MIZ 2 2
55- 5 1417-310-0040-0 WASHER, LOCK A 2
B55- 6 1417-310-1000-0 SHOE, BRAKE 4 4
S5- 7 1417-310-0030-0 SPRING, TENSION/?‘? 4 4
55%- 8 1417-310-4000-0 PIN, BRAKE CAM LH 1 1
55- 9 1417-310-5000-0 PIN, BRAKE CAM RH 1 1
55-10 | V720-102-4021-0 | O-RiNG/P21 2 |2
55-11 1407-310-0060-0 | RING, SNAP/WR25 2|2
55-12 1417-310-2000-0 METAL, BRAKE LH 1 1
55-13 t417-310-3000-0 METAL, BRAKE RH 1 1
55-14 1417.310-0020-0 O-RING 2 2
55-15 V764-400-0000-0 NIPPRLE, GREASE/C—P'I‘I/B 2 A
55-16 V20}-260-8025-0 BOL.T/MESX 25 10 [10
55-17 V40l-160-0080-0 WASHER, SP/MB 10 |10
55-i8 V580-140-6020-0 PIN, SPR[NG/W 6X20 2 2

128




56

CYLINDER CASE (FOR 8,D.DU,F-U,F-DU,LF-DU TYPE)

1
| 129



Ref.No.| Parts No. Description E\%ii‘-n Remarks
56- ) 1415.501-2601-0 CASE, CYL SET 1 for §,D
56- 1- 1| 1426-502-2001-0 | CASE, CYL SET 1 for DU,F-U,F-pU,LF-DU
56- 2 1404-501-0090-0 sBUST, 50 1}z '
56- 3 1404-501-0100-0 «BUSH, 45 1] 1
56- 4 1415-501-0020-0 PACKING, CYI., CASE 2| 2
56- 5 1426-501-1000-0 PAN, OIL 1|1
56- & V781-100-0006:0| PLUG /PT3./8 ! 1
56- 7 vzol-461-0170-0f BOLT/MI0%170 9T 2 |2
56- 8 V201-461-0030-0( BOLT/MI0X309T 7 |7
56- 9 V401-160-0100-0| WASHER, SP,/M10. 15 |18
56-10 V300.460-0100-0[ NUT/MI10 7T 5 15
5611 1404-201-0180-0 | PACKING, OIL CAP Lt
56.12 1414-501-0080-0 | CAP, OIL bl
56-13 1421-207-0030-0 NIPPLE, BREATHER/30 z z
156-14 1426-501-0010-0 PIPE, BREATHER 1 i
5615 1424-505-0060-0 [ CYLINDER 11
56-16 V721-113-1090-0| O-RING/G90 1|1
56-17 V721-113-1085-0| O-RING/G85 1 |1
56-18 | 1415-505-0030-0 | RING, SNAP/WR90 I
56.19 1415-505-0050-0 | ROD ' L]

56-20 1415-505-0040-0 | PISTON T
56-21 1415-505-0060-0 | RING, BACK-UP ! 1
5622 V720-105-7065-0 | O-RING/P&5 L
56-23 v721-113-1070-0| O-RING/G70 1|1
56-24 1415-505-0020-0 | HEAD, CYL 1 |1
56-25 V201-461-2035-0} - BOLT/MI2 %35 9T 6 | &
56-26 V401-160-0120-0{ WASHER, SP/M)2 6|6
56-27 1404 ~504-0010-0 FILTER, SUCTION 1|1
56-28 1421-312-0020-0 | ~ WASHER/26x 35 x1 1|
56-29 1407-501-0090-0 | SPRING, PRESS/41 1 1
56-30 | v413-160-0100-0 WASHER/M10 2 |2
56-31 V201-461-0035-0| BOLT/MLOX35 9T 1|1
56-32 | 1427-317-0040-0 | CAP, BLANK/M14 2 |2

130




Fig. 57 CYLINDER CASE (FOR SG,D@,DUG,F-UG,F-DUG,

LP-GUG TYPE) -

o
o E_ﬂg
'@_l 36 <r-|.>~20
R 23
34 B |

o~

i3y




Q'ty

Ref.No.| Parts No. Description WD Remarks
57- 1 1426-571-2100-0 | CASE, CYL SET 1 1
57- la 1426-571-2101-0 | CASE, CYL SET 1
57- 2 1404-501-0090-0 | +BUSH 50 1 1
67~ 3 1404-501-0100~0 +BUSIL 45 1 1
57- 4 1421-207-0030-0 | NIPPLE, BREATHER,/30 2
57- 5 1421-501-0060-0 | PIPE, BREATIER 1| 1
57+ 6 1414-501-0080-0 |. CAP, OIL 1| 1
57- 7 1404-201-0180-0 | PACKING, OIL CAP 1] 1
57~ 8 V781-100-0006-0 | PLUG/PT3/38 1i 1
57- 9 V780-100-0002-0 | PLUG/PT LB 1|1
57-10 V300-460-0100-0 | NUT/Mio 7T 5( 5
57-11 V201-461-0030-0 | BOLT,Miox30 9T 7| 7
57-12 v201-461-0155-0 | BOLT, M10x155 97T 2| 2
57-13 V201-461-0085-0 | BOLT,MiOxX85 9T 1] 1
57-~14 V401-160-0100-0 | WASHER, SP/Mio0 15[ 15
57-15 V251-260-8020-0 STUD,M8X20 41 4
57-16 1415-501-0020-0 PACKING, CYL CASE 2 2
57-17 1426-501-1010-0 | PAN, OIL 1] 1
57-18 1426-571-2000-0 VALVE, CHECK ASSY 1 1 } See Fig7o
57-18a 1426-571-2001-0 | VALVE, CHECK ASSY 1
57-19 V201-260-8045-0 | BOLT,M8x45 3| 3
57-20 V401-160-0080-0 WASHER, SP/Ms8 3| 3
57-21 V720-112-4014-0 [ O-RING, P14 3| 3
57-22 1426-571-0020-0 | KNOB, RETURN 1] 1
57-23 v302-260-0080-0 | NUT,/Ms RE N
57-24 1426-571-0030-0 | METAL, FILTER i 1
5725 V303-260-0080-0 | NUT, M3 4 4
57-26 v401-1G0-0080-0 | WASHER, SPMs 4| 4
57-27 V720-102-4020-0 | O-RING,/P20 Bl 1
57-28 1426-571-0040-0 { FILTER,; SUCTION t] 1
57-29 1426-571-0050-0 | CONNECTOR 1] 1
57-30 1426-571-0060-0 | COVER, SUB CONTROL 1 1
57-31 V201-260-8030-0 | BOLT,Msx30 4| 4
57-32 V401-160-0080-0 | WASHER, SP,Ms 4| 4
57-33 V720-112-4014-0 | O-RING/P14 4| 4
57-34 1426-571-0070-0 | HOLDER, KNOB 1] 1
57-35 v201-260-8016-0 | BOLT,M8X 16 2] 2
57-36 V401-160-0080-0 | WASHER, SPMs 2

132




‘TFig 58  LIFT ARM AND CYLINDER \
: (FOR s,D,DU, P-U,F-DU,LF-DU TYPE)

7

N,
6—F -q%

.56-19~
N

133




Parts No.

Q'ty

Remarks

Ref.No. Description WDl WD
58~ 1 1415-503-0040-01 SHAFT, LIFT 1 | 1 | ~AT8210100
58- 1a | 1415-503-0041-0 SHAFT, LIFT 1
58- 2 1424-503-0010-0 | CRANK, LIFT L.
58— 3 V580-140-8056-0| PIN, SPRING/W8X 56 bl
58- 4 WIRE/L. 2 X100 1|1
58- 5 1401-209-0060-0] BOLT/M8x20 O
58- 6 WIRE/1,2 x 200 IR
58- 7 V745-145-6009-0] SEAL, OIL/TB45609 2 |2
58- 8 1415.503-0020-0 | ARM, POSITION b1
58~ O V580-140-6010-0¢ PIN, SPRING/W6X 10 1|1
58-10 1431-557-0010-0 [ ARM, LIFT LH 1|1
58-11 1417-503-0010-0 | ARM, LIFT RH Y
58-12 £404-502-0080-0 | BOLT, LIFT ARM SET 2 | 2
58-13 V401.160-0120-0 WASHER, SP/MI2 2| 2
58-14 V300-460-0120-0 I\iUT/MlZ 1T 2|2
58-15 1404-502-0130-0 | BOLT/M8x 25§ = 25 2 | 2
58-16 V302-260-0080-0| NUT/MS S z | 2
58-17 | 1415-503-2000-0 | FORK, LIFT BRACKET 2 | 2
58-18 J415-503-0030-0 | PIN, LIFT ARM _ 2 | 2
58-19 75'1'63}613-0040-0' | PIN/19 % 84 a1z
58-20 | 1421-502-0020-0 | PiN, LINK 22
58-21 1415-503-1000-2 | ~ROD 1
58-22 1405-502-0050-0 | PIN, ARM C-TYPE 2] 2
58-23 V500-152-5015-0| PIN, SPLIT/2.5%15 2| 2
58-24 1424-505-2301-0 VALVE, CONTROL ASSY 1|1 See Fig. 78
58-25 V201-260-8085.0 BOLT/M8 X 85 3|3
58-26 V401 -160-0080-0 WASHER, SP/MS8 3|3
58-27 | 1432-242-0040-0 [ GRIP, B -
58-28 1424-505-00{31-‘.0- GUIDE, LEVER L
58-29 | 1415-505-0080-0.| COLLAR/9x 14 x 56 2 | 2
58-30 | V201-260-8065-0| - BOLT/MS x 65 2 |2
5831 V401-160-0080-0|" WASHER, SP/M8 Z |2
58-32 1421-507-0130-0 LINING : 2| 2
58-33 1421-507-0140-0 |, WASHER/6x 24% 2 bl
58-34 1426-574-0290-0 |  SPRING, PRESS/28 1|1
58-35 | V200-260-6045.0] DBOLT/Mb x 45 v
58-36 | V300.260-0060-0| NUT/Mé vl
58-37 1421-507-0161-0 | BOLT, LEVER SET 212
58-37a | 1421-507-0162-0 | BOLT, LEVER SET Z
58-38 £421-507-0170-0 | COLLAR/9 »14 %8 P
58-39 V370-160-0080-01 NyT, WING/MS8 1|
58-40 V401-160-0080-0| WASHER, SP/MS8 zZ |2
58-41 V300-260-0080.0| NUT/MS 1
58-42 1424-960-0020-0 SHIM, A/ t=10 141

134




Fig. 59 LIFT ARM and CYLINDER (FOR SG,DG,DUG,

F-UG, F-DUG, LF-DUG TYPE)

135




Q'ty

Ref.No.| Parts No. Description WDlTD Remarks
59- 1 1426-572-2000-0 | CRANK, LIFT 1 1
59- 2 V580-140-8056-0 PIN, SPRING/W 8X550 1 1
59- 3 WIRE,/1.2X100 1 1
59- 4 1403-209-0060-0 | BOLT,  M8x 20 1| 1
59~ § WIRE,/1.2%X200 1 1
59- 6 1415-503-0040-0 | SHAFT, LIFT 1 1
59~ 6a 1416-503-0041-0 | SHAFT, LI1FT 1
59~ 7 V745-145-6009-0 | SEAL, OIL/TB456009 2
58- 8 1431-557-0010-0 | ARM, LI1FT LH 2| 2
59- 9 1404-502-0080-0 | BOLT, LIFT ARM SET 2| 2
59-10 V300-460-0120-0 | NUT/M12 7T 2| 2
59-11 V401-160-0120-0 | WASHER, SP/Ml2 2| 2
59-12 1415-503~0030-0 | PIN, LIFT ARM 2| 2
59-13 1404-502-0130-0 | BOLT,M8X25 2! 2
59-14 v302-260-0080-0 NUT, M8 2 2
59-15 1415-503-2000-0 FORK, LIFT BRACKET 2 2
59-16 7963~613-0040-0 | PIN,/19%x84 2| 2
59-17 1421-502-0020-0 | PIN, LINK 20 2
50-18 1426-574-0010-0 { CYLINDER il 1
59-19 1426-574-0020-0 | PIPE, KNOCK 2| 2
59-20 V720-112-4014-0 | O-RING/P14 4| 4
§9-21 V201-461-2100-0 | BOLT,/Ml2x100 9T 1 1
59-22 V201-461-2120-0 | BOLT,/M12x120 9T 1] 1
59-23 V201-461-2130-0 | BOLT,/M12x%130 9T 1 1
59-24 vV201-461-2150-0 BOLT, M12X150 9T 1 1
59~25 V401-160-0120-0 | WASHER, SP/M12 4 4
59-26 1415-505-0040-0 PISTON 1 1
50-27 1415-505-0050-0 | ROD 1{ 1
59-28 1415-505-0060-0 | RING, BACK-UP, P65 1 1
59-29 V720-105-7065-0 | O-RING, P65 1 1
59-30 1426-574-2000-0 | VALVE, CONTROL ASSY 1| 1| see Figsgo
59-31 V201-260-8060-0 BOLT, /M8X6 0 4 4
59-32 v401-160-0080-0 | WASHER, SP,MS8 4] 4
59-33 V720-112-4012-0 | O-RING,/P12 3| 3
59~-34 1426-574-2100-0 | ARM, UP STOP 1| 1
59-35 1426-574-2200-0 BOSS, UP STOP i 1
59-36 V5B0-140-5022-0 | PIN, SPRING W 5x22 1 1
59-37 V580~-140-3022-0 | PIN, SPRING/W 3X22 1 1
59-38 WIRE,0.9X100 1 1
59-39 1426-574-0030-0 | SPRING, TORQUE/22 1 1
59-40 1424-960-0020-0 | SHIM, A t=10 1 1| *

136




Fig 60 DRAPT and POSITION LEVER (FOR S8G,DG,DUG,
- ... .F-UG,F-DUG,LF-DUG TYEE) .




. . ;
Ref.No.| Parts No. Description L Remarks
60~ 1 1426-574-2500-0 | CAM, DRAFT i i
60~ 2 1426-574-2600-0 | CAM, POSITION i i
60- 3 V720-101-9010-0 O-RING P10 1 1
60- 4 V720-102-4018-0 | O-RINGP18 1 1
60- 5 1426-574-2700-0 | LEVER, DRATT 1] 1
60- 6 V580-140-4030-0 | PIN, SPRINGW 4x30 1] 1
60~ 7 WIRE,09%100 1 i
Go- 8 1426-574-2800-0 | LEVER, POSITION 1 1
80~ 9 1432-242-0040-0 | GRIP B ol @
60-10 1421-507-0140-0 | WASHER,/6X24%2 21 2
60-11 1421-507-0130-0 | LINING 4| 4
60-12 1426-574-0290-0 | SPRING, PRESS, 28 P )
60-13 | V200-260-6045-0 BOLT, “M6X 4§ 2| 2
G0~-14 V300-260-0060-0 | NUT,Ms al 3
60-15 1426-574-2500-0 GUIDE, LEVER 1 1
60-16 V201-260-8016-0 | BOLT,M8X16 2| 2
60-17 V401-160-0080-0 | WASHER, SP, M8 2| 2
60-18 1426-574-3001-0 | HOLDER, GUIDE 1] 1
60-19 1426-574-0311-0 | PACKING, HOLDBER 1] 1
60-20 v580-140-6016-0 PIN, S_PRING/W 6X16 2 2
60-21 V201-260-8016-0 | BOLT,/MB8X16 3| 3
60-22 V401-160-0080-0 | WASHER, SP,Ms 3| 3
60-23 1421-507-0160-0 | BOLT, LEVER, SET 2 2
60-23a 1421-507-0161-0 | BOLT, LEVER, SET 2
60-23b 1421-507-0162-0 BOLT, LEVER, SET 2
60=-24 1421-507-0170-0 COLLAR, /9% 14%8 2 =2
60-25 V370-160-0080-0 | NUT, WING, M8 1] 1
60-26 V401-160-0080-0 | WASHER, S$P,M8 2 2
60-27 V303-260-0080-0 | NUT /M3 1 1
60-28 1426-574-2301-0 | ARM, SPOOL 1] 1
60-29 1426-574-0081-0 | ROD B 1| 1
60-30 v302-260-0080~0 | NUT,/Ms8 il 1

138




F‘ig. 6A1 SPRING LASL ([OR $G,DG, DUG, r-uaG, I'- DUG

LF-GUG 'lYPD)_

Fig.60-18 | ///C%]\j Q—-MS
% s &%N
»1:/
by J%Z‘T/I i
I

U |
ot 4@

139




Qty

Ref.No.| Parts No. Description - WDIVD Remarks
6t- 1 1426-574-0090-0 | ARM, POSITION 1 1
6i- 2 1426-574-0110-0 { ROD C 1] 1
61- 3 1432-506-0320-0 | WASHER,/18 1 1
61— 4 1426-574-0120-0 | SPRING, PRESS, 37 1 1
61- 5 V413-160-0060-0 | WASHER M6 1 1
61- 6 V704-140-0100-¢ | RING, SNAP/C 10 1
61- 7 V500-152-5015-0 | PIN, SPLIT, 251§ 1 1
61- 8 1432-506-0030-0 | SPRING, TENSION,/107 1 1
61- Ba 1432-506-0031-0 | SPRING, TENSION/107 1
61~ 9 V201-260-8020-0 | BOLT,M8xz20 1 1
61-10 1426-574-2400-0 | ARM, ROD 1 1
61-11 V704-140-0100-0 { RING, SNAP,C 10 1 1
61-12 1426-574-0130-0 | ARM, DRAFT 1 1
61-13 1426-574-0140-0 | ROD D 2| 2
61-14 v302-260-0080-0 | NUT, M8 2| 2
61-15 1426-574-0150-0 | ROD, DRAFT i 1
61-16 1426-574-0160-0 | SPRING, PRESS,/112 1 1
61-17 1432-506-0090-0 | HOLDER, ROD A 1 1
61-18 1432-506-0110-0 | HOLDER, ROD B 1] 1
61-19 V704-140-0100-0 | RING, SNAP/C 10 3| 3
61-20 V580-140-3016-0 { PIN, SPRING/W 3X16 1 1
61-21 WIRE,0.9%X50 1 1
61-22 1426-574-0170-0 | BOSS, DRAFT 1] 1
61-23 V580~140-5030-0 | PIN, SPRING W 5X30 1 1
6124 WIRE, 0.9%X150 1] 1
61-25 1426-574-0180-0 | HOLDER, SPRING A L 1
61-26 1426-574-0190-0 | HOLDER, SPRING B 1 i
61-27 1432-506-0170-0 | STOPPER, SPRING 1] 1
61-28 1432-506-0180-0 | WASHER, 27X 48X6 1 1
61-29 1426-574-0210-0 | X-RING 1 1
61-30 1426-574-0220-0 | SPRING, PRUSS, 79 1 1
61-31 1426-574-0230-0 | CASE, SPRING A 1| 1
61-32 1426-574-0240-0 | CASE, SPRING B 1 i
61-33 1426-574-0250-0 | PACKING, CASE A 1 1
61-34 1426-574-0260~0 | PACKING, CASE B 1 1
61-35 1426-574-0270-0 | SEAL, DUST 1 1
61-36 V201-461-0030~0 | BOLT,M10x30 9T 4 4
61-37 V401-160-0100-0 | WASHER, SPM10 4| 4
61-38 V201-460-8025-0 | BOLT,/M8X25 97T 2| 2
61-39 V401-160-0080~0 | WASHER, SP, M3 2| 2
61-40 1426-574-0280-0 STOPPER, HOLDER 1 1
61-41 V201-260-8016-0 | BOLT,/M&X16 2| 2
61-42 V401-160-0080-0 | WASHER, SP,/Ms 2| 2
61-43 (426-574-0040~0 | ARM, SPOOL 1 1
61-44 1426-574~0050-0 | ROD A 1 1

140




Q'ty

Ref.No.| Parts -No. Description swoiwnl ~ Remarks
61-45 1426-574-0060-0 | SPRING, PRESS, 23 1] 1

61-46 1432~-506-0320-0 | WASHER,18 1 1

6147 V500-152-5015-0 | PIN, SPLIT,/ 25%15 1] 1

61-48 v413-160-0060-0 | WASHER, M6 1 1

61-49 1426-574-0070-0 | SPRING, TENSION/ 47 1l 1

61-50 V704-140-0100-0 | RING, SNAP/C 10 1]t

141




SERVICE MEMO




ig. 62 HYDRAULIC PIPING (FOR S,D TYPE)

-

56 2728

I

for Mechanical Steering type

143




Ref.No.

Parts No.

Description

Q'ty

2 W D[4 WD)

Remarks

62- 1
62-

6216
62-17
G2-18
62-19
62-20

G2 -21
62 -22
62-23
62 24
G2 -25.°

62-26
652-27
62-28
62-29
62-30

62 -31
62-32
62 -33
62 -34
62 -35

62 -36
G2 -37
62 -38
62 -39
G2 -40

62 -41

62-42

1424-505-2700-0
1421-503-4320-0
1421-503-4330-0
1424-505-2710-0
1421-503-4350-0

1421-503-4360-0
1421-503-4370-0C
1421-503-4380-0
1421-503-4390-0
1421-503-4410-0

1421 -503-4420-0
1421-503-4430-0
1404-503-0080-0
1404 -503-0090-0
V3ip3-260-0080-0

1425-505-4000-0
V720-112-4020-0
V200-260-6030-0

V200-260-6025-0

v401-160-0060-0

V413-160-0060-0
1415-505-0140-0
V720.112-4018-0
1425-505-4100-0

V121-103-1030-0

VZ00-260-6016-0
V401-160-0060-0
V413-160-0060-0
V7Z0-1i2-4040-0
V200-260-6030-0

V401 -160-0060-0
1416-506-0030-0
1416-506-0040-0
VI111-168-0016-0
v401-160-0080-0

1424-505-2101-0
L425-505-3000-0
1425-505-4200-0
1421-503.0050-0
1421-503-0060-0

1404-503-0060-0
1424-505-0070-0

PUMP, GEAR ASSY
« O-RING

« BUSH, A SET

« GEAR SET

« BUSH, C SET

. RING, SUPPORT
. RING, SEALING
. O-RING

. COVER

. BOLT

. SEAL,,OQIL
. KEY, WOODRUFF
BOSS, SPLINE/2S
WASHER, LOCK
NUT/M8

PIPE, DEL B
O-RING/P20.
BQLT/Mb x 30
BOLT/Mb6 %25
WASHER, SP/M6

WASHER/M6

BOLT, CONNECTOR
O-RING/PL8

PIPE, SUCTION A
O-RING/G30

BOLT/MbX 16
WASBER, SP/Mb
WASHER/ M6
O-RING /P20
BOLT/Mb % 30

WASHER, SP/Mé
CLAMP, PIPE A
CLAMP, PIPE B
SCREW/M8 ¥ 16

WASHER, SP/M8

" GCOVER, PUMP

PIPE, DEL A
PIPE, SUCTION B
HOSE/RUBBER t4 %20 X100
CLIP/21

PACKING, OIL PUMP

COVLER

1
2
1

P

W W

144




145

Fig 63 HYDRAULIC PIPING (FOR DU,F-U,F—DU,LF’}?%]E)

\421,/
/iﬁf/\\%é— Fig.56-1 @

8 u._f@c ] Lh : 41 > ——23
NG V -23

g
\Q%ﬁ’zjr—ﬁq.ﬁ- 58

3&’@;'? 19 $'18
e A

&-——20

&




Ref.No.[ Parts- No. Description BT Remarks
63. 1 1426-506-2600-0 PUMP, GEAR ASSY 1|1
63. 2 1426-506-2630-0 + BUSH, A SET 1|1
63- 3 1426-506-2640-0 + GEAR SET 1|1
63- 4 1426-506-2650-0 . RING, BACK-UP 2 |2
63- 5 1426-506-2660-0 « O-RING 2|2
63- 6 1421-503-4380-0 + O-RING I
63- 7 1426-506-2670-0 . SEAL, OIL 1|1
63- 8 1426-506-2680-0 . BOLT 6 16
63- 9 v401-160-0080-0{ , WASHER, SP/M8 6 | 6
63-10 1426-506.-2690-0 . BUSH, B SET 1|1
63-11 1426-506-2710-0 + RING, SUPPORT 2 72
63-12 }421-503-4370-0 | . RING, SEALING z |2
6313 1426 -506-0062-0 BOSS, SPLINE/28 1)1
63 -4 1426-506-0070-0 WASIIER, LOCK 1 1
63-15 V303-260-0080-0 | NUT/MS8 L]
63-16 1426-506-2101-0 | PIPE, SUCTION B I
63-17 V720-112-4020-0 | OQ-RING/P20 1|1
63 18 V200-260-6030.0 | BOLT/Méx 30 3|3
63-19 V200-260-6025-0 | BOLT/Méx 25 1|1
63-20 V4E01-160-0060-0| WASHER, SP/Mb 4 14
63 -21 V413-160-0060-0 | WASHER/Méb 303
63 -22 1415-505-0140-0 BOLT, CONNECTOR 2 ]2
63-23 V720.112-4018-0 ] O-RING/P18 6 |6
63 -24 1426-506-2001-0 PIPE, SUCTION A 11
63 .25 V413-160-0060-0 | WASHER/Mb 1|1
63-26 V720-112-4020-0 | O-RING/P20 1]
63-27 V200-260-6035-0 DBOLT/Méx 35 4 |4
63-28 ¥401-160-0060-0 | WASHER, SP/Mb 4 14
63-29 1426-506-0031-0 CLAMP, PIPE A 1|1
63-30 1426-506-0040-0 CLAMP, PIPE B 111
63-31 V111-168-0016-0 SCREW/M8 X 16 3|3
63-32 V401-160-0080-0 | WASIHER, SP/MS8 4 |4
6333 1424-505-2101-0 COVER, PUMP 10
63-34 1426 -506-2200-0 PIPE, DEL A I
63-35 1425-505-4000-0 PIPE, DEL B 1}
6336 1426-506-2300-0 PIPE, DEL B 1|1
63-37 V721-103-1030-0 | O-RING/G30 1l
63-38 V200-260-6016-0 [ BOLT/Mbx 16 4 |4
63-39 V401-160-0060-0 | WASHER, SP/M6 4 | 4
63 -40 1426-506-2400-1 PIPE E |
63 -4) 1426-506-0010-0 ELBOW/90° 1|1
63 -42 1426506 -0020-0 CONNECTOR 1
6343 V111-168-0016-0 | SCREW/MSB x18 1|1
63-44 1424-604-0010-0 COLLAR/9x 14x% 8 1}l
63-45 1426 -506-0080-0 HOSE/RUBBER 19 x 25 % 100 1|1

146




Ref.No.| Parts No. Description A BID Remarks
63 46 1426.506-0110-0 CLIP/26 2 |2
63 -47 1404-503-0060-9 PACKING, OIL PUMP 1 1

147




SERVICE MEMO




Fig. 64

HYDRAULIC PIPING ( FOR SG,DG TYPE)

149



Parts No.

Ref.No. Description B Remarks
64- 1 1426-576-2000-0 | PIPE, SUCTION A 1
64- 2 1426-506-2101-0 | P1PE, SUCTION B i
64- 3 V200-260-6035-0 | BOLT,M6X35 4
Gd~ 4 v401-160-0060-0 | WASHER, SP,Ms 4
64- 5 V413-160-0060-0 | WASHER, /M6 1
6d- 6 1426-506-0080~0 | HHOSE, RUBBER,/19X25X100 1
Ga- 7 1426-506-0110-0 | CL1P, /26 2
6d- 8 1426-576-2100-0 | PIPE, DEL A ¥
64~ 9 1425-505-4000-0 | PIPE, DEL B 1
64-10 V720-112-4014-0 | O-RING,/ P14 L
64-11 V720-112-5020-0 | O-RING,/P20 2
G4-12 V200-260-6030-0 | BOLT,/M6x30 3
64-13 v200-260-6025-0 | BOLT,  M6xX25 1
61-14 V200-260-6020-0 | BOLT, M6X20 4
64-15 v401-160-0060-0 | WASHER, $SP,/ M6 8
G4-16 v413-160-0060-0 | WASHER, M6 3
64-17 1426-506-0031-0 CLAMP, PIPE A 1
Gd-18 1424-604-0010~0 { COLLAR9X14X38 1
61-19 VI11-168-0016-0 | SCREW,/M&x 16 1
64-20 Vi11-168-0018-0 | SCREW, “Mgx18 1
d4-21 V401-160-0080-0 | WASHER, SP,/Ms 2
64-22 1426-506-0040-0 | CLAMP, PIPE B 1
64-23 V111-168-0016-0 | SCREW. M8 16 2
G4-24 V401-160-0080~0 | WASIER, SP, M8 2
64-25 1424-505-2701-0 | PUMP, GEAR ASSY [
B1-26 1421-503-4320~0 | «O-RING 2
04-27 1421-503-4330-0 +BUSH, A SET 1
G4-28 1424-505-2710-0 | «GEAR SET 1
64-29 1421-503-4350-0 [ ¢BUSH, C SET 1
64-30 1421-503-4360-0 | *RING, SUPPORT 2
64-31 1421-503-4370-0 | *RING, SEALING 2
64-32 1421-503-4380-0 | +O-RING 1
64-33 1421-503-4410-0 | «BOLT G
64-341 1421-503-4420-0 «SEAL, OIL |
64-3b 1421-503-4430-0 +KEY, WOODRUFF 1
64-36 1404-503-0060-0 { PACKING, OIL PUMP !
Gd-37 1404-503-0080-0 { BOSS, SPLINE,/25 1
64-38 1404-503-0090-0 | WASHER, LOCK 1
64-39 V303-260-0080-0 | NUT, Ms 1
64-40 1424-505-2101-0 | COVER, PUMP 1

150




Fig. 65 HYDRAULIC PIPING (FOR DUG,T- UG, F-DUG,
AU LF-~DUG TYPE)

151




Q’ty

Ref.No.| Parts No. Description WHIWD Remarks
65~ 1 t426-576-2000-0 | PIPE, SUCTION A 1 1
G5~ 2 1426-506-2101-0 | PIPE,, SUCTION B 1 1
6o- 3 V720-112-4020-0 O-RING,/ P20 1 H
65~ 4 V200-260-6035-0 | BOLT, M6X35 4] 4
65~ 5 V401~-160-0060-0 ; WASIER, SP,Ms 4| 4
65~ & V413-160-0060-0 | WASHER, Ms 1 L
65- 7 £426-506-0080-0 | HOSE, RUBDER,10X25X100 1 1
G5- 8 1426-506-0110-0 | CLIP, 26 2| 2
65~ 9 1426-506-2200-C | PIPE, DEL A 1 1
65-10 1425-505~4000~0 | PIPE, DEL B 1 i
65-11 V720-112-4020-0 | O-RING/P20 1 1
65-12 V200-260-6030-0 | BOLT, Mex130 3] 3
65-13 V200-260-6025-0 | BOLT,M&x23 1 1
65-14 V401-160-0060~0 | WASHER, §Y,/Mé q 4
65-15 Vi13-160-0060-0 | WASIER, /M6 O -
6516 1415-505-0140-0 | BOLF, CONNECT 1 I
65-17 V720-1£2-4018-0 | O-RING/P18§ 2| 2
65-18 1426-578-2000-0 | PIPE, DEL 1 1
65-19 V720-112-4014-0 | O-RING/ P14 1 1
65-20 V720-112-4018-0 O-RING,/ P18 2 9
65-21 V200-260-6020-0 | BOLT,MéxX20 41 4
65-22 v401-160-0080-0 | WASHER, SP, M3 q 4
65-23 1426-578-2100-0 | PIPL, RETURN 1 i
65-24 1426-506~0010-0 ELBOW, 9 0 1 1
65-25 1426~506-0020-0 | CONNECTOR i 1
65-26 1426-506-0031-0 | CLAMP, PIPE A 1 1
G5-27 1424-604-0010-0 COLLAR /9X14X8 1 1
B5-28 V111-168-0016-0 SCREW,/MBX 16 1 )
65-29 - VILI-168-00t8-0 | SCREW, Msxis 1 1
65-30 VA401-160-0080-0 | WASHER, SP /M3 21 2
65-31 1426-506-0040-0 | CLAMP, PIPE B 1 1
65-32 V111-168-0016-0 | SCREW.M8X 16 21 2
65-33 V40i-160-0080-0 | WASHER, SP,M8B 2 2
6534 1426-506-2600-0 | PUMP, GEAR ASSY 1 1
65-35 1426-506-2630-0 «BUSH, A SET 1 1
65-36 1426-506-2640-0 *GEAR SET 1 1
65-37 1426-506-2650~0 | +RING, BACK-UP 2| 2
65-28 1426-506-2660-0 | +0-RING 2| 2
65-39 1421-503-4380-0 +*0-RING 1 1
65-40 1426-506-2670-0 | «SEAL, OIL 1 1
65-41 1426-506-2680-0 | +BOLT 6| 6
65-42 V401-160-0080-0 | +WASHER, SI’,/Ms 6| 6
65-43 1426-506-2690-0 | +BUSH, B KIT 1 1
65-44 1426-506-2710-0 | +RING, SUPPORT 27 2
65-45 1421 -503-4370-¢ | *RING, SEALING 2] 2
65-46 1404-503-0060-0 | PACKING, OIL PUMP 1 1
65-47 1426-506-0062-0 | BOSS, SPLINE/ 28 1 1
65-48 1426-506-0070-0 | WASHER, LOCK 1 1
66-49 V303-260-0080-0 NUT, /M8 1 1
65-50 1424-505-2101-0 | COVER, PUMP 1 1

152




FENDER

[fig. 66

153



Ref.No.| Parts No. Description L“%?(.,-D Remarks

66- 1 1423-606-2001-1 FENDER, LH 1|1

66- 2 1423-606+300L -1 FENDER, RH 1|

G66- 3 V201-260-8020-0 | BOLT/M8x 20 12 |12

66~ 4 V401-160-0080-0 | WASHER, SP/M8 12 |12

66~ 5 V413-160-0080-0 | WASHER/MS 8 |8

66- 6 V300.260-0080-0 | NUT/MS 12 12

G6- 7 1431-671.2100-0 BRACKET, SEAT 1 {1 |[for §,D,DU,F~U,F=-DU, LF-LU
66- 7-1 | (426-672-2000-0 BRACKET, SEAT 1 |for SG,DG,DUG,F-UG,
66- 8 1423-606-0010-0 CATCHER, HAND z F-bUG, LF-DUG
66~ 9 3560-201-0150-0 WASHER 4

GG-10 V413-160-0080-0 | WASHER/MS 4 (4

GG6-11 V201-260-8020-0 | BOLT/M8x 20 4 |4

66-12 V401-160-0080-0 WASHER, SP/M8 4 |4

66-13 1421-600.0510-0 SEAT ASSY Pt

66-14 1421+611.0010-0 . SEAT A Lot

65-15 1421-611-0020-0 + SEAT B 11

66-16 1421-611-0030-0 - PLATE A Pt

66-17 V200 -260-6020-0 . BOLT/Mb x 20 2 |2

66-18 V200 -260-6030-0 « BOLT/M6 x 30 2 |2

66-19 V401-160-0060.0 | . WASHER, SP/M6 4 |4

66-20 V413-160-0060-0 + WASHER/M6 4 |4

66-2] 1414-632-0050-0 BUFFER A/RUBBER 2 |2

66-22 1421-611-0040-0 CUSHION/RUBBER z |2

66-23 3737-154-0020-0 PIN, SEAT SET 1 {1

66 .24 1305-24-0010-0 PIN, HAIR 1|1

66-25 V201-260-8016-0 BOLT/M8 % 16 4 |4

66-26 V40]-160-0080-0 WASHER, sP/M8 4 |4

GG -27 V413-160-0080-0 WASHER/M3 4 (4 |for $,D,DU,F-U,F-DUJ,LEF-DY
66.28 1431-666-0011-0 SPACER, FENDER LH 1|1

6629 1431-666-0021-0 SPACER, FENDER RH o1

66-30 V401-160-0080-0 | WASHER, SP/MS§ 8 |8

66-31 V300-260-0080.0 | NUT/MS 8 |8

66-32 1431 -666-2000-8 BASE, FENDER LH 1 11

65-33 1431-666-2100-8 BASE, FENDER RH 1|1

G6-34 1421-606-0030-0 CUSHION, BASE [

G6 -35 V3i00-260-0120-0 NUT/MIZ 6 6

66-36 V302-260-0120-0 | NUT/ML2 6 |e

86-37 1423-606-2041-0 | PLATE C 2 [z

66 .38 V111-166-0012-0 | SCREW/M6 X 12 5 |8

6 -39 V300-260-0060-0 | NUT/Mé 8 la
. 6640 V401-160-0060-0 | WASHER, SP/M6 8 |8

66-41 V413-160-0060-0 | WASHER/Mé 8 |8

154




Fig. 67

REAR WHEEL

155

e——1.2,20,21




Ref.No.| Parts No. Description L Remarks
67- 1 1431.361-2100-0 TIRE LH ASSY 111
67- 2 1431-361-2300-0 TIRE RH ASSY LRI
67- 3 1417-317-1000-1 « RIM, WHEEL/W10-24 2| 2
67-.4 1431-361-2110-0 + TIRE/12,4-24 4PR 2|2 > For Ed1
67- 5 | v889-001-2424-0| . TUBE/12.4-24 2|2 (E61 4¥D $1~10)
67- 6 V999-300-0010-0{ . CAP, TIRE VALVE /A 2 ]2
67- la | 1490-361-2100-0 TIRE LH ASSY 1|1 ]
67. 2a 1490-361-2300-0 TIRE RH ASSY 11
67. 3a 1426-317-1000.1 * RIM, WHEEL/W1l.24 2|2 WD i~
67- d4a | 1490.361-2110-0 + TIRE/14.9-24 6PR 2 |2 pAWD # B~
for E61
67+ 5a | 1490-361-2120-0 + TUBE/14,9-24 242
67- 6a | V999-300-0010-0 + CAP, TIRE VALVE /A 212 )
67 7 1404-317-0050-2 | DISC, R, WHEEL 2 For E6l
67- 7a 1426-317-0010-1 DISC, R. WHEEL 2 |2 # 11~ for E61
67- 8 V20l-461-6090-0| BOLT/MI6x90 9T 8 (8
67- 9 V300-460-0160-0 | NUT/ML6 7T 8 1|8 For L6l
67-10 V302-460-0160-0 | NUT/MI16 7T 8 | 8
67 -11 V401-160-0160-0 ] WASHER, SP/Mlé 8 |8 | |
67-0-1 | 1431-362-2000-0 [ RIM, R, WHEEL SET 2 ]
67- 0-1a| 1426-362-2000.0 RIM, R. WHEEL SET 2|2
67-12 1417-317-1000-1} . RIM, WHEEL/W10-24 2
67-12a 1426-317-1000-1 + RIM, WHEEL/W11-24 2
6713 1404-317-0050-2 . DISC, R, WHEEL 2 For E64
67-13a 1426-317-0010-1 + DISG, R. WHEEL 2 f
67 -14 V201-461-6090-0| ., BDOLT/ML6X 90 9T 8 | 8
67-15 V300-460-0160-0 | . NUT/MIlb6 7T 8 |8
67-16 V302-460-0160-0 [ . NUT/MI16 7T 8 | 8
67-17 V401-160-0160-0} , WASHER, SP/Mlé 8 |8 ]
67-18 1490-361-2000~0 | WHEEL, REAR LH SET 1 }for B61
67-19 1490-361-2600-0 WHEEL, REAR RH SET 1
67-182 1490-361-2400-0 WHEEL, REAR LH SET L
67-19a 1420~361-2600-0 WHEEL, REAR RH SET 1
67-20 1490-361-2500-0 +TIRE LH ASSY 1|1
67-21 1490-361-2700-0 «TIRE RH ASSY 1 1
67-22 ! 1426-317-1000-0 «+RIM, WHEEL,/W11i-24 2 | 2 for ol
67-23 1490-361-2510-0 s oTIRE,/ 149~-24 6PR a | 2
67-24 1490-361-2520-0 ¢+ TUBE,1490-24 9 | 2
67-25 V999-300-0010-0 ++CAP, TIRE VALVE/A 2 | 2
J

156




I"'ig. 68 ELECTRICAL SYSTEM (1)

157




Q’ty

Ref No.| Paris No. Description TWHIWD Remarks
68~ 1 1431-686-2401-0 HARNESS, WIRE NO.,1 ASSY i 1 AW

68- la 1431-686-2402-0 | HARNESS, WIRE NO.1 ASSY 1 }@ #7441~
68- 2 1431-686-2411-0 | <HARNESS, WIRE NO.1 1| 1 AWD 74 i
68~ 2a 1431-686-2412-0 | +HARNESS, WIRE NO. 1 1) ©

68- 3 1431-686-2420-0 | ¢FUSE 10A it

68- 4 1423-621-2010-0 | *FUSE/ 154 2| 2

68~ 5 1431-686-0021-0 | HARNESS, WIRE, NO.2 1| 11y without Ed1
68- 52 | 1431-686-0022-0 | HARNESS, WIRE,NO.2 1 J@ #A4WD #7441~
68~ b 1431-686-0023-0 | HARNESS, WIRE/NO.2 1

68~ 6 1431-686-0030-0 | HARNESS, WIRE/NO,3 1| 1

G8- 7 HARNESS, WIRL NO.4 } without 141
68~ 7a 1421-621-0160-0 | HARNESS, WIRE/NO. 4 1 1

68- 8 1423-621-0150-0 | HARNESS, WIRE/NO. 5 1 1

68- 9 1421-621-0190-0 | TARNESS, WIRE/NO.7 1 1

68-10 1431-681-0011-0 | HARNESS, WIRE,/NO.1 1 1

without E41

68-11 1431-681-0021-0 | HARNESS, WIRE,NO.32 1)1

68-12 1431-686-0040-0 | HARNESS, WIRE/NO.4 1| 1

68-13 1425-621-0020-0 | CABLE, METER 1 1

68-14 1415-621-0160-0 | COVER, TERMINAL L14-7 101

68-15 1425-600-0511-0 | WIRE, STOP ASSY i) 1

68-16 1425-621-0030-0 | *WIRE, STOP SET 11 1

68-17 1421-621-0081-0 | «KNOB 1] 1

68-18 V300-260~0050-0 «NUT, M5 P—08 1 1

68-19 1421-621-0070-0 *NUT,/M14 1 1

68-20 V500-151-6010-0 PIN, SPLIT, 1.6X10 1 1

68-21 V413-160-0050-0 | WASHER, M5 1] 1

68-22 3737-172-0090-0 | CLAMP, MARNESS LW 31 3

68-23 Vi11-166-0012-0 | SCREW /Mex12 2] 2

G8-24 V401-160-0060-0 | WASHER, SP, M6 2 2

68-25 V300-260-0060-0 | NUT, M6 21 2

6826 1421-621-0380-0 | BAND, WIRE,/17¢ 3l 3

68-27 1317-621-0020-0 | CLIP 5| 5

68-28 1404-621-0300-0 | GROMMET 3| 3

68-29 1376-402-0030-0 | BAND, WIRE,/ 140 4| 4

68-30 1426-621-0380-0 CLAMP, HARNESS 1 1 without Ld1
68-31 1421-621-0360-0 | CLAMP, HARNESS 31 3

68-32 1421-621-2300-0 | REFLECTOR ASSY 2| 2

68-33 v302-250-0050-0 *NUT,M5 P=0.8 2| 21} without E41
68-34 V401~150-0050-0 +WASHER, SP,M5 20 2

68-35 1431-686-0050-0 | IIARNESS, WIRE,/NO.5 1 1

for E41

68-36 1431-686-0060-0 | TARNESS, WIRE,/NO. 6 1] 1

68-37 1416-621-0170-0 { COVER, TERMINAL,L20-13 1] 1

158




BLECTRICAL SYSTEM (2

69

Ti g

159



Ref.No.

Parts No.

Description

Q'ty

2WDi4{ WD

Remarks

69-
69-
69~
69~
69~

=W b

o

69~
69~
69~
69~

=T+ R B o]

69-10
69-10a
G9-11
G69-12
69-13

69-14
69-15
69-16
69-17
69-18

69-19
69-20
69-21
69-22
69-23

G9-24"
69-25
69-26
6927
69-28

69-29
69-~30
69-31
69-32
69-33

69-34
69-35
69-36
69-37
69-38

69-38a
69-39
69-40
69-41
69-41a

69-42
69-43
69-44
6945

1416-621-0440-0
v200-260-6012~0
V401-160-0060-0
V300-260-0060-0
1431-681-2001~0

1431-681-2011-0
1407-621-0050-0
1423-621-0010-0
1407-621-0070-0

1403-621-0310-0
1403-621-0310-0
1415-621-0100-0
1407-621-0040-0
1431-686-2100-0

1431-686-2110-0
1431-686-2120-0
1419-621-0160-0
1419-621-0170-0
1419-621-0180-0

1403-621-0310-0
1426-621-0350-0
1426-621-0360~0
V200-260-6016-0
V40E-160-0060-0

V300-260-0060-0
1421-600-0570-0
1419-621-0150-0
1419-621-0170-0
1403-621-0310-0

1415-600-0550-0
1415-621-0200-0
1415-621-0210-0
V111-165-0016~0
V401-160-0050-0

V300~260-0050-0
14¢7-600-0520-0
1407-621-0110~0
1407-621-0120-0
1416-621-0020-0

1421-621-2500-0
3614-261-2200-0
1431-686-0010-0
1423-621-0040~0
1423-621-2100-0

1431-686-2500-0
1431-686-2520-0
1431-686-2530-0
1431-686-2540-0

HORN
BOLT, /M6X12
WASHER, SP,M6
NUT, M6
HOURMETER ASSY

+HOURMETER
+ SOCKET
s SQCKET
« S0CKET

*BULB,12V-3W
*BULB, 12V~-3W
*BULB,/6V-3W
*RUBBER

LAMP, PILOT ASSY

* SOCKET
* LENS

*WASHER
« GASKET
*HOLDER

+BULB,12V-3W
FLASHER UNIT

BASE, FLASHER UNIT
BOLT,M6X16

WASHER, SP, /M6

NUT, M6

LAMP, PILOT C ASSY
«LENS

+GASKET

*BULB, 12V-3W

BOX, FUSE ASSY
+FUSE,/10A
*FUSE, 54

SCREW, M5X16 P=0.8
WASHER, SP,Ms

NUT, M5 P=08
SWITCH, KEY ASSY
*SWITCH, KEY
+*KEY

SWITCH, STARTER

SWITCH, STARTER ASSY
SWITCH, STARTER ASSY
CAP, BLANK/ 23
LIGHTER, CIGARETTE

LIGHTER, CIGARETTE ASSY

SWITCH, FLASHER ASSY
*WASHER

«NUT

*LEVER, SWITCH

[ gy
[ S TS P

—_ e
H o= o

BN NN eI
B NN N BN =W

bs

e e = e = D)
e R S — e e B

(ST o R R L
[SC I o R e

2 2
1 1
1 1
2 2
1 1

1
1 1
1 1
1 1

1
1 1
1 1
1 1
1 1

Red

160




Fig 70 ELECTRICAL SYSTEM (8)

161




Ref.No.| Parts No. Description TSR Remarks
70- 1 §421-621-2000-0 | LAMP, HEAD ASSY 2 |2z
70- 2 1421-621-2010-0"| .+ LENS 2 2
0- 3 1421-621-2020-0 « SOCKET 2 ]2
70 - 4 1421-621-2030-0 . BULB/ 12V-25,25W 2 |2
70 - 5 V201-261-0020-0 | BOLT/MLOX20 4 [ 4
70- 6 v401-160-0100-0 [ WASHER, SP/Mlo0 4 |4
70- 7 1423-600-0520-0 LAMP, WORK ASSY 1 (1
70- 8 1423-621-0050-0 . LENS 1 j1
70~ 9 1423-621-0200-0 . BULB/12-25W 1|1
70-10 1423-621-0060-0 . STAY 111
70-11 1423-621-0070-0 . PACKING, LENS 111
70-12 1423-621-0080-0 + SPRING 1|1
70-13 1423-621-0090-0 . LAMP, WORK SET 1 |1
70-14 V413 160-0080-0 | WASHER 2|2
70-15 V201-260-8016-0 [ BOLT/M8 X 16 Lt
70+16 V401-160-0080-0 | WASHER, SP/MS§ 1|1
70-17 V300-260-0080-0 [ NUT/MS8 1
70-18 1431-686-2000-0 LAMP, BLINKER ASSY 2 |2
70-19 1431-686-2010-0 . LENS 2 |2
70 20 1421-621-0290-0 . GASKET, BASE 2 |z
70-21 V421-160-0050-0 | . WASHER, TOOTH/MS 4 |4
70-22 V300-260-0050-0 . NUT/M5 P=08 4 | 4
70-23 1421 -621-0300-0 . SCREW, TAPPING 4 |4
70-24 1421-621-0310-0 . BULB/12V-20W 2 ]2
70.25 1421-621-0320-0 + WASHER 4 | 4
70.24 V413-160-0050-0 | WASHER/MS 4 |4
7027 §416-621-0050-0 | SWITCH, RELAY 111
70.28 V302.260-0080.0 f NUT/MS3 2 |2
70-29 Vv401-160-0080-0 | WASHER, SP/M8 z |2
70-30 V200-260-6020-0 [ BOLT/Mb x 20 22
70 -31 V300-260-0060-0 | NUT/Mé 212
70 -32 Vv401-160-0060-0 | WASHER, SP/Mb 2 |2
70 .33 V413-160-0060-0 | WASHER/M6 z |2
70 -34 1416-600-0530-0 SWITCH, SAFETY ASSY 1|
70 -35 1416-621.0250-0 « BOOT Lyt
70 -36 1416-621-0260-0 § NUT/M22 11l
70«37 1417-621-0040-0 HOLDER, SWITGH 1|1
70 -38 V201-260-8020-0 | BOLT/MBX2¢ 2 |2
70-39 V401-160-0080-0 | WASHER, SP/MS8 2 |2
70 ~40 V413.160-0080-0 | WASHER/MS 2 2
70 -41 1423-621-0180-0 CUSHION/RUBBER 4 |4
70 -42 2701-101-0520-0 WASHER 2 {2
70 -43 1423.621-0190-0 BOLT/M6 x 25 2 |2 For regulator setting
70 ~44 V320-260-0060-0 | NUT, SLOTTED/M6 2 12
70-45 V500-151-6015.0 | PIN, SPLIT/1,6%15 2 |z

162




. ) Q't
Ref.No.| Parts No. Description DUV Remarks
70 -46 V201-260-8016-0 | BOLT/M8Xx 16 1]}
70 -47 V401-160-0080-0 | WASHER, SP/M8 1|1 For regulator setting
70 -48 v300-260-0080-0 | NUT/M8 1 §1

163




WIRING DIAGRAM

ig. 71

hY

{y) Gwon
(73 1oubig uiny Jsogy e
dwo |oublg uing Jog mo fﬂVﬂ.ﬁ 22
duo] fewg Eh_m;:w 5 7 Nwm_
1“‘“ g Y]
(D d 1— _
B b _ dwoq M SA
ws2/52 & SEIEENLS telig 1ang 13 @) (Eh xog
dwo BATTg MO1 e ME W Apojay (& i asng
T, DIGEG
= LY
x Care
as yoimg 2.nssaudig < [ —C=—
3bnog 5 o0 G Sl B T —5S
= 1804 A8 AB — d udpmg a
USLmE Ai30g %3 ¥ e 5 WET [T siep 1311015 o
35 . e (0] abuoyn 4noH 2
= ! = 1oublg i
= i i N duwon LD 81081
~ " JJUA._| 5
T =PRI Ll N L
Liaiing N .D|J_ﬁ E ] ]
od 4
Mmsz uoLn _.:ol_al_ . 2 T
dwoq o dwpT ®30§ HOdm—— 8 M_ = T T B 21— Ty iy
. Buiom [ duwoT ....‘Em 04 5 Vn_ om_ ; g mﬁ””v
5 U ey e TS =g qo_\.u,m:n_ 43:ub
dwon (¥} dwo jiog Jog FETT— au1840b1y
10ubig wang e AS e

25 =]
dwDT 310l Jaquny Jo4

{7) dwo 1oL 504

) a)

dwo 1ojig [oubrg uing

() 5 g5

?—.O__v\/
usarg |AD

anig

pay 1y

aidwox3

Gmolg

abunig

@nig

'EENTS)

pad

MO[{3 4

STUM

o = > 2[ojs

%oPIg

FPOD IOI0D 4
ugpur|dry

Yiim umoys st liod (puoiido x

164



BATTERY SYSTEM

72

ig.

I

165



] - Q't}’
RefNo.| Parts No. Description WHIWD Remarks
724§ 1417-621-0010-0 | BATTERY ASSY/30HR 1|1 ®
72- 1a | 1426-686-2100-0 | BATTERY ASSY/30HR 1
72. 2 1425-681-2010-0 . CAP, BATTERY 6
72- 3 1425-681-2020-0 . PACKING 6|6
72- 4 1424-112-1004-0 BASE, BATTERY 1|1
2. 5 3746-261-2050-0 PLATE 2 |2
72- 6 V201-260-8016-0 | BOLT/MB8X i6 4 [ 4
2.7 V40l -260-0080.0 | WASHER, SP/MS8 6 |6
72- 8 1417-112-0010-0 PLATE, BATTERY SET 1|1
72- 9 1446-112-2020.0 BOLT, BATTERY SET 2 |z
72-10 V¥413-160-0060-0 | WASHER/MS6 z |2
72-11 V300-260-0060-0 | NUT/Méb 4 [ 4
72.12 1423-621-0210-0 | STRAP/420 1|
72-13 1417-621-0020-0 CABLE, BATTERY 1|
72-14 1402-621-0140-0 COVER, TERMINAL/L50-14 1
72-15 V20)-260-8020-0 BOLT/M8 % 20 i 2
72-16 V413-160.0080-0 | WASHER/M8 3 |3
72 17 CLAMP, HARNESS 1|1

1425-621-0040-0

166




Fig, 73 THREE POINT SYSTEM

Fig. 58-11 333236

167




Ref.No.| Parts No. Description BT Remarks -
73- 1 1431-566-2000-0 | SUPPORT, LW LINK LH 1| 1

73- 2 1431-566-2100-0 | SUPPORT, LW LINK RH |

73- 3 V201-461-4035-0 BOLT,/M14%x35 oT 8| 8

73- 4 V401-160-0140-0 WASHER, SP,/M14 3 8

73- 5 1423-511-0010-0 | PIN/22%90 2| 2

73- 6 1421-502-0020-0 | PIN, LINK 2| 2

73- 7 ‘1431-566-2200-0 | SUPPORT, LII I

73- 8 1431-566-2300-0 | SUPPORT, RH 1 1

73- & V201-461-2030-0 ROLT,/M12x30 oT 8 8

73-10 VA01-160-0120~0 | WASHER, S$P_/M12 8| 8

73-11 7963-611-0030-C | PIN/12x48 4] 4

73-12 7957-405-0030-0 PIN, HAIR,/ 12 4 4

73-13 1417-511-1000-0 | LINK, LW 2| 2

73-14 7963-611-0010-¢ | PIN, CHAIN 2| 2

73-15 V300-260-0160-0 | NUT,MI16 2] 2

73-16 V401-160-0160-0 WASHER, $PMils 2| 2

73-17 1417-5311-2000-0 | LINK, TOP LH 1{ 1| for S,0,bU,F-U,F-DU,LF-DU
73-17-1 1421-511-3000-0 | LINK, TOP LH 1] 1 | for $G,DG, PG, F-UG, F~DUG,
T3-17-1a { 1421-511-300j-0 LINK, TOP LH 1 LEF1puG

73-18 1404-511-6000-0 LINK, TOP RH 1 1 for 8,D,DU,F-U,F-DU,LF-DU
73-18-1 | 1421-511-4000-0 | LINK, TOP RH 11 } for $G,DG,DUG,F-UG, F-DUG,
73-18-1a | 1444-514-3000-0 LINK, TOP RH 1 LF-DUG

73419_ 1423-511-2000-0 { TURNBUCKLE 1] 1 }@ for §,0,DU,F~U,F-DpU,LF-DU
73-19a £144-514-2900-0 | TURNBUCKLE 1 ¥ for 8G,DG,DUG,F-UG,F-DUG
73-20 1402-511-6000-0 | NUT, TOP LINK LOCK,M24 1)1

73-21 1402-500-9040-0 { PIN, TOP LINK 1, 1| fer $,D,PU,F-U,F-DU,LF-DU
13-21-1 1434-511-2100-0 | PIN, TOP LINK ASSY 2| fer $G,DG,DUG, F-UG,F-DUG,
73-22 1431-566-0010-0 PIN, 19%220 1| 1 for $,D,DU,F-U,¥F-DU,LF-DU
73-23 1421-502-0020-0 | PIN, LINK 41 4

75-24 1423-511-2100-0 | CHAIN, CHECK A 21 2

73-25 1423-511-2200-0 | CHAIN, CHECK B 21 2

73-26 1423-511-0020-0 | TURNBUCKLE, CHECK CHAIN 2| 2

73-27 V300-260-0160-0 NUT, /Mt 6 2 2

73-28 1416-511-4000-0 | CHAIN, LW LINK 20 2

73-28 1417-520-1000-0 | ROD, LIPT b1

73-30 1404-520-200i-C | ‘FORK, LIFTING RH 1) 1

73-31 1404-520-0030~0 | SCREW, AD] RH 1] 1

73-32 1302-726-0050-0 } TINE 1|

73-33 1302-726-0060-0 SPRING, LOCK 1} o3

73-34 1404-520-3000-0 [ ROD, LIFT 11 1

73-35 1404-520-0010-0 | WASHER, THRUST 1] 1

73-36 1404-520-0020-0 | HANDLE, ADJ 1] 1

73-37 V580-100-6040-0 PIN, SPRING,/6X40 I 1

73-38 1423-520-0010-0 | PIN/16X70 2| 2

73-38a 1423-520-0011-0 PIN/16%X63 2

73-39 1306-931-0030-0 | .PIN, HAIR 2| 2

73-40 V761-400-0000-0 NIPPLE, GREASLE, A-PT /B 1 1

73-41 1431-566-2400-0 SPACER 1 1 for 8,D,DU,F-U,F-DU,LV-DU

168




Fige 74 ACCESSORIES

34

16a

40

169




Ref.No.| Parts No. Description P Remarks
74- 1 1431-570~-2000-0 PIN, POINT 1] 1

T4 2 V201-461-4032-0 BOLT M14x32 9T 41 4

T4~ 3 V401-160-0140-0 | WASHER, SP/Ml4 4| 4

T4- 4 1431-570-0011-0 DRAWBAR 1| 1

T4- 5 1431-570-2100-0 BRACKET, DRAWBAR 1} Por mal

74- 5a 1431-570-2101-0 BRACKET, DRAWBAR 1] 1

74- 6 1431-566-0010-0 PIN/19X220 2| 2

74- 7 1421-502-0020-0 PIN, LINK 3 3

T4- 8 1416-508-8000-0 COVER, SHIELD 1] 1

74- 9 V201-261-0016-0 BOLT, M10X1i6 4| 4

74-10 V401-160-0100-0 WASHER, SP/M10 4| 4

74-11 1431-561-2001-0 HITCH, R. LH 1)1 YFor §,D,DU, F—U, F=DU, LF-DU
T4-12 1431-561-2101-0 HITCH, R. RH 1| 1

74-13 V201-461-4035-0 BOLT,/M14%35 9T 2| 2

74~14 V401-160-0140-0 WASHER, S$P,/Mi4 8] 8

74-15 v300-460-0140-0 NUT,/M14 7T 6| 6

T4-16 1421-906-0010-0 SPANNER, BOX, 22 1 for E41, without E41
74-16a 1426-906-0010-0 SPANNER, BOX,/ 26 1| withont E41

74-17 1401-906-0050-0 WRENCH17-19 1] 1

74-18 V920-552-4027-0 SPANNER, 24-27 1] 1

74-19 V020-551-9022-0 SPANNER10-22 1 1

74-20 V920-551-3017-0 SPANNER,/13-17 1] 1

T4-21 V920-551-2014-0 SPANNER, 12-14 i 1

74-22 v920-550-8010-0 SPANNER,” 8~190 1] 1

74-23 1426-580-2000-0 HITCH, R LH 14 1

T4-24 1426-580-2100-0 HITCH, R RH i) 1

74-25 V2031-461-4035-0 BOLT,/M14X35 9T 2 )

T4-26 V300-460-0140-0 NUT,Mi4 7T 6 6

74-21 VA0E-160-0140-0 | WASHER, SP,/M14 g| 8

74-28 1426-580-2200-0 COVER, SHIELD 1!l 1

for §G,DG,DUG,F-UG,

7429 V201-261-0016-0 | BOLT,/M10X16 4 4 F-DuG, LE-DUG
74-30 V401-160-0100-0 | WASHER, SP,/Mio 41 4

74-31 1426-580-2300-0 HITCH, TOP LINK 1] 1

74-32 1431-566-0010-0 PIN,/19x220 1] 1

74-33 1434-511-2100-0 PIN, TOP LINK 1| 1

74-34 1421-502-0020-0 PIN, LINK 2 2

74-35 1426-970-2000-0 GAUGE, A 1] 1] %)

74-36 1426-070-2100-0 GAUGE, B 1 1] %

74-37 1426-970-0010-0 GAUGE, C 1 il %

74-38 1426-970-0020-0 | GAUGE, D SRR i 3?1’332:’5?_}65&”(}’
74-39 1426-970-0030-¢ GAUGE, E 1] 1| %

74-40 1426-970-0040-0 JiG 11 1] %

170




WELGHT

Fig., 76

171



. . Q'ty
Ref.No.| Parts No. Description TWHIWD Remarks
75- 1 1423-092-2000-0 WEIGHT, F. WHEEL SET 1 *
75. 2 1404 .-922.0020-0 . BOLT, F. WHELL WEIGHYT 8 *
75. 3 V300-260-0120-0| . NUT/MI2 8 *
75- 4 V401-160-0120-0 « WASHER, SP/MIZ 8 x
75- 5% 1404-922.0030.0 . NUT, F, WHEEL WEIGHT SET 8 *
75- 6 V401-260-0120-0] . WASHER, SP/Ml2 16 *
75 7 V201-261-2055-0! . BOLT/MI2 % 55 8 *
75- 8 1325-930-1050-0 « COLLAR 16 *
75- 9 1423-092-2100-0 WEIGHT R. WHEEL SET 1 1 *
15-10 1404 -922-0060-0 v COLLAR, R, WHEEL WEIGHT 16 |16 *
75-11 1404-922-1000-0 , BOLT, R, WHEEL WEIGHT SET g | 8 *
75-12 V401-260-0160-0 « WASHER, SP/M16 16 [16 *
75-13 V300-260-0160-0 . NU‘I‘/MlG 16 |16 *
75-14 1421-922-0050-0 WEIGHT, BALANCE 3 3 *
75.15 w20l1-261-2055-0 BOL'I‘/MIZX 55 §-55 3 3 *
75 -16 V302-260-0120-0 NU'I‘/MIZ 3 3 *

172




fig. 76 STEERING GEAR BOX (MECHANICAL TYPE)

12

173




Ref.No.

Parts No.

Description

Qty

2% D4 W D

Remarks

76- 0-
76 1
76- 2
76- 3
76- 4

=

76 -
76 -
76 -
76 -
76 -

N -

76 -10
76 -11
76-12
76-13
16 -14

76-15
6-16
T6-17
76-18
76.19

76 -20
76 .21
76 .22
76 -23

)

1426-406-2003-0
1426-406-2040.0
1426 -406-2050-0
1426406 -2160-0
1426-406-2170-0

1426-406-2060-0
1426-406-2080-0
1426-406-2120-0
V401-160-0100-0
v20l-461-0028-0

1426-406-2030-0
v780-100-0004-0
1426-406-2180-0
1426-406-2140-0
1426-406-2130-0

1426-406-2070-0
1426-406-2110-0
Vv300-260-0100-0
1429-406-2150-0

1426-406-2090-0

1426-406-2022-0
Vv401-160-0220-0
V320-260-0220-0
V500-155-0045-0

BOX, STEERING AS3Y

-

.

-

.

*

-

BOX, GEAR ASSY
BALL NUT ASSY
BALL BEARING
BEARING, OUT

COLUMN
O-RING

SHIM, R, COVER SET
WASHER, SP/MI0
BOLT/ML0x 28 9T

BUSH, GCOLUMN
PLUG/PT 1/4

SHAFT, SECTOR
SHIM, ADJ SCREW SET
SCREW, ADJ

COVER, SIDE
PACKING, SIDE COVER
NUT/ML0

BOLT, SEMS/M8 %20 9T
SEAL, OIL

ARM, PITMAN
WASHER, SP/MZ2
NUT, SLOTTED/M22
PIN, SPLIT/5% 45

I N

174




Fig, 77 STEERING GEAR BOX (POWER TYPE)

175




Ref.No.| Parts No. Description . ig“%ﬁ’{m Remarks
77. 0- 1| 1426-426-2002-0 | BOX, STEERING GEAR ASSY 1|1 Included Ref, No, 1~ 75
77- 0- 2| 1426-426-2301-0 | BOX, STEERING GEAR SET 1|
77- 1 1426-426-2311-0 | . BOX, GEAR 1|1
77- 2 1426-426-2320-0 « BEARING, NR |
77- 3 1426-426-2330-0 . PACKING, U Pt
77~ 4 1426-426-2340-0 « PLATE, BACK-UP 1|1
77- % 1426-426-2350-0 . HOLDER, OIL SEAL 1|1
77- b 1426-426-2360-0 1 . SEAL, OIL 111
77- 17 1426-426-2370-0 | . COVER, F. 1|1
77- 8 1426-426-2380-0 | . BEARING, NR z |z
77- 9 1426-426-2390-0 » RING , TEFLON 303
77-10 1426-426-2810-0 | . O-RING/S34 393
77-11 V721-103-1045-0 | . O-RING/G45 1|1
77-12 V704-140-0500.0 + RING, SNAP/C50 i 1
77-13 1426-426-2820-0 . BALL NUT ASSY 1
77-14 1426-426-2830-0 | . RING, TEFLON 1]
77-15 V721-103-1070-0 | . O-RING/G70 1|1
77-16 1426-426-2840-0 . COVER, CYL 1|1
77-17 V721-103-1075-0 | . O-RING/G75 11
77-18 1426-426-3090-0 . O-RING/SI1.2 4 |4
77-19 1426-426-3111-0 . PIPE 2|2
77.20 1426-426-3020-0 . COLLAR, A 141
77-21 1426-426-3070-0 + O-RING/SB0 2 |2
77 .22 1426-426-3050-0 « BEARING, THRUST 2|2
77.23 1426-426-2851-0 | . VALVE ASSY 1|1
77-24 1426-426-2860-0 » PISTON, RETURN 8 8
77-25 1426-426-2870-0 + SPRING 4 | 4
77-26 1426-426-3040-0 . COLLAR, C 2|2
77-27 1426-426-3030-0 . COLLAR, B 1l
77-28 1426-426-3060-0 . NUT, LOCK 1|1
77-29 V705-140-0370-0 [ . RING, SNAPB/G37 Ll
77-30 1426-426-2920-0 - HOLDER 11
77-31 1426-426-2930-0 . SEAL, OIL 1|1
77-32 1426-426-2910-0 . COVER, R. 1]
7733 1426-426-3120-0 « BOLT /M12x87 4 | 4
7734 V401-160-0120-0 | . WASHER, SP/Ml2 8 |8
77-35 1426-426-2970-0 « 0-RING 2 |2
77-36 1426-426-3010-0 . SPRING L]
77-37 1426-426-2980-0 « PIN, SPRING L1
77-38 1426 -426-2990-0 « RIVET 1|1
77-39 1426-426-2960-0 . 8HAFT, STEERING 1 i1
77 -40 1426-426-2950-0 - BUSH, COLUMN 1|1
77 -41 1426-426-2940-0 » COLUMN b1
77-42 V401-160-0080-0 [ . WASHER, SP/M8 4 |4
17-43 1426 -426-3140-0 - BOLT/M8x 20 4 | 4

176




Ref.No.| Parts No. Description - Al Remarks -
77-44 1426-426-3150.0 | . SHAFT, SECTOR 1l
77-45 1426-426-3160-0 . SCREW, ADJ 1|1l
77-46 1426-426-3170-0 + SHIM, ADJ SCREW 1|t
77-417 1426-426-3080-0 + O-RING/590 11
77-48 1426 .462-2850-0 . BEARING, NR 1|1
77-49 1126 -426-2880-0 . COVER, SIDE 11
T7-50 1426-426-3210-0 ¢ PACKING A
T1-51 1426-426-3180-0 . NUT [
77.52 1426-426-3190-0 . NUT, COVER 1 1
77-53 1426-426-3130-0 « BOLT/Mi2 % 32 4 | 4
77-54 v401-160-0270-0 . WASHER, SP/M27 11
77-55 1426-426-3220-0 « NUT, SLOTTED/M27 P=15 1|1
77.56 V500-155-0050-0 . PIN, SPLIT/5 x 50 1
77-57 1426-426-2011-0 . ARM, PITMAN 1|1
7. 0.3 1426-426-2400-0 DIVIDER, FLOW SET 111
77-58 1426-426-2410-0 . BODY ASSY 1|1
77-59 1426-426-2420-0 + SPRING Pl
77-60 V720.-102-4020-0 + O-RING/P20 1|1
77-61 1426-426-2430-0 « PLUG 1|1
77-62 1426-426-2440-0 + POPPET 1|1
77-63 1426-426-2450-0 « SPRING 1 |1
77 -64 1426-426-2470-0 « SHIM AR |AR
77-65 V720-102-4014-0 « O-RING/PL4 1|l
77-66 1426-426-2460.0 . PLUG 1 |1
77-67 1426-426-2700-0 |- VALVE, CHECK SET I |1
77-68 V401-160-0080-0 | WASHER, SP/M8 3 |3
77-69 1426-426-2050-0 BOLT/MS8 x 50 303
77-70 1426-426-2030-0 UNION 1|1
77-71 1426-426-2600-0 PIPE, B SET 1|
77-72 1426 -426-2020-0 UNION 2 |2
77-73 V720-102-4018-0 | O-RING/P18 2 |2
T7-74 1426-426-2500-0 PIPE, A SET 1|1
77-7% 1426-426-2040-0 UNION 1|1

177




SERVICE MEMO




CONTROL VALVE (FOR S,D,DU,F~U,F-DU,LF-DU TYPE)

78

ig.

1"\

179



Ref.No.| Parts No. Description TR ‘Remarks
78- 0-1| 1424-505-2301-0 | VALVE, CONTROL ASSY I
8- 1 1424-505-2310-0 « BODY F
78- 2 1424-505-2350-0 . VALVE, UNLOAD I
8- 3 1424-505-2510-0 + SPRING 1|1
78- 4 v720-102-4015-0| . O-RING/PI15 2 |2
78- 5 1424-505-2360-0 . PLUG 11
78- 6 1424-505-2420-0 | . SHAFT ol
8. 7 1424-505-2430-0 - ARM I
78- 8 V580-140-5018-0 - PIN, SPR[NG/ W 5X18 2 2
78- 9 1424 -505-2450-0 + LINK IO
78-10 1424 -505-2460-0 « RING, SNAP i 1
78-11 1424-505-2550-0 | . SEAL, OIL 212
78-12 1424-505-2531-0 | . LEVER 1|1
78-13 V5B0-140-5028-01 . PIN, SPRING/ W 5X28 2|2
78-14 1424-505-2420-0 + SHAFT 2 |z
78-15 1424-505-2440-0 « ARM 1)1
78-16 1424-505-0020-0 { . GASKET 1]
78-17 1424-505-2590-0 + LINK, FEEDBACK 1|1
78-18 1424-505-2330-0 | . CAP I
78-19 V401-160-0080-0 | + WASHER, SP/MS 13 |13
78-20 V201-260-8080-0] . BOLT/MBx 80 676
78-21 V720-102-4012-0| . O-RING/PI2 4 | 4
78-22 1424-505-2410-0 + COVER 1]l
78 -23 V201-260-8025-0 + BOLT/M8 x 25 3] 3
78 -24 V780-100-0002-D « PLUG /PT1,/8 1 1
78-25 1424 -505-2380-0 « SEAT L]
78-26 V720-102-4010-0 + O-RING/P10A 1 1
78 -27 1424-505-2470-0 . BALL, STEEL 11
78-28 1424 -505-2490-0 . SPRING L1
78-29 1424-505-2390-0 » PLUG 1)1
78-30 1424-505-2370-0 + VALVE, RELIEF ASSY 1|1
78-31 V720-102-4022-0 | + O-RING/P22 2 {2
78-32 1424-505-2320-0 + LAP ASSY 1 1
78-33 1424-505.2520-0 - RING, SNAP/S 1|1
78-34 1424 -505-2480-0 + SPRING, RETURN 111
18-35 1424-505.0030-0 . GASKET IO
78-36 1424-505-2340-0 . CAP 1|1
78-37 1424-505-2610-0 . PLATE 1|1
7%-38 V201-260-8035-0 . BOLT/MB x 35 33
78-39 V201-260-8065-0 » BOLT/M8 x 65 11
78-40 V120-101-9009-0 « O-RING/P9 1|1
18-41 1424-505-2540-0 . ADJUSTER ASSY 1 |3
78-42 1424-505-2560-0 . SCREW I
78-43 V720-102-4018-0 . O-RING/P18 1|1
78-44 1424-505-2570-0 . PLUG 1 il
78-45 V720-102-4016-0 + O-RING/PI16 2 |z

180




I'ig. 79 RETURN CHECK VALVE

181




Ref.No.| Parts No. Description T Remarks
79 0-17 1426-571-2000-0 | VALVE, RETURN CHECK ASSY I
79~ 0-1laj 1426-571-200L-0 VALVE, RETURN CHECK ASSY 1
79~ 1 1432-501-2310~-0 . CASE L1
79~ la 1432~501-2311-0 . CASE 1
79~ 2 1432-~501=-2320-0 « COVER 4 2
79. 3 1432-501-2330-0 . sEAL, OIL Ll
79- 4 V220-440-6012-0 « BOLT/M6 %12 9T 212
79- 5 1432501 -2340-0 . SCREW, ADJ/M8 i
-6 V720-112-4006-0 - » O-RING/Pb Lyl
79- 1 1432-501-2350-0 + SPRING A L]l
9 - 8 1432-50]1-2360-0 . PLUG Ly
79- 9 V720-112-4012-0| . O-RING/PI2 1|1
79 -10 1432-501-2370-0 . BALL 1]
79 11 1432.501-2380-0 . SPRING B '
79 -12. 1432-501-2390-0 . SEAT, SPRING A 1|1
79-13 1'43'2-501_-3410-0 . SEAT, SPRING B 1)1
79-14 1432-501.2420-0 . BODY 1 {1
79.15 1432-501-2430-0 . PLUG, RELIEF I
79-16 1432.501.2440-0 + PACKING Ll
79-17 1432501 -2450-0 . SCREW ADJI/Mb b
79.18 V302-260-0060-0| « NUT/Mé 1]
79-19 1432.501-2440-0 « NUT, CAP 1 1
79.20 1432-501-2470-0 . PLUG/PT 1/8 11
79.21 1432-501-2480.-0 . RING, BACK-UP 1t

182




IPig. 80 CONTROL VALVE (G-type)

183




Ref.No.| Parts No. Description ST Remarks
80- 0-1 1426-574-2000-0 | VALVE, CONTROIL ASSY 1| 1
80- 1 1432-505-2011-0 *CASE 17 1
80~ 2 1432-501-2470-0 PLUG/PT 1,8 2| 2
80- 3 1432-505-2020-0 ¢COVER, A 1] 1
80~ 4 1432-505-2030-0 +BUSH 1 1
80- 5 1432-505-2040-0 PLUG, A 3] 3
80- 6 V720-112-4012-0 +0-RING,/ P12 HS90 3 3
80- 7 V200-360-8016-0 *BOLT, M8X16 77T 51 5
80- 8 1432-505-2080-0 *SPRING, E 1]t
80- 9 1432-505-2060-0 *SEAT, SPRING B t]oa
80-10 V710-140-0070-0 *RING, SNAPE 7 2| z
80-11 1432-505-2070-0 *SPRING, A 1] 1
80-12 1432-505-2080-0 +SPRING, B {1
80-13 1432-505-2090-0 *SEAT, SPRING D 1| 1
80-14 1432-505-2110-0 *BALL 1
80-15 1432-505-2120-0 *SPRING, C 1 i
8O-16 1432-505-2131-0 | *SEAT, SPRING 1l
80-17 1432-505-2141-0 *SEAT, SPRING C 1] 1
30-18 1432-505-2t51-0 «BODY 1] 1
80-19 1432-505-2160-0 +PLUG, RELIEF IR
80-20 1432-505-2170~0 *SCREW, AD] 1ot
80-21 1432-505-2180-0 *SPRING, D 1 1
80-22 V220-440-4008-0 *BOLT, Mix8 1 1
80-23 1432-505-2190-0 «COVER, B 1)1
80-24 V302-260-0060-0 ¢ NUT, Ms 1 1
80-25 1432-505-2210-0 «NUT 1] 1
80-26 1432-505-2220-0 *SPRING, F 1 1
80-27 1432-505-2230-0 *SEAT, SPRING E 1 1
80-28 1426-574-2010-0 «COLLAR p| o
80-29 V200-360-8030-0 *BOLT,/M8X30 1 1
80-30 1432-505-2240-0 *SLEEVE 1 1

184




Fig 81  SUB CONTROL VALVE (OPTION)
(FOR SG,DG, DUG, F-UG, F-DUG, LF-DUG TYPE)

185




Ref.No.| Parts No. Description ] Remarks
81- 1 1426-584-2000-0 VALVE, SUB CONTROL ASSY 2] 21 %
8i- 2 1426-584-2010-0 +CASE 9 2 Y
81- 3 1426-584-2020-0 «PLUG a| 4| *
Bl- 4 1426-584-2030-0 «COVER, A 21 2| *
8i- 5 1426-584-2040-0 +COVER, B 2] 21 %
8l- 6 1426-584-2050-0 *PACKING, A 2y z| *
81- 7 1426-584-2060-0 *PACKING, B 2 *
81- 8 V220-240-6012-0 «BOLT, MBX12 12zl *
81- 9 1426-584-2070-0 *SPRING 2 *
B1-10 1426-584-2080-0 +SEAT, SPRING 41 4| *
81-11 1426-584-2000-0 *STOPPER p 2 *
Bl-12 V580-140-5018-0 +PIN, SPRING/W 6x18 2 2 Y
81-13 v201-460-8105-0 BOLT,/M8X105 41 4 *
81-14 V401-160-0080-0 WASHER, $P,Ms 4 4| X
81-15 V720-112-4¢14-0¢ O-RING,/ P14 10 10 %
81-16 1426-584-0010-0 COVER, C-PORT 2] 2| %
81-17 V200-260-6016-0 BOLT, /M6X 16 8| 8| #
8:-18 v401-160-0060-0 WASHER, 8P, /M6 81 81 %
B1-19 1426-584-2200-0 BASE 1 1 #
81-20 v201-260-8020-0 BOLT /M8x2¢ 21 2| %
81-21 V401-160~-0080-0 WASHER, SP,/MS8 21 2| %
81-22 1426-584-2300-0 BOSS, SUB CONTROL A 1 1] %
81-23 1426-584-2400-0 BOSs, suB CONTROL B 1 1 *
81-24 1426-584~-2500-0 LEVER, SUB CONTROL A 1] 1] *
81-25 1426-584-2600-0 LEVER, SUB CONTRCL B I 4
81-26 v580-140-3022-0 PIN, SPRING/W 3x22 I 1 *
81-27 1403-209-0060~0 BOLT, /MEX 20 1| 1] *
81-28 WIRE, 0.9%150 2 2 *
81-29 1434-242-0040-0 GRIP, B 2 21 *

186




Fig. 82 SUB CONTROL VALVE (OPTION)
(FOR SG,Da&,DUG,TF-UG, F-DUG, LF-DUG TYPE)

187




Ref.No.| Parts No. Description Eﬁ;%ﬁ Remarks
82~ | 1426-584-2000-0 VALVE, SUD CONTROL ASSY 1] 1 *
82- 2 1426-584-2010-0 PCASE 1 1 *
82~ 3 1426-584-2020-0 +PLUG 2| 2 *
82- ¢ 1426-584-2030-0 s COVER, A 1 1 *
82~ 5 1426-584-2040-0 *sCOVER, B 1 1 *
82~ 6 1426-584-2050-0 +PACKING, A 1] 1 *
82- 7 1426-584-2060-0 +PACKING, B 1 1 *
B2~ 8 Vv220-240-6012-0 sBOLT, /MGX 1 2 & 6 *
82- 9 1426~584-2070-0 *SPRING 1 1 *
82-10 1426-584-2080-0 *SEAT, SPRING 2] 2 *
82-11 1426-584-2090-0 * STOPPER i 1 *
82-12 v580-140-5018-0 +PIN, SPRING W 5X18 1 1 *
B2-13 V201 -260-8065-0 BOLT,M8X6 5 d 4 *
82-14 V401-160-0080-0 | WASHER, SP,/M8 4 4 *
82-15 V720-112-4014-0 O-RING/P14 5 5 *
B82-16 1426-584-0010-0 COVER, C-PORT 1 1 *
82-17 V200-260-6016-0 BOLT,/M6% 16 4 4 *
52-18 v401-160-0060-0 | WASHER, SP M6 4] 4 ¥*
82-19 1426-584-2200-0 BASE 1 1 *
82-20 v201-260-8020-0 | BOLT,/M8xz0 21 27 *
82-21 V40i-160-0080-0 | WASHER, SP, M3 2] 2 *
82-22 1426-584-2300-0 | BOSS5, SUB CONTROL A 1)1 *
82-23 1426-584-2600-0 LEVER, SUB CONTROL B 1 1 ¥
82-24 1403-209+0060-0 BOLT,”M8x%20 1 1 *
B2-25 WIRE,/0.9%X150 1 1 *
82-26 $432-242-0040-0 GRIP, B 1 H *

188




Fig. 83 MARK SYSTEM

189




Ref.No.| Parts No. Description Ilg“f’})'i’{m Remarks
83. 1 1423-901-0030-0 | MARK, F. I
83- 2 V200-260-6016-0] BOLT/Mb6 %16 4| 4
83~ 3 V300-260-0060-0( NUT/MEO 4 i 4
83- 4 V40]1-160-0060-0| WASHER, SP/Mé 4| 4
83- 5 1490-938-0010-0 | MARK, SIDE LH Pt
83- & 1490-938-0020-0 | MARK, SIDE RH 141
83- 7 1431-938-.0012-0 MARK, OIL 1)1
83. 8 1431-938-0022-0 MARK, WIRING 1|1
83 ¢ 1427.941-0160-0 | MARK, FUEL 1]
83.10 1422-940-0080-0 | MARK, KEY SWITCH 171
83-11 1422-940-0090-0 | MARK, THROTTLE 1] 1
83.12 1421-903-0160-0 | MARK, CAP 1|1
83-13 1427-941-0190-0 | MARK, STARTER A 1] 1
83-14 1427-941-0210-0 | MARK, STARTER B 1|1
83-15 1431-938-0060-0 | MARK, PANEL 111
83-16 1431-940-0170-0 | MARK, BLINKER 1|1
83-17 1431-940-0080-0 [ MARK, LOCK A 1|1
83-18 1427-937-0040-0 | MARK, DRIVE 1|1
83-19 1427-937-0030-0 | MARK, DRIVE CAUTION |1
83-20 §427-937-0090-0 | MARK, DIFF-LOCK 1|1
83.21 1425-940-0060-0 MARK, PTO 111
83.22 1431-940-0190-0 | MARK, HYD 1 [ 1 | without E41
83.23 1427-943-0041-0 | MARK, F. SHIFT 1
83.24 1427-932-0020-0 TAG, RADIATOR CAUTION P!
83.25 1421-904-0190-0 TAG, BATTERY CAUTION 1|1
83-26 1427-932-0030-0 TAG, OIL CAUTION 111
83-27 1427-932-0040-0 TAG, CAUTION 11
83-28 1431-938-0031-0 MARK, LOCK B 1|
83-29 1431-935-0080-0 MARK, HYD i 1 for E41
83-30 1443-903-0070-0 MARK, DRAFT 1|1 {for 5G,DG,DUG,F-UG,F-DUG,
LF-DUG
§3-31 1490-947-0010-0 MARK, MODEL (2WD) t )for Edi
83-32 1490-947-0020-0 MARK, MODEL (4WD) i
83-33 1490-947-0030-0 MARK, MODEL (LF) 1 [ for LF-DU,LF-DUG
83-34 1427-932-0140-0 MARK, TYPE/E41 for Ed1l

190







NUMERICAL INDEX ENG I NE

Parts Code Ref No. Parts Code Ref No. Parts Code Ref No.
5640-962-3013-0 17-15 5680-963-7015-0 11-76 5681-377-0022-1 10-72
5640-962-3016-0 19-14 5680-980-1001-0 6 -19 5681-414-1006-0 11-20
5641-561-9024-0 17- 5 5681-111-0099- 1 1-1 5681-431-9100-0 11-92
5641-561-9082-0 17-48 5681-117-0142-1 1-29 5681-531-1006-0 12-56
5641-561-9082-0 19-18 5681-121-5031-0 4-6 5681-533-0003-0 12-40
5641-562-2001-0 17-22 5681-131-1009-0 3.1 5681-533-4002-0 12-45
5641-562-2003-0 17-26 5681-131-2011-0 2 -20 5681-534-1002-0 12-41
5641-562-9001-0 17-27 5681-131-8056-0 13-51 5681-534-3002-0 12-42
5641-563-9003-0 17-33 5681-136-0224-0 4 -1 5681-534-9001-0 12-52
5641-563-9008-0 17- 6 5681-151-0010-0 6 - 1 5681-535-1004-0 12-51
5641-563-9008-0 17-51 5681-176-0053-0 4 -36 5681-541-1058-0 12-2t
5641-563-9008-0 18- 6 5681-177-7004-0 13-41 5681-541-1059-0 12-22
5641-563-9008-0 18-37 5681-211-1137-0 6 -3 5681-541-1223-1 12-36
5641-563-9008-0 18-30 5681-212-1010-0 6 -4 5681-541-1418-0 12-31
5641-563-9009-0 17-62 5681-221-1009-0 6-6 5681-541-1443-0 12-15
5641-572-3020-0 18-35 5681-223-0025-0 6 -8 5681-560-1267-0 14- 5
5661-572-5017-0 18-58 5681-223-5006-0 6 -11 5681-561-1032-0 17- 1
5641-572-9001-0 18-62 5681-227-1005-0 6 -13 5681-561-9032-0 17-61
5641-572-9002-0 18-63 5681-231-0009-2 6 -14 5681-561-9033-0 17-54
5641-572-9006-0 17-14 5681-223-6002-0 6 -34 5681-561-9041-0 17-28
£641-572-9092-0 18-38 5681-251-1022-0 7-1 5681-561-9049-0 17-47
£641-572-0123-0 18-12 5681-251-9002-1 7-9 5681-561-9049-0 18-27
5641-572-9214-0 18.25 5681-252-4037-0 14-42 5681-561-9095-0 17- 4
5641-575-9001-0 17-49 5681-253-5005-0 7 -24 5681-562-1011-0 17-37
5641-575-9001-0 19-19 5681-253-9001-0 14-49 b681-562-5001-0 17-21 *
5641-575-9001-0 19-20 5681-256-3016-0 7 -36 5681-562-9015-0 17-42
5641-575-9002-0 19- 9 5681-256-5004-0 7 -38 5681-562-9015-0 17-43
5641-575-9003-0 19-12 5681-256-9004-0 1-11 5681-563-1013-0 17-16
5680-900-0018-1 6 -33 5681-320-0016-0 8 -70 5681-563-7004-0 17-32
5680-900-0069-0 7.8 5681-321-9023-0 8-100 5681-663-9002-0 17-60
5680-900-0084-0 7 .9 5681-323-1001-0 & -8t 5681-572-0283-0 14-15
5680-900-0088-0 10-33-2 5681-361-0076-1 10- 1 5681-672-1007-0 8- 1
5680-900-0089-0 10-33-3 5681-362-0003-0 10-11 5681-672-1008-0 18-14
5680-503-0015-0 3-17-1 5681-363-1005-0 10- 6 5681-572-1025-0 18-22
5680-903-0015-0 13-52-4 5681-366-0003-0 10-54 5681-572-3152-0 18-39
5680-958-7001-0 6 -7 5681-367-4040-0 10-41 5681-572-5016-0 18-52
5680-960-5019-0 2 -11 5681-371-6028-0 10-90 5681-572-5048-0 18-60
5680-962-3003-0 6 -55 5681-372-1028-0 2 -93 5681-572-9002-0 17-12
5680-963-7013-0 10-76 5681-374-3021-0 10-91 5681-572-9009-0 18-61

192




Parts Code

Ref No.|

Parts Code

Ref No.

Parts Code

Ref No.

5681-672-9033-0
5681-572-9034-0
5681-572-9053-0
5681-572-9054-0
 5681-572-9063-0
5681-572-9008-0
5681-572-9099-0
5681-572-9100-0
5681-572-9113-0
5681-572-9116-0
5681-575-0004-0
5681-575-1013-0
5681-575-4001-0
5681-576-1005-0
5681-931-0002-0
5681-975-1003-0
5681-975-1003-0
5681-975-5011-0
5688-112-8026-0
5688-112-8028 0

5688-112-0021.0
' 5688-112-9022-0
5688-112-9023-0
5688-112-0024-0
5688-112-0114-0
5688-112-0114-0
5688-121-1024-0
5688-121-4033-0
6688-121-5008 0
5688-121-8009-0
5688-122-1030-0
5688-122-2032-0
5688-122-9042-0
5688-241-0012-0
5688-588-5362-0
5688-781-0037-0
5690-009-0066-0
5690-009-0229-0
5600-009-0233-0

18-20
18-28
18-17
18-18
18-24
18- 3
18- 4
18- 5
18-23
18- 2
14-20
19- 1
19- 6
19-16
16-50
14-38
17-56
8 -01
20- 8
20-18
20-77
20-107
20-111
20-24
ib- 2
21-0-1
21-20
21-25
2}-30
21-39
21- 5
21-75
21-90-1
16- 7
14-50
8 -72
17-38
18-31
17-39

5690-009-0667-0
5680-009-7011-0
5690-081-2200-0
5690-081-3023-0
5690-104-5850-0
5690-104-5875-0
5690-104-5895-0
5690-105-0850-0
5690-105-5650-0
5690-105-5855-0
5690-105-5855-0
5690-105-5870-0
5690-1056-5875-0

5600-106-6055-0

5690-106-56845-0
5690-106-5880-0
5690-165-6245-0
5690-190-0612-0
5690-190-0614-0
5690-190-0614-0
5690-190-0818-0
5690-190-0820-0
5690-100-0822-0
5690-190-0822-0

- 5690-190-0835-0

5690-190-0845-0
5690-191-0616-0
5690-191-0816-0
5690-191-0820-0
5690-191-0828-0
5680-191-0830-0
5690-191-1020-0
5690-191-1030-0
5690-196 -0835-0
5690-197-0825-0
5650-197-1035-0
5690-204-0610-0
5690-204-0812-0
5690-205-0814-0

3 -63
8 -32
18-34
18-40
5-14-1
5 -14
11-52-t
7 -64
10-58
3-17-2
13-62-1
13-52
3 -24
10-33-4
4 -42

13-34
3 -4
17-46
18-11
18- 9
10-92
2 -32
10-92-1
8 -101
8 -101-1
4 -29
7 -12
13-37
10-77
13-36
13-13
2-84-1
11-52
5 -41
8 -96
11-88
-26

[}

9-8

5690-205-0818-0
5690-206-0818-0
5690-235-1235-0
5690-304-0816-0
5690-410-0848-0
5690-411-0820-0
5690-411-0822-0
5690-411-0830-0
5690-411-0840-0
5690-800-0718-0
5690-803-0743-0
5690-815-1030-0
5690-815-1222-0
5690-815-1222-0
5690-816-1032-0
5690-911-0408-0
5690-911-0508-0
5690-911-0508-0
5690-911-0508-0
5690-911-0608-0
5690-911-0508-0
5690-911-0510-0
5690-911-1108-0
5690-912-0412-0
5690-915-0506-0
5690-915-0506-0
5690-915-0506-0
5690-915-05608-0
5690-915-0508-0
5690-915-0608-0
5690-915-0608-0
5690-915-0508-0
5690-915-0508-0
5690-915-0508-0
5690-915-0508-0
5690-915-0508-0
5680-915-0608-0
5690-915-0508-0
5690-915-0508-0

13-42
8 -92
2-84-2
10-18
11- 3
3 -16
2 .33
11-21
3.5
71
6 -36
2 .31
4.5
6 -17
2 .37
16-68
7 67
3 -23
11-77
13-40
13-53
2 87
7 54
13-31
10-61
11-87
17-13
3 .19
3 -2
4 43
5 -15
5 27
9.7
108
11-49
11-78
13-43
13-55
16-69

193




Parts Code

Ref No.

Parts Code

- Ref No.

Parts Code

5690-915-0510-0

5690-915-0510-0

5690-915-0510-0
5690-915-0510-0
5690-915-05612-0
5690-915-0608-0
5690-916-0612-0
5690-916-0610-0
5690-916-4008-0
5690-916-4508-0
5690-916-4508-0
5690-916-4508-0
5690-916-4508-0
5690-916-4508-0
5690-916-4708-0
5690-918-00139-0
5690-918-5404-0
5690-918-5415-0
5690-920-1318-0
5690-920-1328-0
5690-920-1345-0
5690-920-1356-0
5650-920-2008-0
5690-922-0605-0
5690-957-1316-0
5690-957-1408-0
5690-957-1408-0
5690-957-1408-0
5690-957-2014-0
5690-957-2014-0
5690-960-6535-0
5690-965-1068-0
5690-966-1005-0
5690-966-2012-0
5690-966-4034-0
5690-966-4034-0
5680-972-0541-0
5690-972-0542-0
5690-974-2109-0

2 -86
20-88
10-34
17-59
13-30
8 -93
13-33
17-58
7 -66
5 -16
7 -68
8 -0
11-48
11-81
13-38
7 -61
18-57
18-44
2-9
2 -10
2-10-1
2 -12
1 -5
2 -26
10-81
12-33
12-53
12-55
8 -T7
12-24
2 -b4
8 -82
10-79
4-3
1 -10
2-8
& -75
8 -73
8 -83

5690-980-0684-0
5690-980-2614-0
5690-980-2591-0
5690-980-2606-0
5690-981-2021-0
5690-981-4014-0
5690-983-0212-0
5690-986-0522-0
5690-986-2068-0
5690-987-8084-0
5690-990-2299-0
5690-990-6105- 1
5660-990-6314-1
5690-990-6325-1
5690-990-6326-0
5690-991-3846-0
5690-991-5644-1
5690-992-0255-0
5680-992-0525-0
5690-992-0576-0
5690-992-0609-0
5690-992-06561-0
5690-992-0841-0
5690-992-0843-0
56%0-992-0900-0
5690-992-4448-0
5690-992-4449.0
5690-994-0582-0
5690-994-0607-0
5690-994-2600-0
5691-112-9006-0
5691-112-9006-0
H691-112-9081-(»
6691-112-9082-0
5691-112-9083-0
5691-114-5624-0
5691-116-0604-0
5691-117-5011-0
5691-117-3137-0

2 -84
122
2.2
6 -61
11-91
10- 7
b -34
1-4
8 84
5 -8
2 .36
9.3
12-32
12-23
19-17
12-27
10-94
8 -76
8 -29
14-40
437
4-4
8 -24
1-6

5691-117-9030-0
5691-117-9105-0
5691-121-7616-3
5691-121-9005-0
5691-121-9006-0
5691-121-9195-0
5691-125-8108-0
5691-132-1806-0
5691-131-2046-0
5691-1312803-0
5601-132-1137-0
5601-132-2066-0
5691-132-2083 0
5691-132-7045 0
5691-134-1809-0
5691-136-7603-0
5691-158-1057-0
5691-168-1010-0
5691-171-1066-0
5691-171-5054 0
5691-172-11130
5691-172-1159-0
5691-175-0602-0
5691-177-7152-1
5691-225-1062-0
5691-233-0809- 1
5691-233-3036- 1
5691-236-2 39-0
5691-237-6051-0
5691 237-9016-0
5691-252-1042-0
5691-252-2801-0
5691-252-3080-0
5691-252-5801 0
5691-253-1024-0
5691-253-3801-0
5691-255-1802-0
5691-255-2801-0
5691-255-9008-0

= Y B BN W W W W o W

—_

-62




Parts Code

Parts Code

Ref No.

Parts Code

Ref No.

 5691-256-1037 0
5601-257-1801-0
5691-257-5208-0
5691-261-1347-0
560126113490
569126160230
5691-262-1127-0
5601-262-6005 0
5601-262-8093-0
5601-310-0637-0
5601-311-3086-0
5601-311-9609-0
5601-312-0601-0
5601-312-8079-0
5601-314-1604-1
5601-314-3603-0
5691-316-0068-0
5601-316-0081-0
5601-320-1812-1
5601-321-2804-0
5601-321-3601-0
' 5691-324-0804.0
5601-326-0604-0
5691-326-3011-0
5691-331-2325-0
5601-331-2338-0
5691-361-2035-0
5691-361-3607-0
5601-361-4043-0
5601-362-1076-0
5601-363-9001-0
5691-364-1125-0
5691-364-2078-0
5601-364-2080-0
5601-367-1808-0
5601-371 -3064-1
5691-372-1132-1
5601-411-2655-1
5691-414-6090-0

o w0 (S [s)
] b
—_
[} ()

o
H
-2

w0 w oo oo oo oo co co o o0 w 21
L
oo
==

-2
10-16
10-17
10-31
10-12
10- 9
10-50-1
10-51
10-13
10-64-1
10-71
10-93-1
11- 1
11-46

5691-431-0419-1
5691-433-4640-0
5691-531-5026-0
5691-531-5027-0
5691-531-5028-0
5691-531-5074-0
5691-533-2601-0
5691-533-2603-0
5691-533-9601-0
§691-533-9056-0
5691-533-9057-0
5691-535-1007-0
5691-535-2005-0
5691-535-9601-0
5691-541-9072-0
5691-5642-1666-0
5691-542-1702-0
5691-971-1601-0
5691-973-2075-0
5698-121-1532-0
5698-121-3206-0
5698-121-3207-0
5698-121-6064-0
5698-121-6078-0
5691-121-5115-0
5698-121-5138-0
5698-121-5146-0
5698-121-5330-0
5698-122-1209-0
5698-122-1210-0
5698-122-1220-0
5698-122-5041-0
5698-122-5045-0
5698-122-5057-0
h698-122-5058-0
5698-122-5059-0
5698-123-1402-0
5698-123-56003-0
5698-123-6015-0

11-66
11-84
12- 7
12- 6
12- 8
12- 9
12-44
12-48
12-43
12-46
12-47
12-50
12-49
12-54
12-19
12-16
12-17
13-11
15-23
17-10
17- 7
17-4b
17-50
17-11
17- 2
17- 9
17-52
17- 8
17-24
17-23
17-25
17-44
17-40
17-34
17-35
17-41
17-29
17-36
17-30

5698-123-5016-0
5698-123-5017-0
5698-123-5034-0
5698-123-5050-0
5668-124-1103-0
5698-124-1303-0
5698-124-1406-0
5698-124-5014-0
5698-131-5066-0
5608-131-5191-0
5698-132-1206-0
5698-132-1220-0
5698-132-1310-0
5698-132-1705-0
5698-132-1713-0
5698-132-1721-0
5608-132-2282-0
5698-132-56030-0
5698-132-5062-0
5698-132-5086-0
5698-132-5088-0
5698-132-5097-0
5608-132-5009-0
5698-132-5173-0
5698-132-5181-0
5698-132-5182-0
5698-132-5237-0
5698-132-6318-0
5698-132-5397-0
5698-132-5488-0
5698-132-6112-0
5698-132-6124-0
5698-136-1205-0
5698-135-1303-0
5698-135-1403-0
5698-135-1410-0
5698-135-1602-0
5698-135-1702-0
5698-135-5023-0

17-31
17- 3
18-21
17-57
17-17
17-18
17-20
17-19
18- 8
18-5b
18-43
18-4b
18-26
18-53
18-56
18-41
18-33
18-49
18-59
18-59
18-32
18-47
18-42
18-46
18-54
18-15
18-13
18-48
18-10
18-51
18-16
18- 7
19- 2
19- 3
19- 7
19- 8
19-10
19-11
19- 4

1935




Parts Code

Ref No.

Parts Code

Ref No.

Parts Code

Ref No.

5698-135-5025-0
5698-135-5031-0
5608-135-5035-0
5698-135-5035-0
5698-139-1108-0
£698-139-1307-0
5698-139-1507-0
5698-139-1907-0
5698-139-3204-0
5698-210-0608- 1
5698-139-0608-1
5698-211-1298-0
5698-211-1384-0
6698-211-1654-0
b698-211-1731-0
5698-211-3901-0
5668-211-5362-0
5698-211-5433-0
5698-211-5433-0
5698-211-6120-0
5698-211-6149-0
£698-212-3104-0
5698-212-3204-0
5698-212-6107-0
5698-212-6108-0
5698-215-0503- 1
5608-215-5307-0
5698-223-1308-0
5698-223-1619-0
5698-223-5072-0)
5698-223-5074-0
5698-225-3107-0
5698-251-1978-0
5698-253-0101-0

19-15
19-13
19-
19-21
18-19
18-50
17-63
18-64
18-36
16- 1
20-0-1
20-23
20-65
20-37
20-35
20-31
20-106
20-66
20-32
20-85
20-30
20- 6
20-55
20-50
20-52
20-80

<

20-104
21-50
21-27
21-90
21-80
15- 4
15-12
15-14

196




SHASSIS

Parts Code Ref No. Parts Code Ref No. Parts Code Ref No.
V111-165-0016- 0 69-32 V200-260-6030- 0 64-12 V201-260-8020- 0 37- 2
V111-166-0012- 0 66-38 V200-260-6030- 0 65-12 V201-260-8020- 0 40-54
V111-166-0012- 0 68-23 V200-260-6030- 0 66-18 V201-260-8020- 0 41-53
V111-166-0016- 0 25-40 V200-260-6035- 0 63-27 V201-260-8020- 0 43- 3

© V111-168-0016- 0 62-34 V200-260-6035- 0 64- 3 V201-260-8020- 44-32
V111-168-0016- 0 63-31 V200-260-6035- 0 65- 4 V201-260-8020- O 45-33
V111-168-0016-0 64-19 V200-260-6045- 0 60-13 V201-260-8020- 0 46-14
V111-168-0016- 0 64-23 V200-260-6045- 0 58-35 V201-260-8020- 0 48-14-1
V111-168-0016- 0 65-28 V200-260-8012- 0 46- 3 V201-260-8020- 0 48-40
V111-168-0016- 0 65-32 V200-360-8016- 0 80- 7 V201-260-8020- 0 52-19
V111-168-0018- 0 63-43 V200-360-8030- 0 80-20 V201-260-8020- 0 54-30-1
V111-168-0018- 0 65-29 V200-460-6016- 0 48-25 V201-260-8020- 0 61- 9
V111-168-0018- 0 64-20 V200-460-6050- 0 41-11 V201-260-8020- 0 66- 3
V200-260-5010- 0 46-28 V201-260-8012- 0 42-14 V201-260-8020- 0 66-11
V200-260-6012- 0 25-26 V201-260-8016- 0 25-16 V201-260-8020- 0 70-38
V200-260-6012- 0 26-28 V201-260-8016- 0 26- 3 V201-260-8020- 0 72-15
V200-260-6012- 0 30- 3 V201-260-8016- 0 26-23 V201-260-8020- 0 81-20
V200-260-6012- 0 41-61 V251-260-8016- 0 26-34 V201-260-8020- 0 82-20
V200-260-6012- 0 50-39 V201-260-8016- 0 26-39 V201-260-8025- 0 39-71
V200-260-6012- 0 69- 2 V201-260-8016- 0 26-45 V201-260-8025- 0 55-16
V200-260-6016- 0 37- 9 V201-260-8016- 0 38-16 V201-260-8025- 0 48-14
V200-260-6016- 0 62-26 V201-260-8016- 0 39-15 V201-260-8025- 0 48-43
V200-260-6016- 0 63-38 V201-260-8016- 0 40-16 V201-260-8025- D 53-25
V200-260-6016- 0 69-22 V201-260-8016- 0 47-25 V201-260-8025- 0 54-30
V200-260-6016- 0 81-17 V201-260-8016- 0 50-17 V201-260-8025- 0 78-23
V200-260-6016- 0 82-17 V201-260-8016- 0 50-28 V201-260-8030- 0 26-16
V200-260-6016- 0 83- 2 V201-260-8016- 0 54-33 V201 -260-8030- 0 57-31
V200-260-6020- 0 48-29 V201-260-8016- 0 57-35 V201-260-8035- 0 26-17
V200-260-6020- 0 64-14 V201-260-8016- 0 60-16 V201-260-8035- 0 78-38
V200-260-6020- 0 65-21 V201-260-8016- 0 60-21 V201-260-8045- 0 51- 4
V200-260-6020- 0 66-17 V201-260-8016- 0 61-41 V201-260-8045- 0 57-19
V200-260-6020- 0 70-30 V201-260-8016- 0 66-25 V201-260-8050- 0 51-45
V200-260-6025- 0 62-19 V201-260-8016- 0 70-15 V201-260-8060- 0 51- 5
V200-260-6025- 0 63-19 V201-260-8016- 0 70-46 V201-260-8060- 0 59-31
V200-260-6025- 0 64-13 V201-260-8016-0 | 72- 6 V201-260-8065- 0 58-30
V200-260-6025- 0 65-13 V201-260-8020- 0 23-13 V201-260-8065- 0 78-39
V200-260-6030- 0 62-18 V201-260-8020- 0 23-15 V201-260-8065- 0 82-13
V200-260-6030- 0 62-30 V201-260-8020- 0 25-21 V201-260-8080- 0 78-20
V200-260-6030- 0 63-18 V201-260-8020- 0 31- 5 V201-260-8085- 0 58-25

197




Parts Code

Parts Code

Ref No.

Parts Code

Ref No.

Va201-261-00i6- 0
V201-261-0020- 0
V201-261-0020- 0
V201-261-0020- 0
V201-261-0020- 0
V201-261-0050- 0
V201-261-0070- 0
V201-261-2025- 0
V201-261-2025- 0
V201-261-2035- 0
V201-261-2035- 0
V201-261-2055- 0
V201-261-6045- 0
VZh1-441-0022- 0
V251-441-0025- 0
V201-460-8016- 0
V201-460-8020- 0
V201-460-8025- 0
V201-460-8105- 0
V201-461-0025- 0
V201-461-0025- 0
V201-461-0028- 0
V201-461-0030- 0
V201-461-0030- 0
V201-461-0030- 0
V201-461-0030- 0
V201-461-0035- 0
V201-461-0040- 0
V201-461-0040- 0
V201-461-0065- 0
V201-461-0085- 0
V201-461-0095- 0
V201-461-0095- 0
V201-461-0105- 0
V201-461-0105- 0
V201-461-0155-0
VZ201-461-0170- 0
V201-461-2025- 0
V201-461-2025- 0

V201-461-2025- 0
V201-461-2030- 0
V201-461-2030- 0
V201-461-2030- 0
V201-461-2030- 0
V201-461-2035- 0
VZ201-461-2035- 0
V201-461-2035- 0
V201-461-2035- 0
V201-461-2035-0
V201-461-2035- 0
V201-461-2035- 0
V201-461-2035- 0
V201-461-2035- 0
V201-461-2045- 0
V201-461-2045- 0
V201-461-2100- 0
V201-461-2120- 0
V201-461-2130- 0
V201-461-2150- 0
V201-461-4032- 0
V201-461-4035- 0
V201-461-4035- 0
V201-461-4035- 0
V201-461-4040- 0
V201-461-4040- 0
V201-461-4045- 0
V201-461-4045- 0
Va01-461-6030- 0
V201-461-6050- 0
V201-461-6090- 0
V201-461-6090- 0
V220-240-6012- 0
V220-240-6012- 0
V220-440-4008- 0
V220-440-6012- 0
V220-440-6012- 0
V251-260-8020- 0
V261-260-8025- 0

b5- 3
32- 4
34-29
35- 9
73- 9
36-12
8- 5
38-5a
38- 8
39-
39-5a
40- 3
40-3 a
56-26
35-27
36-29
59-21
59-22
59.23
59-24
T4- 2
73- 3

21

74-13
T4-25
27- 2
28- 2
27- 3
28- 3
52-24
28-14
67- 8
67-14
8l- 8
82- 8
80-22
19- 2
79- 0
57-15
48-

o

V251-391-2032- 0
V251-440-6012- 0
V251-440-8025- 0
V251-440-8042- 0
V251-441-0028- 0
V261-441-0035- 0
VZ51-441-2030- 0
V2b1-441-2032- 0
V251-441-2032- 0
V251-441-2032- 0
V2h1-441-2032- 0
V251-441-2040- 0
V251-441-4028- 0
V251-441-4035- 0
V300-260-0050- 0
V300-260-0050- 0
V300-260-0050- 0
V300-260-0060- 0
V300-260-0060- 0
V300-260-0060- ¢
V300-260-0060- 0
V300-260-0060- 0
V300-260-0060- 0
V300-260-0060- 0
V300-260-0060- 0
V300-260-0060- 0
V300-260-0060- ¢
V300-260-0060- 0
V300-266-0060- 0
V300-260-0060- 0
V300-260-0080- 0
V300-260-0080- 0
V300-260-0080- 0
V300-260-0080- 0
V300-260-0080- 0
V300-260-0080- 0
V300-260-0080- 0
V300-260-0080- 0
V300-260-0080- 0

38-4a
41-10
48- 8
33-21
48-
48-
36-
38-
39-
40-
48-
48-
48-
48-44
68-18
69-34
T0-22
25-42
26-29
37-10
a47- 7
b8-36
60-14
66-39
68-25
69- 4
69-24
70-31
72-11
83- 3
25- 8
26-24
44-33
45-34
46-24
A47-27
54-31

Lo = =Vt - N TS T 1.1

58-41
G6- 6

198




Parts Code Ref No. Parts Code Ref No. Parts Code Ref No.
V300-260-0080- 0 66-31 V302-260-0080- 0 67-23 V333-260-0200- 0 36-16
V300-260-0080- 0 70-17 V302-260-0080- 0 58-16 V333-260-0200- 0 32-34
V300-260-0080- 0 70-48 V302-260-0080- 0 h9-14 V333-260-0200- 0 29-46
V300-260-0100- 0 24-11 V302-260-0080- 0 60-30 V370-160-0080- 0 58-39
V300-260-0100- 0 25-39 V302-260-0080- 0 61-14 V370-160-0080- 0 60-25
'V300-260-0100- 0 76-17 V302-260-0080- 0 70-28 V401-150-0050- 0 68-34
V300-260-0120- 0 54-26 V302-260-0120- 0 66-36 V401-160-0050- 0 69-33
V300-260-0120- 0 66-35 V302-260-0120- 0 75-16 V401-160-0060- 0 25-27
V300-260-0120- 0 75- 3 V302-460-0160- 0 67-10 V401-160-0060- 0 25-41
V300-260-0160- 0 73-15 V302-460-0160- 0 67-16 V401-160-0600- 0 26-30
V300-260-0160- 0 73-27 © V303-260-0080- 0 24- 3 V401-160-0060- 0 30- 4
V300-260-0160- 0 75-13 V303-260-0080- 0 48-33 V401-160-0060- 0 37-11
V300-460-0060- 0 41-13 V303-260-0080- 0 57-25 V401-160-0060- 0 41-12
V300-460-0080- 0 33-23 V303-260-0080- 0 60-27 V401-160-0060- 0 41-62
V300-460-0100- 0 29-44 V303-260-0080- 0 62-15 V401-160-0060- 0 48-26
V300-460-0100- 0 31-12 V303-260-0080- 0 63-15 V401-160-0060- 0 48-30
V300-460-0100- 0 32-28 V303-260-0080- 0 64-39 V401-160-0060- 0 50-40
V300-460-0100- 0 52- 7 V303-260-0080- 0 65-49 V401-160-0060- 0 51-14
V300-460-0100- ¢ 56-10 V303-460-0080- 0 48.22 V401-160-0060- 0 51-25
V300-460-0100- 0 57-10 V303-460-0080- 0 53-13 VAG1-160-0060-0- 0 51-32
V300-460-0120- 0 36-11 V303-460-0120- 0 3B- 7 V401-160-0060- 0 51-40
V300-460-0120- 0 52-10 V303-460-0120- 0 39- 7 V401-160-0080- 0 61-39
V300-460-0120- 0 58-14 V303-460-0120- 0 40- 5 V401 -160-0060- 0 62-20
V300-460-0120- 0 59-10 V303-460-0120- 0 40- 6 V401-160-0060- 0 62-27
V300-460-0140- 0 74-15 V303-460-0140- 0 38- 2 V401-160-0060- 0 62-31
V300-460-0140- 0 74-26 V303-460-0140- 0 39- 3 V401-160-0060- 0 63-20
V300-460-0160- 0 29-16 V303-460-0140- 0 40- 8 V401-160-0060- 0 63-28
V300-406-0160- 0 67- 9 V305-260-0080- 0 24- 4 V401-160-0060- 0 64-04
V300-460-0160- 0 67-15 V320-160-0120- 0 47-22 V401-160-0060- 0 64-15
V302-250-0050- 0 68-33 V320-260-0060- 0 70-44 V401-160-0060- 0 65- 5
V302-260-0060- 0 79-18 V320260-0200- 0 29- 8 V401-160-0060- 0 65-14
V302-260-0060- 0 80-24 V320-260-0220- 0 13-22 V401-160-0060- 0 66-19
V302-260-0080- 0 26-21 V321-260-0100- 0 35- 3 V401-160-0060- 0 66-40
V302-260-0080- 0 44- 7 V321-260-0100- 0 36- 3 V401-160-0060- 0 68-24
V302-260-0080- 0 44-14 V321-260-0140- 0 29-61 V401-160-0060- 0 69- 3
V302-260-0080- 0 45- 17 V321-260-0140- 0 32-40 V401-160-0060- 0 69-23
V302-260-0080- 0 45-14 V321-260-0140- 0 36-20 VA401-160-0060- 0 81-18
V302-260-0080- 0 46-25 V321-260-0200- 0 29-36 V401-160-0060- 0 82-18
V302-260-0080- 0 54-14 V330-260-0160- 0 29-29 V401-160-0060- 0 83- 4

199




Parts Code

Parts Code

Parts Code

Ref No,

V401-160-0060- 0

V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401 -160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
VA01-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
vA01-160-6080- 0
V401 -160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0

V401 -160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401 -160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
v401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- ¢
V401-160-0080- 0
v401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0080- 0
V401-160-0100- 0

V401-160-0100- 0
Vd401-160-0100- 0
V401-160-0100- 0
V401-160-0100- 0
V401-160-0100- 0
V401-160-0100- 0
V401-160-0100- 0
V401-160-0100- 0
V401-160-0100- 0
V401-160-0100- 0
V401-160-0100- 0
V401-160-0100- 0
V401-160-0100- 0
V401-160-0100- 0
V401-160-0100- 0
V401-160-0100- 0
V401-160-0100- 0
V401-160-0100- 0
V401-160-0100- 0
V401-160-0120- 0
V401-160-0120- 0
V401-160-0120- 0
V401-160-0120- 0
V401-160-0120- 0
V401-160-0120- 0
V401-160-0120- 0
Y¥401-160-0120- 0
V401-160-0120- 0
V401-160-0120- 0
V401-160-0120- 0
V401-160-0120- 0
V401-160-0120- 0
V401-160-0120- 0
V401-160-0120- 0
V401-160-0120- 0
V401-160-0120- 0
V401-160-0120- G
V401-160-0120- 0
V401-160-0120- 0

25-38
27-10
27-13
29-43
31-11
32-19
32-27
32-32
39-54
40-61
b2- 8
b4-42
bg- 9
bT-14
61-37
70~ 6
74-10
74-30
76- 8
21- 7
258-19
30-12
32- 5
34-14
34-30
35-10
35-28
36-10
36-13
36-30
38- 6
39- 6
40- 4
b5- 4
b6-26
58-13
H9-11
59-25
73-10

200




Parts Code

Ref No.

Parts Code

Parts Code

Ref No.

V401-160-0120- 0
V401-160-0120- 0
V401-160-0140-0
V401 -160-0140- 0
V401-160-0140- 0
VA401-160-0140- 0
V401-160-0140- 0
V401-160-0140- 0
V401-160-0140- 0
V401-160-0140- 0
V401-160-0140- 0
V401-160-0140- 0
V401-160-0160- 0
V401-160-0160- 0
V401-160-0160- 0
V401-160-0160- 0
V401-160-0160- 0
V401-160-0160- 0
V401-160-0160- 0
V401-160-0220- 0
© VAD1-160-0270- 0
V401-260-0080- 0
V401-260-0080- 0
V401-260-0080- 0
V401-260-0080- 0
V401-260-0120- 0
V401-260-0120- 0
V413-160-0160- 0
V413-150-0080- 0
V413-160-0050- 0
V413-160-0050- 0
VA413-160-0060- 0
V413-160-0060- 0
V413-160-0060- 0
V413-160-0060- 0
V413-160-0060- 0
V413-160-0060- 0
V413-160-0060- 0
VA413-160-0060- 0

75- 4
T7-34
27- 4
28- 4
38- 3
39- 2
40- 9
42-24
73- 4
4- 3
T4-14
T4-27
28- 9
28-15
29-15
52-26
67-11
67-17
73-16
73-21
77-54
38-61
47-11
4726
72-7
52-11
T5- 6
75-12
2b- 5
68-21
70-26
37-12
61-'6
61-48
62-21
62-28
63-21
63-25
64- 5

V413-160-0060- 0
V413-160-0060- 0
V413-160-0060- 0
V413-160-0060- 0
V413-160-0060- 0
V¥413-160-0060- 0
V413-160-0060- 0
V413-160-0080- 0
V413-160-0080- 0
V413-160-0080- 0
V413-160-0080- 0
V413-160-0080- 0
V413-160-0080- 0
V413-160-0080- 0
V413-160-0080- 0
V413-160-0080- 0
V413-160-0080- 0
V413-160-0080- 0
V413-160-0080- 0
V413-160-0080- 0
V413-160-0080- 0
V413-160-0080- 0
V413-160-0080- 0
V413-160-0080- 0
V413-160-0080- 0
V413-160-0100- 0
VA413-160-0100- 0
V413-160-0100- 0
V413-160-0100- 0
V413-160-0100- 0
V413-160-0120- 0
V413-160-0120- 0
V413-160-0120- 0
V413-160-0120- 0
V413-160-0180- 0
V421-160-0050- 0
V600-151-2015- 0
V500-151-2015- 0
V500-161-2015- @

26-23
26- 9
26-19
26-36
44- 9
44-28
45- 9
45-24
54-11
54-18
54-37
66- 5
66-10
66-27
70-14
72-16
70-40, 72-16
24- 9
3b- 2
36- 2
4712
56-30
24-17
35-25
36-27
47-21
50-37
70-21
38-45
39-44
40-47

V500-151-6010- 0
V5h00-151-6015- 0
Vb00-152-0015- 0
V500-152-0015- 0
V500-152-0015- 0
V500-152-0015- 0
V500-152-0015-0
V500-152-0018- 0
V500-152-0018- 0
V5600-152-0018- 0
V5(0-152-0018- 0
V500-152-0018- 0
V500-152-0018- 0
V5600-152-0018- 0
V500-152-0018- 0
V500-152-0025- 0
Y500-152-0025- 0
Vh00-152-5015- 0
V500-152-5015- 0
V500-152-5015- 0
V500-162-5015- 0
V500-162-56015- 0
V500-152-5018- 0
V500-152-5018- 0
V500-153-0020- 0
V500-153-0025- 0
V500-153-0025- 0
V500-153-0025- 0
V500-153-0025- 0
V500-153-0025- 0
Vh00-163-0025- ¢
Vb00-163-0025- 0
V500-163-0025- 0
V500-153-0030- 0
V500-153-0030- 0
V500-153-0030- 0
V500-154-0030- 0
V¥500-154-0030- 0
V500-154-0040- 0

68-20
70-45
44-10
44-29
45-10
45-25
54-38
26-31
42-21
47- 8
47-13
47-15
54-12
b4-19
54-23
35- 4
36- 4
26-15
26-41
58-23
61- 7
61-47
47- 3
50-20
35-18
35-26
36-28
38-51
39-62
40-68
42- 9
47-23
50-26
29-52
32-41
36-21
29-37
50-38
29- 9

201




Parts Code

Parts Code

Ref No.

Parts Code

Ref No.

V500-1565-0045- 0
V500-155-0050- 0
V510-100-4016- 0
V511-160-8060- 0
V520-100-6016- 0
V520-100-6016- 0
V520-100-8020- 0
V620-101-0020- 0
V520-101-0022- 0
V620-101-0022- 0
V520-101-0022- 0
Vb20-101-0022- O
V520-101-0022- 0
Vb20-101-0022- 0
V620-101-0022- 0
V520-101-0022- 0
V5620-101-0022- 0
V520-101-0022- 0
V520-101-0028- 0
V580-100-6040- 0
V580-140-3016- 0
V580-140-3022- 0
V580-140-3022- 0
V580-140-4030- 0
V580-140-5018- 0
V5680-140-5018- 0
V580-140-5018- 0
V580-140-5022- 0
V680-140-5028- 0
V580-140-5030- 0
V580-140-6010- 0
V580-140-6016- 0
V580-140-6020- 0
V580-140-6028- 0
V580-140-6028- 0
V5380-140-6032- 0
V580-140-8025- 0
V580-140-8056- 0
V580-140-8056- 0

V680-140-8056- 0
V600-110-6007- 0
V600-110-6007- 0
VG600-110-6008- 0
V600-110-6011- 0
V600-110-6012- 0
V600-110-6013- 0
V600-110-6205- 0
VG00-110-6025- 0
V600-110-6206- 0
V600-110-6206- 0
V600-110-6206- 0
VG600-110-6207- 0
V600-110-6207- 0
V600-110-6208- 0
V600-110-6211- 0
V600-110-6211- 0
v600-110-6212- 0
V600-110-6304- 0
V600-110-6305- 0
VE00-110-6305- 0
V600-110-6306- 0
V600-110-6307- 0
V600-110-6309- 0
V600-110-6309- 0
V600-110-6309- 0
V600-150-6207- 0
V600-150-6207- 0
V607-110-6305- 0
V607-110-6305- 0
V607-110-6311- 0
V610-115-1107- 0
V630-113-0204- 0
V630113-0206- 0
V630-113-2007- 0
V631-113-2206- 0
V653-420-2620- 0
V653-422-2820- 0
V670-200-0050- 0

59- 2
41- 8
49-
41-58
33-24

=2

41-25
34-31
41-20
42- 1
39-58
40-65
41-15
50- 7
50- 3
34-18
63- 2
53-10
b2-15
41-33
49-20
49-51
34-19
34-33
b3-15
34-15
53-27
38-22
39-21
49-37
50- 2
52-13
34-25
29-35
33- 8
29-34
33- 6
41-17
49-10
49-36

V670-200-0100- 0
V671-400-0050- 0
V671-400-0100- 0
V680-100-0010- 0
V680-100-0013- 0
V680-100-0013- 0
V680-100-0013- 0
V680-200-0010- 0
V680-200-0013- 0
V704-140-0100- 0
V704-140-0100- 0
V704-140-0100- 0
V704-140-0100- 0
V704-140-0120- 0
V704-140-0120- 0
V704-140-0150- 0
V704-140-0160- 0
V704-140-0200- 0
V704-140-0250- 0
V704-140-0250- 0
V704-140-0250- 0
V704-140-0250- 0
V704-140-0250- 0
V704-140-0250- 0
V704-140-0300- 0
V704-140-0300- 0
V704-140-0300- 0
V704-140-0350- 0
V704-140-0500- 0
V704-140-0600- 0
V705-140-0170- 0
V705-140-0170- 0
V705-140-0170- 0
V705-140-0170- 0
V705-140-0370- 0
V705-140-0520- 0
V705-140-0520- 0
V705-140-0550- 0
V705-140-0620- 0

52-23
49-35
52-22
50-24
51-29
51-37
51-43
42-07
41-39
61-06
61-11
61-19
61-50
49-45
h0-42
51-33
42-25
42-31
41-21
43- 7
49-22
19-38
49-52
51- 8
34-26
41-16
49-11
49- 6
T7-12
41-27
38-27
39-26
39-56
40-63
77-29
41-24
4z- 2
49-03
33-02

202




Parts Code

Par ts Code

Ref No.

Parts Code

Ref No.

V705-140-0620- ¢
V705-140-0620- 0
V705-140-0620- 0
V7056-140-0620- 0
V7056-140-0720- 0
~V705-140-0950- 0
V705-140-1000- 0
V708-140-0620- 0
V710-140-0070- 0
V720-101-9009- 0
V720-101-9010- 0
V720-101-9010- 0
V720-101-9010- 0
V720-102-4010- 0
V720-102-4010- 0
V720-102-4010- 0
V720-102-4011- 0
V720-102-4012- 0
V720-102-4012- 0
V720-102-4012- 0
V120-102-4014- 0
V720-102-4015- 0
V720-102-4016- 0
V720-102-4016- 0
V720-102-4018- 0
V720-102-4018- 0
V720-102-4018- 0
V720-102-4020- 0
V720-102-4020- 0
V720-102-4021- 0
V720-102-4021- 0
V1720-102-4022- 0
V720-103-5025- 0
V120-103-5030- 0
V120-103-5036- 0
V720-103-5040- Q
V720-103-5044- 0
V720-103-5044- 0
V720-103-5060- 0

V720-105-7065- 0
V720-105-7066- 0
V720-105-7080- 0
V720-112-4006- 0
V720-112-4012- 0
V720-112-4012- 0
V720-112-4012- 0
V720-112-4014- 0
V720-112-4014- 0
V720-112-4014- 0
V720-112-4014- 0
V720-112-4014- 0
V720-112-4014- 0
V720-112-4014- 0
V720-112-4018- 0
V720-112-4018- 0
V720-112-4018- 0
V720-112-4018- 0
V720-112-4020- 0
V720-112-4020- 0
V720-112-4020- 0
V720-112-4020- 0
V720-112-4020- 0
V720-112-4020- 0
V720-112-4040- 0
V721-103-1030- 0
¥721-103-1030- 0
V721-103-1040- 0
V721-103-1045- 0
V721-103-1070- 0
V721-103-1075- 0
V721-103-1115- 0
V721-103-1115- 0
V721-113-1070- 0
V721-113-1085- 0
V721-113-1090- 0
V740-116-2067- 0
V740-125-4508- 0
V740-142-6512- 0

56-22
59-29
28-13
79- 6
59-33
79- 9
80- 6
57-21
57-33
59-20
64-10
65-19
81-15
82-15
62-23
63-23
6517
65-20
62-17
63-17
63-26
64-11
65- 3
65-11
62-29
62-25
63-37
43- 5
77-11
77-15
77-17
53-17
53-24
56-23
56-17
56-16
42-16
49-53
3955

V740-142-6512- ¢
V740-145-6209- 0
V740-225-4409- 0
V740-225-5208- 0
V740-230-5007- 0
V740-235-5007- 0
V740-235-5007- 0
V742-130-6205- 0
V742-148-6507- 0
V742-165-7809- 0
V744-125-4511- 0
V744-135-5508- 0
V744-135-6210- 0
V744-148-6609- 0
V744-150-6809- 0
V744-155-7209- 0
V744-155-7812- 0
V744-240-5508- 0
V745-145-6009- 0
V745-145-6009- 0
V760-400-0000- 0
V760-400-0000- 0
V761-400-0000- 0
V761-400-0000- 0
V764-400-0000- 0
V761-400-0000-0
V763-400-0000- 0
V763-400-0000- 0
V763-400-0000- 0
V763-400-0000- 0
V763-400-0000- 0
V763-400-0600- 0
V763-400-0000- 0
V764-400-0000- 0
V767-400-0000- 0
V767-400-0000- 0
V767-400-0000- 0
V767-400-0000- 0
V767-400-0000- 0

40-62
49-48
41-23
42- 5
41- 6
40-27
41-07
49-41
29-31
34-11
33-11
50- 8
43- 8
29-32
29-19
34-22
34-10
41-56
68-07
ha- 7
44-16 a
44-30 a
28-10
29-17
32-24
73-40
29- 3
38-12
39-11
40-12
44- 2
4h- 2
54-07
55-15
29-49
32-38
36-22
44-16
44-30

203




Parts Code

Ref No.

Parts Code

Ref No.

Parts Code

Ref No.

V767-400-0000- 0
V167-400-0000- 0
V780-100-0002- 0
V780-100-0004- 0
V781-100-0006- 0
V781-100-0006- 0
V781-100-0006- 0
V781-100-0006- 0
V781-100-0006- 0
V781-100-0008- 0
V781-100-0008- 0
V781-100-0008- 0
V781-100-0008- 0
V889-000-0816- 0
V889-001-2424- 0
V&89-006-00t5- ¢
V889-006-0016- 0
V889-006-0016- 0
V920-550-8010- 0
V020-551-2014- 0
V920-551-3017- 0
V920-551-9022- 0
V920-552-4027- 0
V999-300-0010- 0
V999-300-0010- 0
V099-300-0010- C
Vv899-300-0010- 0
V999-300-0010- 0
V999-300-0010- 0
V999-300-0010- 0
V999-300-0010- 0

45-16
45-29
57. 9, 78-24
76-11
39-60
40-66
48-10
56 6
57 8
31-13
32-16
39-10
40-11
34- 7
67- 5
30-17
30- 9
34- 3
74-22
74-21
74-20
74-19
74-18
30-10
30-18
30-18
34- 4
34- 8
67- 6
67-6 a
67-25

204




Parts Code | Ref No. Parts Code | Ref No. Parts Code | Ref No.
1302-225-0030-0 (42~ 8,50-25 1404-312-0060-0 45— 8,54-17 1407-621-0070-0 | 69— 9
1302-726-0050-0 §73-32 1404-317-0050-2 | 67— 7 67-13 1407-621~0110-0 G69-36
1302-726~0060-0 [73—-33 1404-401-0170-0 29—-14,29-27 1407-621-0120-0 69~-37
1305-241-0010-0 | 24-18,66-24 1404-402-0010-0 35—16 1411-411-0020-0 30— 1
1305-931-0030~0 [ 73-39 1404-402-0050-0 35—19 1411-411-0030-0 30—~ 2
1317-621-0020-0 | 68-27 1404-501-0080-0 56— 2,57 2 1411-716-0040-0 48-35
1325*930~1050"0 75— 8 1404-501-0100-0 | 56— 3,57— 3 1412-204—-0030-0 | 49-46
1326~-616-0010-0 |[25-10 1404-502-0080-0 | 58-12,59— 9 1414-117-0040-0 | 47-17
1326-706-0020—-0 138-11,38-11a 1404-502-0130-0 58-15,59-13 || 1414=-117-0050-0 | 47-18

39-59, 39-5% 1404-503-0060-0 62—-41,63-47 1414-312-0020-0 | 44-34,45-35
40-19,40-19a 64-36,65-46 54—-32
52-12 1404-503-0080-0 | 62—-13,64-37 1414-501-0080—-0 | 56—-12,57— 6
1326—-708-0050-0 | 29-25 1404-503-00%0-0 62-14,64-38 || 1414-501-0100-0 29-12
1376-402-0030-0 | 68~-29 1404-504-0010-0 | 56-27 1414—-616-0010-0 | 54-36
1401-122-0050-0 |44—- 5,45~ 5 1404~511-6000-0 73-18 1414—632-0050-0 | 66-21
. 54-15 1404-520—-0010-0 | 73—-35 1415-101-0100-0 24-15
1401-201-0160-0 |51-24,51-31 1404-520-0020-0 | 73-36 1415-101-0180-0 24— 2
51-39 1404-520-0030-0 73-31 1415—-101-0400-0 24-13
1401-211-0100-0 |38-19,39-18 || 1404-520-2001-0 73-30 1415-102-0090~-0 | 46— 9
40-23 1404-520-3000-0 | 73—-34 1415-102-0100~-0 | 46—-10,46-33
1401-906-0050~0 |[74—17 1404-621-0270-0 | 46-19 1415-102-0120-0 | 46-12,46-35
1402—-500-8040-0 | 73-21 1404-621-0300-0 | 68-28 1415-102-0130-0 46—-13,46—-36
1402-501-0170-0 {51-13 1404-922-0020-0 | 75— 2 1415-111-0010-0 | 46-22
1&02—511—6000'0 7320 1404-922-0030-0 | 75~ 5 1415-111-0020-0 | 46-23
1402—-621-0140-0 |72-14 1404-922-0060-0 1 75—10 1415-111-2000-0 46-20
1403-201-0060-0 ;48-20 1404-922-1000-0 | 75-11 1415-116-0071-0 | 47— 4
1403-207-0010-0 |51-16 1405~-401-0060-0 29-28 1416-120-0020-0 39—-41
.1403—209"0060—0 58— 5,59- 4 1405-502-0050-0 | 58-22 1415-120-0030-¢ | 38—-18,39-17
81-27,82-24 1407-111-0010-0 | 46— 2 1415—-120-0040-0 38—24,39-23
1403-312-0030-0 |44-11,45—-11 1407-117~-0070-0 | 4719 40-29
54-20 1407-207-0050~-0 | 51—11 1415-120-0050-0 | 38-23,39-22
1403-621-0310-0 [69-10,69-10a 1407-303-0010-0 | 50-35 40-28
69-19,69-28 1409-303-0020-0 50-32 1415-120-0060-0 38-25,39-24
1404—-101-0010-0 |44-17,44-22 1407-303-0030-0 | 50-33 1415—-120~-0080-0 | 38—28,39-27
‘ 45~20,45-27 1407-303-0040-0 50-36 1415-120-0100—-0 | 38-35,39-34
1404-117-0080-0 |47—-20 1407-310-0060-0 | b5—11 40-37
1404—-120-0090-0 | 38— 9,39- 8 § 1407-402-0010-0 29— 2 1415-120-0140-0 | 38—47,39-46
40— 7 1407-406-0020-0 35—~ 6,36— 6 40-49
1404-201-0180~-0 [56-11,567- 7 1407—-406-0040-0 135“ 7,36— 7 1415-120~-0150—0 38-48,39-47
1404-301-0090-0 [53-12 1407-501-0090~0 | 56—29 40-50
1404-301-0100-0 |b3-11 1407-600-0520~0 | 69-35 1415-120-0160~0 | 38-32,39-31
-1404-312—-0050-0 | 54-10¢ 1407-621-0040-0 [ 69-12 40-34
1404-312-0060-0 |44— 8,44-27a 1407-621-0050-0 69- 7 1415-120-0170-0 38-33,39-32

205




Parts Code

Ref No.

Parts Code

Ref No.

Parts Code

Ref No.

1415-120-0170-0
1415-120-0180~0

1415-120-0190-0

1415-120-0200-0
1415-120~0210-0

1415-120-0220-0

1415-120~0230-0

1415-120-0240-0

1415-120~-0250-0

1415-120~-0260-0

14156-120-2000-0

1415-120-3000-0

1415-121-0010-0
1415-121-0040-0
1415-121-0050-0
1415~121-0060-0
1415-121-0090~-9¢
1415-121-2000-0
1415-122-0010-0

1415-122-0020~0

1415-122-00406—-0
1415-125-0051-0
1415-125-0061-0
1415-125-0080-0
1415-125-0130-0
1415-125-0160-0
1415-125-0171-0
1415-125-0190-0
1415-125-0240-0
1415-125-0250-0
1415-125-0260—0

40-35
38-43,39-42
40—45
38~46,39-45
40-418
38-42,40-44
38-44,39-43
40-46
38-37,39-36
40-39
38-36,39-35%
40-38
38-38,39-37
40-40
38-39,39-38
40-41
38-49,39-48
40-51
38-41,39-40
40-43
38-40,39~39
40-42
38-56,39-67
38-52,39-63
38-53,39-64
38-54,39-65
38~59,39-70
38-63,39-74
44-15,45-15
45-26
44-19,44-19a
45-17,45-17a
44-21,45-10
41— 1
41— 2
41-32
41-28
41-41
4143
41-52
40~24
40-30
41- 3

1415-125-0271~0
1415-125-0290-0
1415-125-0310-0
1415-125-0320-0
1415-125-0350-0
1415-125-0360-0
1415-125-2001-0
1415-201-04030-0
1415-201-0050-0
1415-201-0060-0
1415-201-0070-0
1415-201-0080-0
1415-201-0090-0
1415-201~-0140-0
1415-201-0150-0
1415-201-0160-0
1415-201-0190-0
1415-203-0020-0
1415-203-0030-0
1415-203-0040-0
1415-204-0010~0
1415-205-0080-0
1415-205-0110-0
1415-205-0120-0
1415-205-0130-0
1415-205-0150-0
1415-205-0160-0
1415-207-0043-0
1415-207-0061-0
1415-207-0071-0
1415-207-0090-0
1415-208-0020-0
1415-209-1000-0
1415-210-0020-0

14156-210-0030-0
1415-213-0010-0
1415-216-0060-0

1415-303-0010-0
1415-306-0030-2
1415-306-0040-0
1415-306-0060-0

41-29
41-57

41-18

40-31

41-14

41-31

4146

48-13

48-17

48-18

48-19

48-23

4824

53-21

53—22

53-23

48-32

49- 2

49— 4

49~ 9
49-14-2
49-26,49-30
49-28

19-29

49-31

49-33

33— 5,49-34
49-42

48-37

4838

49-44

51— 2

51-18
41-40,51-28
51-36,51-42
51-23

50— 4
41-37,41-44
50-11

54-22

52-16

52-17

52-18

1415-306-0070~0
1415-307-0020-0
1415-312-0021-0
1415-312-0031--0
1415-312-3000~0
1415-312-4001-0
1415-312-5000-0

1415-312-6000-¢

1415-401-0020~0
1415-401-0030-0
1415-401-0040-0
1415-401-0050-0
1415-501-0020-0
1415-501-2001-0
1415-503~0020-0
1415-508-0030-0
1415-503-0040-0
1415-503-0041-0
1415-503-1000-2
1415-503-2000-0
1415-505-6020-0
1415-505-0030-0
1415-505-0040~0
1415-505-0050-0
1415-505-0060-0
1415~505-0080—0
1415-505-0140-0

1415-600-0550-0
1415-621-0100-0
1415-621-0160-0
1415-62i-0170-0
1415-621-0200-0
1415-621-0210-0
1416—101-0110-0
1416-112-2020-0
1416-116-0040-0
1416-120-0020-0

1416-120-0030-0

52~ 4
5214

54-27

54-28

54— 6

54-13

44— 4,45- 4
54-16

44- 6,45 6
54— 9

20—~ 4

29— 7

20~ 6

27-11

56— 4,57-16
56— 1
58— 8
58-18,50-12
58— 1,59~ 6
58- 1a,59- 6a
58-21
58-17,59-1%
26—-24
56—-18
56-20,59-26
56-19,59-27
56-21,59-28
58-29
62-22,63-22
65-16
69-29
69-11
68-14
68-37
69-30
69-31
23— 5,23-24
72~ 9
4710
38-14,39-13
40—14
38-15,39-14
4015

206




Parts Code

Ref No.

Paris Code

Ref No,

Parts Code

Ref No.

1416~120-0040-0
1416-120-0060-0
1416-207-0040-0
1416~216-0040-0
1416-303-2000-0
1416-506-0030-0
1416~506-0040-0
1416-509-8000-0
1416-511-4000-0
1416-600-0530-0
1416-600-0550-0
1416-621-0020-0
1416-621-0050-0
1416-621-0250-0
1416-621-0260-0
1416~621-0270-0
1416-621-0370-0
1416~621-0440-0
1416-621-2500-0
1417-012-2000-0
1417-012-2100-0
1417-100-0510-0
1417-100-0511-0
1417-100-0521-0
 1417-102-0050-0
1417-102-0090~0
1417-111-2000-0
1417-112-0010-0
1417-120~0021~0
1417-120~0022~0
1417-120-1002—-0
1417~120-1003-0
1417-121-0021-0
1417-121-1001-0
1417-125-0020-0
1417-201-0020-0
1417-201-0060-0
1417-201-0080—2
1417-201-2000-0
1417-203-0011-0
1417-203-0020-0
1417-204-0010-0
1417-211-0010-0

38-57,39-68
47- 2

51- 9
42-12,50-27
54-21

62—-32

62-33

74— 8

73-28

70~34

46-26

69-38

70-27

70-35

70-36

46-29

4627

69— 1
69-38a
44-12

44-20

46— 6

46-30
38-62,39-73
24-20,46-18
46— 7,46-37
46—-21

72— 8
38-26,39-25
38-26a , 39-25a
38-29,39-28
38-29a , 39-28a
38—-58,39-69
38-64,39-75
41-22

4816

4828

48-31

53-29

49- 1

49-14

49- 1-2
49-47

1417-212-2000-0
1417-216-0040-0
1417-216-2000-0
1417-223-0011-0
1417-223-0020-0
1417-306-0010-0
1417-306-0020-0
1417-306-0030-0
1417-307-0010--¢
1457-310-0010-0
1417-310-0020-0
1417-310-0030-0
1417-310-0040-0
1417-310-1000-0
1417-310-2000-0
1417-310~3000-0
1417-310-4000-0
1417-310-5000-0
1417-317-1000-1
1417-401-00610-0
1417-503-0010-0
1417-511-1000-0
1417-511-2000-0
1417-520-1000-0
1417-621-0010-0
1417-621-0020-0
1417-621-0040-0
1419-316-0020-0
1419-621-0150-0
1419-621-0160-0
1419-621-0170-0
1419-621-0180~-0
1421-101-0010-0
1421-101-0030-0
1421-101~0130-0
1421-111-2100-0
1421-116-0010-0
1421-116-0020-0
1421-116-0030-0
1421-116-2000-0
1421-207-0030-0
1421-207-0040-0
1421-207-0050-0

49-40
50-19
50-10
49— 1~1
49-14-1
52~ 1
52— 2
52—
53-30
55— 1
55-14

(&3]

55-12
55-13
55— 8
55- 9
67— 3,67-12
27— 8
58-11
73-13
73-17
73-29
72— 1
72-13
70-37
55— 2
69-26
69-16
69-17,69-27
69-18
24-16
24- 6
23-10
46~ 5
47- 5
47- 6

47— 9

47— 9-1
56-13,57- 4
81-10

51-13

1421-208—-1001-0
1421-212-0040-0
1421-301-0120-0
1421-312-0020-0
1421-400-0520-0
1421-400-0540~0
1421-403—0010-0
1421-403-00620-0
1421-403-0030-0
1421-501-0060-0
1421-502-0020-0

1421-503-0050-0
1421-503-0060-0
1421-503-4320-0
1421-503-4330-0
1421~503-4350-0
1421-503-4360-0
1421-503-4370-0

1421-503-4380-0

1421-503-4390-0
1421-503-4410-0
1421-503-4420-0
1421-503-4430-0
1421-507-0130-0
1421-507-0140-0
1421-507-0160-0
1421-507-0161-0
1421-507-0162-0
1421-507-0170-0
1421-5611-3000-0
1421-511-3001-0
1421-511-4000-0
1421-6060-051¢-0
1421-600-0570-0
1421-661-0030-0
1421-601-0080-0
1421-601-0090-0
1421-601-0111-0
1421-601-0121-0

51-20

50— 9

33-20

54- 3,56-28
35— 5,36— 5
35~15

35—13

35-12

35-17

57— b
58-20,50—17
73— 6,73-23
74— 7,74-34
62-39

62-40

62— 2,64-26
62— 3,64-27
62— 5,64—29
62— 6,64-30
62— 7,63-12
64—31,65-45
62~ 8,63~ 6
64-32

62— 9
62-10,64-33
62-11,64—34
62-12,64-3%
58-32,60-11
58-33,60-10
60-23
58-37,60-23a
58-37a , 60-23b
58-38,60-24
73—17-1
73~17-1a
73-18-1
66-13

69-25

26— 4

25—24

207




Parts Code

Ref No,

Parts Code

Ref No.

Paris Code

Ref No.

1421-601-0130-0
1421-602-0010-0
1421-602-0030-0
1421-602-0040-¢
1421-602-0051-0
1421-602-0070-0
1421-602-0080--0
1421-602-0110—-0
1421-602-4001-0C
1421-602-8G00-0
1421-603-0010--0
1421-603-0040-0
1421-606=0030-0
1421-611-0010-0
1421-611-0020-0
1421--611-0030-0
1421-611-0040-0
1421-621-0070-0
1421-621-0081-0
1421-621-0160-0
1421-621-0190-0
1421-621-0290-0
1421-621-0300-0
1421-621-0310-0
1421-621-0320-0
1421-621-0360-0
1421-621-0380-0
1421-621-0390-0
1421-621-0410-0
1421-621-2000-0
1421—-621-2010-0
1421-621-2020-0
1421-621-2030-0
1421-621-2100-0
1421-621-2200-0
1421-621-2300-0
1421-903-0160-0
1421-904-01%0-0
1421-906-0010-0
1421-922-0010-0
1422-1565-2110-0
1422-155-2410-0
1422-155-2420-0

25— 5a
26— 2
26-13
a6-14
26-20
26—27
23-17
26-12
26-11
26—26
37— b
37- 6
6634
G6-14
66—15
66—16
6622
68-19
68-17
68— 7a
68— 9
70-20
T0—-23
70—-24
70-25
68—31
68-26
25-35
25-36
70- 1
70— 2
70- 3
70— 4
25~-33
25-34
68-32
83—-12
83-25
74-186
75—-14
22— 6
23- 3,23-20
23— 4,23-21

1422-155-2510~-0
1422-605-0060-0
1422-940-0080-0
1422-940-0080-0
1423-031-2000-0
1423-092-2000-0
1423-092-2100-0
1423-101-0030-0
1423-101-0040-0
1423-117-0010-0
1423-312-0010-0
1423-400-0520-0
1423-401-1000-0
1423-511-0010-0
1423-511-0020-0
1423-511-2000-0
1423-511-2100-0
1423-811-2200-0
1423-520-0010-0
1423-520-0011-0
1423-600-0520-0
1423-601-0030-1
1423-601-0040-0
1423-601-0050-0
1423-601-0060-0
1423-601-0080-¢
1423-601-2000—1
1423-601-3000~1
1423-602-0010—0
1423-602-4001-0
1423-603-0010-0
1423-603-0020-0
1423-606-0010-0
1423-606—-2001—1
1423-606-2041-0
1423-606—-3001—13
1423-621-0010-0
1423-621-0040-0
1423-621-0050~0
1423-621-0060-0
1423-621-0070-0
1423-621-0080-0
1423-621-0090-0

23— 9
24-21
83-10
83-11
54— 1
75— 1
75—~ 9
24-12
23— 6
47-24
b4— 2
3514
27— 5,28-17
73- 5
73-26
73-19
73-24
73-25
7338
73-38a
70— 7
25~11
25-15
25-13
25-28
25-29
25- 8§
25— 7
26-22
23-12
37— 7
37— 8
66— &
66- 1
6637
66— 2
69 -8
69—-41
70- 8
70-10
70-11
7012
70-13

1423-621-0150-0
1423-621-0180-0
1423-621-0190-0
1423-621-0200-0
1423-621-0210-0
1423-621-2010-0
1423-621-2100-0
1423-901-0030-0
1424-101-0020-0
142401061-0030-0
1424-101-0040-0
1424-301-0050-0
1424-101-2030-0
1424-101-2040-0
1424-101-2050-0
1424-102-0020-0
1424-102-0030-0
1424-111-1001-0
1424-111-2001-0
1424-111-3000-0
1424-112-1004-0
1424-116-1000-0
1424-117-31000-0
1424-120-0012-0
1424-122-0011-0
1424~122-0020-0
1424-122-1000-0
1424-122-2000-0
1424-122-2100-0
1424~125-0030-0
1424-201-0010-0
1424-201-0020-0
1424-201-0030-0
1424-202-0010-0
1424-205—-0010-0
1424-211-10¢0-0
1424~212-1000-0
1424-216-0010-0
1424-303-0010-0
1424-303-2000-0
1424-312-2000-0
1424-503-0010-0
1424-505-0020-0

68— 8
70—41
70—-43
70—~ 9
72-12
68— 4
69—41a
83—~ 1
22- 7
22— 8
22— 9
22-10
22~ 3
22— 4
22- 5
46—16
46-17
26-43
26—44
46— 1
72— 4
47— 1
47-16
38~ 1
44-31,45-32
44-24,45-30
44~ la
44— 3,45— 3
4426
41-42
48-27
48-12
48-45
48-12-1
49-23
49-39-1
49-39
50-23
50—-41
50-30
54-29
58— 2
78-16

208




Parts Code

Ref No.

Parts Code

Ref No.

Parts Code

Ref No.

1424-505-0030-0
1424~505-0060-0
1424-505-0070-0
1424-505-0081-0
1424-505-2101-0

1424-505-2301-0
1424-505-2310-0
1424-505-2320-0
1424-505-2330-0
1424-505-2340-0
1424-505-2850-0
1424-505-2360-0
1424-505-2370-0
1424-505-2380-0
1424-505-2390-0
1424-505-2410-0
1424-505-2420~0
1424-505-2430~0
1424-505-2440-0
1424-505-2450-0
1424-505-2460-0
1424-505-2470-0
1424-505-2480-0
1424-505-2490-0
1424-505-2510-0
1424-505-2520-0
1424-505-2531-0
1424-505-2540-0
1424-505~2550-0
1424-505-2560-0
1424-505-2570-0
1424-505-2590—0
1424-505-2610-0
1424-505-2700-0
1424-505-2701-0
1424-505-2710-0
1424-604-0010-0

1424-604—4001-0
1424-951-0010-0
1424-951-0020-0
1424-951-0030-0

78-35
56-15
62-42
58-28
62-36,63-33
64-40,65-50
58-24,78- 0-1
78— 1
78-32
78-18
78-36
78- 2
78- 5
78-30
78-25
78-29
78-22
78~ 6,78~14
78~ 7
78-15
78— 9
78-10
78-27
78-34
78-28
78— 3
78-33
78-12
78-41
78-11
78-42
78-44
78-17
78-37
62 1
64-25
62— 4,64-28
63-44,64-18
65-27
2638
29-54
29-55
29-56

1424-951-0040-0
1424-951-0050-0
1424-951-0060-0
1424-951-0070-0
1424-951-0080-0
1424-951-0090-0
1424-951-0110-0
1424-951-0140-0
1424-951-0150-0
1424-951-0160-0
1424-951-0170-0
1424-952-0040-0
1424-953-0010-0
1424-960-0010-0
1424-960-0020-0
1425-101-0010-0
1425-101-0020~-0
1425—-102-0010-0
1425-116-0010-0
1425-132-0013-0
1425-132-0021-0
1425-132-0070-0
1425-132-0080-0
1425-132-0091-0
1425-132-0110-0
1425-132-0120-0
1425-132-0130-0
1425-132-0141-0
1425-132-0150-0
1425-132-0160-0
1425-132-0170-0
1425-132—2000-0
1425—-132-2100-0
1425-132-2200-0
14256-132-2300-0
1425-134-0010-0
1425-134-0030-0
1425-134-0060-0
1425-134-0070-0
1425-134-0080-0
1425-134-0080-0
1425-135-0014-0
1425-139-0010-0

29-57
31-17

31-18

31-19

31-20

29-58

29-59

31-21

31-22
29-58-1
29-59-1
49-50

29-60

20-61
58-42,59-40
24— 1

24-19

46~ 4

47-14

39— 1
39-57,40-64
42— 3

42— 2

42 6

42-10
42~23
42-20
43- 9

43— 1
43- 2
42-15
42-17
42-22
43—~ 8
40— 1
403-21

41- 4

40-52
40-53
41-60
40-20
42-29

1425-139-0020-0
1425-139-0030-0
1425-139-0040-0
1425-139-0041-0
1425-139-0050-¢
1425-231-0010-0
1425~-403-2201-0
1425-406-0010-0
1425-422~-2202-0
1425-422-2302-0
1425-428-2000-0
1425-431-0031-0
1425-431-0040-0
1425-431-0050-0
1425-431-0060-0
1425-431-0070-0
1425-431-0080-0
1425-431-0090-0
14256-431-0110-0
1425-431-0120-0
1425-431-0130-0
14256-431-0141-0
1425-431-0150-0
1425-431-0160-0
1425-431-0180-0
1425-431-0190-0
1425—-431-0210-0
1425-431-2001-0
1425—432-0010-0
1425-432-0020-0
1425-432-0030-0
1425-432-2002-0
1425-433-0011-0
1425-433-0012-0
1425-433-0020-¢
1425-433-0030-0
1425-433-0041-0
1425-433-0050-0
1425-433-0060-0
1425-433-0070-0
1425-433-0081-0
1425-433-0090-0
1425-433-0131-0

42—-28

42-30
39-49,40-56
39-49%a , 40-56a
39-50,40-57
48-23-1
29-26

35-11

29-10

29-11

30-15

31- 1

31-15

33- 7

33-10

33- 9

33—
33—
31-

[S I S A

31—
3i- 4
33-12
33-15
33-13
33-17
33-18
33-14
33- 1
31-14
31- 8
31- 9
31— 7
32— 1
32— 1a
34-34
34-32
32— 2
34-27
34-23
34-28
32— 6
32— 7
32-13

209




Parts Code

‘Ref No.

Parts Code

Parts Code

Ref No.

1425-433-0151-0
1425-433-0170-0
1425-433-0180-0
1425-433-0190-0
1425-433-0210-0
1425-433-0220-0
1425-433-0221-0
1425-433-0230-0
1425—-433-0240-0
1425-433-0260-0
1425-433-0271-0
1425-433-0281-0
1425-433-0291-0
1425-433-0310-0
1425-433-0320-0
1425-433-2000-0
1425-433-2201-0
1425-433-2202-0
1425-433-2302-0
1425-433-2303-0
1425-433-2402-0
1425-433-2502-0
1425-436-0021-0
1425-436-2201-0
1425-436-2221-0
1425-436-2301-0
1425-437-0010-0
1425-438-2001-1
1425-5056-3000~-0
1425-505-4000-0

14256-505-4100-0
1425-505-4200-0
1425~600-0511-0
1425-601-0010-1
1425-601-0020-1
1425-604-2001-0
1425-621-0020-0
1425-621-0030-0
1425-621-0040-0
1425-681-2010-0
1425-681-2020-0
1425-940-0060-0

32-21,32-23
34--24
34-21
34— 9
34-17
34-16
34-16a
34-12
32-14
32-15
32-29
32-30
32-33
20-53,32- 8
34-223
29-48,32-37
3z-11
32-1la
32-12
32-12a
32-20
32-22
28- 6
28-11
28-12
28— 5
36—14-2
34- 1
62-37
62-16,63-35
64— G
62-24
62-38
68-15
25— 2
25- 3
26-37
68-13
68-16
72-17
72— 2
72— 3
83-21

1426-012-3000-0
1426-012-3100-0
1426-020-2002-0
1426-101-1000-0
1426-120-2002-0

1426-120-2100-0

1426-120-2202-0

1426-125-0021-0
1426-125-0030-0
1426-125-0040-0
1426-125—-0050-0
1426-125-0060-0
1426-125-2000-0
1426-128-2000-0
1426-128-2400-0
1426-151-2100~0
1426-152-2100-0
1426-202-0010-0
1426-202-0021-0
1426-204-0011-0
1426-204-0022-0
1426~204-0031-0
1426—-204-0040-0
1426-204-0050-0
1426-204-0080-0
1426-206-0060~-0
1426-207-0011-0
1426-207-0021-0
1426-208-0022-0
1426-208-0032-0
1426-210-0012-0
1426-210-0022-0
1426-210-0031-0
1426-210-6042-0
1426-210-0050-0
1426-210-0060-0
1426-213-0010-0
1426-214-2001-0
1426-261-0020-0
1426-261-0030-0

3§-30,39-29

38-31,39--30

38-34,39-33

44—~ 1,45- 1

1426-261-0031—-0
1426-261-0040-0
1426-261-0041-0
1426-261-0050-0
1426-261-0060-0
1426-301~0050-0
1426-301-0060-0
1426-301-0070-0
1426-307-0020-0
1426-317-0010~1
1426-317-0021-0
1426-317-0030-0
1426-317-1000~0
1426-317-1000-1
1426-355-0010-0
1426-362-2000-0
1426-402-0011-0
1426-403-0020-0
1426-406-2003-0
1426-406-2022-0
1426-406-2030-0
1426-406—-2040~0
1426-406-2050-0
1426-406-2060-0
1426=406—2070-0
1426-406-2080-0
1426-406-2090—0
1426-406-2110-0
1426-406-2120-0
1426-406-2130~0
1426-406-2140-0
1426-406-2150-0
1426-406-2160-0
1426-406-2170-0
1426-406-2180-0
1426-406-2300-0
1426-423-0010-0
1426-423-0020-0
1426-423-0030-0
1426-423-2202—0
1426-423-2301-0
1426-423-2400-0
1426-423-2500-0

49-21a
49-27
49-27a
49-32
49-54
53-14
53-19
53-18
53-30-1
67- Ta ,67-13a
52-24-1
52-26
67-22
67- 3a,67-12a
52-21-1
G7— 0-1a
29-13
29-40
35- 1,76- 0-1
73-20
76-10
76— 1
76— 2
76— 5
7615
76— 6
73-19
76—16
76— 7
76-14
76-13
73-18
76— 3
76— 4
76-12
35—-20
29-30
20-18
29-33
29-26-1
29-22
29-24
20-21

210




Parts Code

Ref No.

Parts Code

Ref No.

Parts Code

Ref No.

1426-426-0011-0
1426-426-0020-0

1426-426-2002-0
1426-426-2011-0
1426-426-2020-0
1426-426-2030-0
1426—426-2040-0
1426-426-2050-0
1426-426-2100-0

1426-426-2120-0

1426-426-2200-D
1426-426-2301—0
1426-426-2311-0
1426-426-2320-0
1426-426-2330-0
1426--426-2340-0
1426—426-2350-0
1426-426-2360-0
1426-426-2370-0
1426-426-2380-0
1426-426-2390-0
1426-426-2400-0
1426-426-2410-0
1426-426-2420-0
1426-426-2430=0
142642624400
1426—426-2450-0
142642624600
1426-426-24700
1426—426-2500-0
1426—426-2600-0
1426-426-2700-0
1426~426-2810-0
1426—426-2820-0
1426-426-2830-0
1426-426-2840-0
1426-426-2851-0
1426-426-2860-0
1426-426-2870-0
1426-426-2880-0

36-14
29-45,32-35
36-15

36~ 1,77- 0-1
77-57

7772

77-70

77-75

77-69
20-47,32-36
36-17
29-50,32-29
36-19

36-18

77~ 0-2

77-

et

77—
77—
77—
77
77—
77-
77~

w O =~ &y o s W N

T7-

(=)
1
w

77—
77-538
77-59
77-61
77-62
77-63
77-66
T7-64
T7—=74
77-71
1767
77-10
77-13
7714
77-16
7723
7724
77-25
77-49

1426—-426-2910-0
1426-426-2920-0
1426-426-2930-0
1426-426—2940-0
1426--426-2950-0
1426-426-2960-0
1426-426-2970-0
1426-426-2980-0
1426-426-2990-0
1426-426-3010-0
1426-426-3020-0
1426-426-3030-0
1426-426-3040-0
1426-426-3050-0
1426-426-3060-0
1426-426-3070~0
1426-426-3080-0
1426-426-3090-0
1426-426-3111-0
1426-426-3120~0
1426—-426-3130-0
1426-426-3140-0
1426~426-3150-0
1426-426-3160-0
1426—-426-3170-0
1426-426-3180-0
1426-426-3190-0
1426-426-3210-0
1426-426—3220-0
1426-428-0010-0
1426-462-2890-0
1426-501-0010-0
1426-501-1000-0
1426-501-1010-0
1426-502-2001-0

1421-503-4380-0

1425-505-4000-0
1426-506-0010-0
1426-506—~0020-0
1426-506-0031-0

1426-506-0040-0

77-32
77-30
77-31
77-41
77-40
77-39
77-35
77-37
77-38
7736
77-20
77-27
77-26
77-22
77-28
77-21
77-47
77-18
77-19
77-33
77-53
7743
77-44
T7-45
7746
77-51
77-52
77-50
77-55
30- 5
77-48
5614
66— 5
57-17
56~ 1-1
65-39
65-10

63-41,65-24

63—42,65-25
63-29,64~17
65-26
63-30,64-22
65-31

1426-506-0062-0
1426~506-0070-0
1426-506-0080-0

1426-506-0110-0

1426-506-2001-0
1426-506-2101~-90

1426-506-2200-0
1426-506-2300-0
1426-506-2400-1
1426-506-2600-0
1426-506-2630-0
1426-506-2640-0
1426-506-2650-0
1426~506-2660—-0
1426-506—-2670-0
1426—-506-2680-0
1426-506-2690-0
1426-506—2710-0
1426-571—0020-0
1426-571-0030-0
1426-571-0040-0
1426-571-0050-0
1426-571-0060-0
1426-571-0070-0
1426-571-2000-0
1426-571-2001-0
1426-571-2100-0
1426-571-2101-0
1426-572-2000-0
1426-574-0010-0
1426—574-0020-0
1426-574-0030-0
1426-574~-0040-0
1426-574-0050--0
1426-574-0060-0
1426-574-3070-0
1426-574-0081-0
1426-574-0090-0
1426-574-0110-0
1426-574-0120--0

63-13,65-47
63-14,65-48
63-45,64~ 6
65— 7
63-46,64— 7
65~ 8
63-24
63-16,64— 2
65— 2
63-34,65- 9
63-36
63—40
63— 1,65-34
63— 2,65-35
63-
63—
63—

3,65-36
4,65-37
5,65-38
63— 7,65-40
63— 8,65-41
63-10,65-43
63-11,65-44
57-22

5724

57-28

57-29

57-30

57-34
57-18,79- 0-1
57-18a

57— 1

57— 1la

211




Parts Code

Ref No.

Paris Code

Ref No.

Parts Code

1426~-574-0130-0
1426-574-0140-0
1426-574-0150-0
1426-574-0160-0
1426-574-0170-0
1426-574-0180-0
1426-574-0190—0
1426-574-0210-0
1426-574-0220-0
1426—-574-0230-0
1426-574-0240-0
1426-574-0250-0
1426-574-0260-0
1426~-574~0270-0
1426-574-0280-0
1426-574-0290-0
1426-574~-0311-0
1426—-574-2000-0
1426-574-2010~0
1426-574-2100-0
1426-574-2200-0
1426-574-2301-0
1426-574-2400-0
1426-574-2500-0
1426~574-2600—-0
1426-574-2700-0
1426-574~2800~0
1426-574-2900-0
1426-574-3001-0
1426-576-2000-0
1426-576-2100-0
1426-578—-2300-0
1426-578-2100-0
1426—-580-2000-0
1426-580~2100-0
1426-580—-2200-0
1426-580-2300-0
1426-584-0010-0
1426-584—-2000-0
1426-584-2010-0
1426-584-2020-0
1426-584-2030-0
1426-584-2040-0

61-12
61-13
61-15
61-16
61-22
61~25
61-26
61-29
61-30
61—31
61-32
61-33
61-34
61-35
61-40
5834 ,60~12
60-19
59-30,80- 0-1
80-28
59-34
5935
60-28
61-10
60— 1
60— 2
60~ 5
60— 8
60-15
60-18
64— 1,65- 1
64— 8
65-18
65-23
74-23
7424
74-28
74-31
81-16,82-16
1,82 1
2,82-

81—
81—
81— 3,82-

81— 4,82-

oo w3

81- 5,82~

1426-584-2050-0
1426-584-2060-0
1426-584-2070-0
1426-584-2080-0
1426-584-2090-0
1426-584-2200-0
1426-584-2300--0
1426-584-2400-0
1426-584-2500-0
1426-584-2600-0
1426-601-0010--0
1426-601-0020-0
1426-601-0030—0
1426-602-1000-0
1426-616-2000~0
1426-616-2102-0
1426-616-2200-0
1426-616-2302-0
1426-621-0350-0
1426-621-0360-0
1426-621-0380-0
1426-651-2000-1
1426-672-2000-0
1426—-686-2100-0
1426-906-0010-0
1426-970-0010-0
1426-970-0020-0
1426-970-0030-0
1426--970--0040-0
1426-970-2000—0
1426-970-2100-0
1427-252-0020-0
1427-301-0050-0
1427-301-0210-0
1427-317-0040-0

1427-932-0020-0
14279-932-0030~0
1427-932-0040-0
1427-932-0140-0
1427-937-0030-0
1427-937-0040-0

81- 6,82- 6
81- 7,82- 7
81- 9,82- 9
81-10,82--10
81-11,82~11
81-19,82-19
81-22,82-22
81-23

81-24
81-25,82-23
25-30

25-31

25-32

26-10

54-34

54-3%

5439

54-40

6920

69-21

68-30

25-- 1

66— 7-1

72~ 1la
74—16a
74-37

74-38

74-39

74-40

74-35

74-36

40-18

33-16

5424
38-10,39- 9
40-10,48-11
56-32

8324

83-26

83-27

83-34

83-19

8§3-18

1427-937-0090-0
1427-941-0160-0
1427-941-0190-0
1427-941--0210-0
1427-943-0041-0
1429-406-2150-0
1431-009-2100-0
1431-101-0020-0
1431-151-2200-0
1431-151-2600-0
1431-151-2900--0
1431-151-3000-0
1431-152-2110-0
1431-152-2500-0
1431-152-2600-0
1431-152-2800-0
1431-154-2000-0
1431-154-2200-0
1431-254-0011-0
1431-273-0010-0
1431-280-0010-0
1431-283-0010-0
1431-286-0010-0
1431-286-0021-0
1431-286-2000-0
1431-301-0010-0
1431-301-0020-0
1431-301-0030-0
1431-301-0040-0
1431-301-0050-0
1431-301-0060-0
1431-301-0070-0
1431-301-0080-0
1431--301-0090-0
1431-301-0110--0
1431-355-0010-0
1431-361-2100-0
1431-361-2110-0
1431-361-2300-0
1431-362-2000-0
1431-451-2000-0
1431-451-2100-0
1431-455-2000--0

Ref No.
83-20
83— 9
83-13
83-14
8323
76—17a
53— 1-1
24~ 7
24— 5
23—-28
23- 7,23-26
23—~ 8,23-27
22— 2
22-11
23- 1
23—~ 2,23-19
23-18
23-22
48- 1
51— 1
50— 1
50— 5
50-21
50-16
5014
33—31
53— 6
53— 7
53—~ B
53— 3
53— 4
53-32
53-33
53— b
53— 9
52-21
67— 1
67— 4
67— 2
67— 0-1
27— 1
29- 1
28- 1

212




Parts Code

Ref No.

Parts Code

.Ref No.

Parts Code

Ref No.

1431-461-0011-0
1431-461-2000-0
1431-476-2000-0
1431-476-2010-0
1431-476-2100-0
1431-478-2000-0
1431—478“2010—0
1431-557-0010-0
1431-561-2001-0
1431-561-2101—-0
1431-566-0010-0

1431-566-2000-0
1431-566-2100-0
1431=566-2200-0
1431-566-2300-0
1431-566-2400-0
1431-570-0011-0
1431-570-2000-0
1431-570-2100—0
1431-570-2101-0
1431-604-2001-0
1431-604-2200-0
1431-651-2001-0
1431-656-2001-0
1431-656-2100-0
1431-661-2001-0
1431-666-0011-0
1431-666-0021-0
1431-666-2000-8
1431-666-2100-8
1431-671-2100-0
1431-681-0011-0
1431-681-0021-0
1431-681-2001-0
1431-681-2002-0
1431-681-2011-0
1431-686-0010-0
1431-686-0021-0
1431-686-0022-0
1431-686-0023~0
1431-686-0030-0
1431-686-0040-0

2938
29-39
34— 0-1
34— 2
34— 0-2
30-14
30-16
58-10,59- 8
74-11
74-12
73-22,74- 6
74-32
73— 1
73— 2
73~ 7
73— 8
73-41
74— 4
74— 1
74— 6
74— 5a
26-32
26-33
25-12
26- 1
26~ 5
37~ 1
66—-28
66-29
66-32
66-33
66— 7
68~-10
68-11
69— 5
63— ba
69— 6
69-40
68— 5
68— ba
68— 5b
68— 6
6812

1431-686-0050-0
1431-686—-0060-0
1431-686-2000-0
1431-686-2010-0
1431-686-2100-0
1431-686—-2110-0
1431-686-2120-0
1431-686-2401-0
1431-686-2402-0
1431-686-2411-0
1431-686-2412-0
1431-686-2420-0
1431-686-2500-0
1431-686-2520-0
1431-686-2530-0
1431-686-2540-0
1431-935-0080-0
1431-938-0012-0
1431-938-0022-0
1431-938-0031-0
1431-938-0060-0
1431-940-0080-0
1431-940-0170-0
1431-940-0190-0
1431-952-0010-0
1431-952-0021-0
1431-9562-2000-0
1431-952--2100-0
1432-242-0040-0

1432-403-0071-0¢
1432-406-2120-0
1432-501-2310-0
1432-501-2320-0
1432-501-2330-0
1432-501-2340-0
1432-501-2350-0
1432-601-2360-0
1432-501-2370-0
1432-501-2380-0
1432-501-2390-0
1432-501-2410-0
1432-501-2420-0

6835

68-36

70-18

70-19

69-13

69-14

6915

68— 1

68— la

68— 2

68— 2a

68~ 3

69-42

69—-43

69-44

69-45

83-29

83- 7

83— 8

83-28

83-15

83~17

83-16

83-22
35-21,36-23
35-24,36-26
35—22,36-24
35-23,36-25
58-27,60- 9
82--26

29-41
44~25,45-31
79— 0~1a
79- 1

79- 1a,79- 3
79- 5

79- 7

79— 8

79-10
79-11
79-12
79-13
79-14

1432-501-2430-0
1432-501-2440-0
1432-501-2450-0
1432-501-2460-0
1432-501-2470-0
1432-501-2480-0
1432-505-2011-0
1432-506-2320-0
1432-505-2030-0
1432-505—-2040-0
1432-505-2050-0
1432-5056-2060-0
1432-505--2070-0
1432-5056-2080-0
1432-505-2090-0
1432-505-2110-0
1432-505-2120-0
1432-505-2131-0
1432-505-2141-0
1432-505-2151-0
1432-505-2160-0
1432-505-2170-0
1432-505~2180-0
1432-505-2190-0
1432-505-2210-0
1432-506-2220-0
1432-505-2230-0
1432-505-2240-0
1432-506-0030-0
1432-506-0031-0
1432-506-0090-0
1432-506—-0110-0
1432-506-0170-0
1432-506-0180-0
1432-506-0320-0
1434-242-0040-0
1434-511-2100-0
1440-103-2010-0
1442-101-2380-0
1442-101-2390-0
1443-903-0070-0
1444-314-0090-0
1444-514-2900-0

79-15
79-16
79-17
79-19
79-20,80— 2
79-21
80- 1
80— 3
80— 4
80— b
80— 8
80— 9
80-11
80--12
80-13
80—-14
80-15
8016
80-17
80-18
80-19
80-20
80-21
80-23
80-25
80-26
80-27
80-30
61— 8
61— 8a
61-17
61—-18
61-27
61-28
61— 3,61-46
81-29
73-21-1,74-33
46-32
23-23
23-25
83-30
50— 9Ya
73-19a

213




Parts Code Ref No. Parts Code Ref No. Parts Code Ref No.
1444-514-3000-0 | 73-18-1La 3737-154-0020-0 | 66-23
1447-417-2200-1 | 34— 5 3737-172-0090-0 | 6822
1447-417-2200~0 | 34-35' 3737-235-0080-0 | 44-27,45-23
1488 - 411-0060-0 | 33—-17a 3746-261-2050-0 | 26— 6,72— 5
1488-411-0070-0 | 33-18a 4106-105-3030-C | 41-49,42-26
1488-416-2100~1 | 30~ 7 50-15,51-22
1488-416-2101-1 | 30— 7a 7954 206-1000-0 | 41-55
1488-416-2100-0 | 30-13 7956-205-0160-0 | 51— 7
1488-416-2101-0 | 30-13a 7T957-405-0030-0 | 78-12
1488-417-2110-C | 34— 6 7963-201-0030-0 | 32— 3
£489-416-2000-0 | 30— 6 7963-611-0010-0 | 73—14
1489-416-2001-0 | 30— 6a 7963-611-0030-0 | 73-11
1489-416-2010-0 | 30- 8 7963-613-0040-0 | 58-19,59—16
1490-361-2000-0 | 67-18
1490-361-2100-0 | 67— 1a
1490-361-2110-0 | 67 4a
1490-361-2120-0 | 67— 5a
1490-361-2300-0 | 67— 2a
1490-361-2400-0 | 67-18a
1490-361-2500-0 | 67-20
1490-361-2510-¢ | 67-23
1490-361-2520-0 | 67-24
1490-361-2600 0 | 67-19,67-1%
1490-361-2700-0 | 67-21
1490—437-0010-0 | 36-14-1a
1490-476-2000-0 | 34— 0—1a
1490-476-21060-0 | 34— 0-2a
1490-938-0010-0 | 83— 5
1490-938-0020-0 | 83 ¢
1490-947-0010-0 | 83-31
1490-947-0020-0 | 83-32
1480-947-0020-0 | 83-33
1490-952-2100-0 | 35-29
£500-201-0010-0 | 38-50,39-61

40-67
1506-413-0060-0 | 34-22h

2101-230-0010-0

2101-232-0016-0
2132-211-0040-0
2701-101-0520-0
3560-201-0150-0
3614-261-2200-0

41-49a , 50-15a
51-22a
42-26a
51-17

70-42

37— 4,66— 9
69-39

214













Made in Japan Oct 1984

ISEKI & CO,, LLTD.

Foreign Affairs Division

3-6,Kioicho, Chiyoda-ku, Tokyo, 102, Japan
Telex: 232-2752, 232-2753

Cable address: ISEKIRICE TOKYO

Phone: 03-238-5245~-5258




	20070518152006184
	20070518152340819
	20070518152351468

